




,{ '.)
""

,( )

REQUESTS ON ORDERING PAR TS:

Code No ; , Part Nam e , and Quantity should be typed clearly and correctly
on your order sheet without fail.
Especially wrong code numbers which are computor-controlled may
result in wrong delivery of parts.

ABBREVIATIONS

ABBREVIATIONS ORIGINAL WORDS ABBREVIATIONS ORIGINAL WORDS

ACCEL ACCELERATOR NO NUMBER

ADJ ADJUST~ ADJUSTING NR NEEDLE ROLLER

ASSY ASSEMBLY OS OVER SIZE

BKT BRACKET p= PITCH

CONN CONNECTING PKG PACKING

CRANK CRANKSHAFT PL PLAIN

CYL CYLINDER PRESS PRESSURE

DEL DELIVERY PTO POWER TAKE OFF

DIFF DIFFERENTIAL R REAR

EXH EXHAUST RB RADIAL BALL

F FRONT RH RIGHT HAND

HI HIGH SP SPRING

HYD HYDRAULIC ST STRAIGHT

I INNER STD STANDARD

INJ INJECTION T TEETH

LI-I LEFT HAND TB THRUST BALL

LW LOWER US UNDER SIZE

MANF MANIFOLD UP UPPER

MAX MAXIMUM W: WITH

MECH MECHANICAL 3P THREE POINT

MIN MINIMUM



HOW TO USE THIS PARTS CATALOGUE

CA TALOGUE CONSTRU eTION

Ref. No. Parts No. Description
Qlty

RemarksQuant.
Ref. N° Pieces N° Designation TX TX TX TX Rema r que s

1300 1300F 1500 1500F

A B C D
I

A. Ref. No : It. is a reference number to find parts in the drawings.

c:>

Components of
JOINT (A) ASSlyYOKE (B), SPLINE

RING, SNAP/C TYPE 20

B. Parts No Every part has its own l2-digit code nurnb e r with
which it is c o rnputo r - controlled.
Parts which have I rV" at their code number s I head are
purchasable in the market.

C. Description: Names, sizes, functions and other meanings of parts.
are found in this colurnn.
IILH" and "RH" of parts are given by facing to the
tractor - rnoving- forward direction or looking at them
mounted on the tractor.
Components of an assernbled part (ASSry or SET) are
listed set in frorn ASSly or SET name and headed with
II • II a s in th e fo l l owin g example:

(Example)

JOINT (A) ASSly

YOKE (A), SPLINE

JOINT, CROSS

Abbreviations which are used in
explained in Table page 2

this column are

This c o lurnn specifies the quantity of a part required
for one tractor. liAR" is the abbreviation of liAS
REQUIRED II.

E. Remarks: Additional notices are said here if any.

Explanation of symbols:

* shows par t s rna deta 0 r d e r .

6 shows parts not sold as a single part.

@ interchangeable with old and new type. (New~Old)

(8) new type can be used on 01 d type. (Nex---Old)

old type cannot be used on new type.

<D> not interchangeable. (New-¥-Old)



CONTENTS

ENGINE

Fig. 1

Fig. 2

Fig. 3

Fig. 4

( )
Fig. S

Fig. 6

CYLINDER HEAD
Culasse

CRANK CASE
Cartel' moteur

GEAR CASE AND OIL PAN
Couvercle inferieur

PISTON AND CRANKSHAFT
Vflebrequin

TIMING SYSTEM
Distribution

OIL PUMP AND OIL FILTER
Systeme de graissage

PAGE

1

3

5

7

11

13

Fig. 7

Fig. 7A

70-11GF -
FUEL SUPPLY SYSTEM (KE 7S-11GF TYPE) 15
Systeme d 'a limentation

70-11GE
FUEL SUPPLY SYSTEM (KE 75-11GE TyPE) .•........ 17
Systeme d 'a limentation

Fig. 8

Fig. 9

't /' Fig. 10

Fig. 11

Fig. 12

Fig. 13

Fig. 14

Fig. 15

FUEL INJECTION PUMP
Pompe d'injection

NOZZLE AND NOZZLE HOLDER
Injecteur et corps

GOVERNOR
Regulateur

WATER PUMP
Pompe a eau

INLET PIPE AND GASKET
Tuyau d 'aspiration

ELECTRIC EQUIPMENT
Equipment electrique

ALTERNATOR
Alternateur

STARTER
Demarreur

19

23

25

27

29

31

33

35



CHASSIS

Fig. 16

Fig. 17

AIR CLEANER AND RADIATOR SYSTEM
Filtre a air et radiateur

MUFFLER SYSTEM
Sile ncleux

PAGE

39

43

Fig. 18 FUEL TANK, BATTERY AND THROTTLE
LEVER SYSTEM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. 45

Reservoir et batterie

Fig. 19

Fig. 19A

CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM
TX1300 -NO. 103150 Embrayage

TX1300F -NO.013253
TX1500 -NO. 103882
TX 1500F - NO. 007348

CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM
TX 13 00 NO.1 03151 - Ernbrayage

TX 1300F NO. 013254 -
TX1500 NO. 103883-
TX1500F NO. 007349-

49

51

c, )

Fig.22

Fig.23

Fig.25

Fig.26

Fig.27

Fig.28

Fig.29

Fig.30

Fig.31

Fig.32

Fig.34

FRONT P. T. O. SET (1) ..........•....•......•.......
Prise de force av (I) ..... (1)

FRONT P. T. O. SET (II) , .
Prise de foree av (II) . • . .. (1)

CLUTCH CASE FOR FRONT P. T. O. UNIT .
Prise de force av (1) (II) •. (2)

FRONT TRANSMISSION CASE SYSTEM
Boite de vitesses av

REAR TRANSMISSION CASE SYSTEM
Bolte de vitesses ar

FRONT TRANSMISSION GEAR SYSTEM .
Arbres et dernultipllcateur

SHIFTING SYSTEM .
Mecanisme de changement

SHIFTING SYSTEM (FRONT WHEEL DRIVE)
Mechantsme de changement

P. T. O. SHAFT SYSTEM
Arbre de prise de force

DIFFERENTIAL GEAR SYSTEM
Commande et blocage c1u differentiel

REAR AXLE SYSTEM
Arbre arriere avec portique

57

61

65

67
( ).

69

73

77

79

83

85

87



Fig.37

Fig.38

Fig.39

Fig.40

PAGE

BRAKE SYSTEM (FOR EI0, 11, 12, 40, 41, 42, 43,
50, 51, 52) 91

Frein

BRAKE SYSTEM (FOR E20, 21, 22) 93
Frein

BRAKE ROD SYSTEM. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 95

Tringle et pedales

HAND BRAKE SYSTEM (FOR E20, 21, 22) 97

Tringle et pedales (pour E20, E21. E22)

( )

Fig.41

Fig.43

Fig.44

. Fig. 46

Fig.47

Fig.48

Fig.49

Fig.50

Fig.52

Fig.53

Fig.54

Fig.55

Fig. 56

Fig.57

Fig.58

STEERING SYSTEM
Direction

FRONT AXLE SYSTEM
Essieu avant

FRONT WHEEL SYSTEM (2WD)
Jante avant

FRONT AXLE CASE SYSTEM
Bolte de 1'essieu avant

DRIVE SHAFT SYSTEM
Demi arbre avant

FRONT DIFFERENTIAL SYSTEM
Comrnande du differential avant

FRONT AXLE CASE AND KNUCKLE ARM SYSTEM
Pivot et axe c1'accouplement

FRONT WHEEL SYSTEM (4WD)
Jante avant

HYDRAULIC CYLINDER CASE SYSTEM
Mecanisme de relevage hydraulique

LIFT ARM SYSTEM
Relevage bras

HYDRAULIC PIPING SYSTEM
Hydraulique tuyautage

3 POINT LINK SYSTEM
Attelage trois point

BONNET AND FRONT FRAME SYSTEM
Carenage

SEA T AND FENDER SYSTEM
Siege et aile

ELECTRICAL SYSTEM
Equipernent electrique

99

101

105

107

109

111

113

115

119

121

123

125

129

133

135

Fig.59 WIRING DIAGRAM .' .....•...... · . .. 141
Cablage diagramme



Fig.59A

Fig. 62

WIRING DIAGRAM
Cablage diagramme

TRAILER HITCH
Attelage de rernorques

PAGE

142

143

Fig. 64

Fig. 67

WEIGHT · · · · · . . . . . . . . . . .. 145
Gueuses

MARK (ENGLISH I) 147
Etiquette (Anglais I)

Fig. 68 MARK (ENGLISH II)
Etiquette (Anglais II)

149

Fig. 69 MARK (FRENCH) · · · . . . . . . . . .. .. . . . . .. .. .. 151
Etiquette ( ).

Fig.70

Fig.71

Fig.72

Fig.73

Fig.74

Fig.75

FOOT ACCELERATOR
Accelerateur au pied

TOOLS
Outils

SUB GEAR CASE SYSTEM
Boite de v i te sse complete

CREEP GEAR SYSTEM
Reduc t.eur

CREEP SHIFTER SYSTEM
Fourchette de ba l adeurs

AIR CLEANER (OPTION)
F'i ltre a air

153

155

157

159

161

163

" ()



EN INE







Fig. 1 CYLINDER HEAD
Culasse

16 ~

16-1 ~

14 i

12 ----IX

13 ----t ~15

~15-1

1---- 6

@)-5

l}-211

~ 0-3 1

8 9

Iii
8

7

4

1



Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

R~f N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

I- I 5650- 040- 0281- 0 HEAD, CYL ASSY 1 1 MM400281

Culasse

1- la 5650-040-0285-0 HEAD, CYL ASSY 1 1 MM400285 ® ENG,51301

Culassc

I- I- 1 5650-040-0365-0 HEAD, CYL ASSY 1 1 MM400365

Culasse

I- I- 1a 5650-040-0366-0 HEAD, CYL ASSY 1 1 MM400366 ® ENG.44178
Culasse

1- 2 5650-040-4298-0 • GUIDE VALVE 4 4 4 4 MM404298
Guide soupape

1- 3 5660-066-5538-0 • CAP, SEALING I 1 I 1 MF665538
Pastille

1- 4 5650-040-0291-0 GASKET, CYL HEAD 1 1 MM400291
Joint de culasse

1- 4a 5650-040-0292-0 GASKET, CYL HEAD 1 I MM400292 ® ENG. 44725

Joint de culassc

1- 4b 5650-040-0293-0 GASKET, CYL HEAD I 1 MM400293 ® ENG.51301

Joint de culasse

1- 4-1 5650-040-0372-0 GASKET, CYL HEAD 1 1 MM400372
Joint de culasse

1- 4-1a 5650-040-0374-0 GASKET, CYL HEAD 1 1 MM400374 @ ENG. 37438
Jotnt de culasse

1- 4-Ib 5650-040-0375-0 GASKET, CYL HEAD 1 1 MM400375 ® ENG. 44178-

Joint de eulasse

1- 5 5667-510-2500-0 WASHER/M14 6 6 6 6 K7510250
© 1300 ENG. 43399

Ronde Ilc
1500 ENG. 35633

1- 6 5660-010-1354-0 BOLT/M14 X so 7T 6 6 6 6 MFI01354
Vis

1- 6a 5650-031-6305-0 BOLT/M14X977T 6 6 6 6 MM316305
6) 1300 ENG. 43399""

Vis
1500 ENO. 35633

1- 7 5650-040-029B-0 BOLT, ENGINE HANGER 2 2 2 2 MM400298
Vis

1- B 5660-043-0006-0 NUT/M10 2 2 2 2 MF430006

Ecrou

1- 9 5660-045-0406-0 WASHER, SP/M 10 2 2 2 2 MF450406
Rondelle frein

1- 10 5660 - 045 - 0006- 0 WASHER/M10 1 r 1 1 MF450006
Rondelle

1- II 5660 - 040- 2583 - 0 STUD/M 10 X 20 7T 2- 2 2 2 MF402583
GOlljon

1-12 5650-040-0320-0 COVER. ROCKER ASSY I 1 1 I MM400320
Cache culbuteurs

1- 12a 5650-040-0325-0 COVER, ROCKER ASSY 1 I I I MM400325
®1300 ENO.45108-

Cache culbutcurs
1500 ENG. 38250-

1- 13 5650-040-0330-0 GASKET, ROCKER COVER I I 1 1 MM400330
Joint de pipe

1-14 5660-024-0051-0 BOLT, SEMS/M8 X 16 7T 6 6 6 6 MF240051
:r Vis

1-15 5650 - 040- 1932 - 0 LABEL, ENGINE NO. t 1 MM401932 ENG. 49454-

Etiquette

1- 15 - 1 5650-040-1931-0 LABEL, ENGINE NO. 1 1 MM401931 ENG.41166-

Etiquette

1- 16 5650-040-1957-0 LABEL/KE70-11 GE 1 1 MM401957
Etiquette

1-16- 1 5650-040-1958-0 LABEL/KE75-11 GE I 1 MM401958
Etiquette

July 1980 2
1400-098-0021-0



3

Fig. 2 CRANK CASE
Carter moteur

2
3

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

j

I~
~
~

!j
!j

~
l
i
i
i

i
i
i
j



Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

R-ef N°, Pieces No. Des igna tion TX TX TX TX Remarques
1300 13f)OF 1500 1500F

2- 1 5650- 040- 0211- 0 CASE, CRANK SUB AS6Y 1 1 MM400211

Carter

2- la 5650 - 040 - 0212 - 0 CASE, CRANK SUB ASSY 1 1 MM400212 (N ENO.51301

Carter

2- 1-1 5650- 040- 0351-0 CASE. CRANK SUB ASSY 1 1 MM400351

Carter

2- 1- 1a 5650 - 040- 0348 - 0 CASE, CRANK SUB ASSY 1 1 MM400348 eN ENO.41178

Carter

2- 2 5663-000-4270-0 • PLUG, EXPANSION/40 1 1 1 1 MDOO0427

Pastille

2- 3 5650-040-0240- 0 • BEARING, CRANK/STD 1 1 1 I MM400240

Cousslnet standard

2- 3-1 5650- 040- 0241- 0 • BEARING, CRANK/0.25 OS 1 1 1 I MM400241
Cousslnet -0.25

2- 3-2 5650-040-0242-0 • BEARING, CRANK/0.50 OS, 1 I 1 1 MM400242
COllsslnet -0.50

2- 3-3 5650-040-0243-0 • BEARING, CRANK/0.75 OS 1 1 1 1 MM400243
Coussinet -0.75

2- 4 5660-066-551L-0 PLUG, EXPANSION/40 1 1 1 1 MF665511
Operculc

2- 5 5650-040-1002-0 SHAFT, GOVERNOR GEAR 1 1 1 1 MM401002
Axe

, 2- 6 5661-047-1104-0 BUSH, KNOCK/8 X 9 2 2 2 2 MS471104
Pourreau

2- 7 5650-040-1988-0 BUSH, KNOCK R./1 2 X 11 2 2 2 2 MM401988
Fourrcau

MS661200 +~0 81-~O( I / /)
X 2 - 8 ~~(r--~O" PLUG, TAPER /1/8 2 2 2 2 "

566-{_r;,66"-'j..{ j.O ~ D Boisseau

2- 9 5663-016-2390-0 PLUG, TAPER / 1/1 6 2 2 2 2 MD016239

Boisseau

2-10 5668-311-0610-0 PLUG, TAPER/ 1/4 1 1 1 1 K8311 061
Boisseau

2-11 5668-110-1700-0 CONNECTOR 1 1 1 1 1<8110170
Raccord

2-12 5651-402-0807-0 STUD/M8X 75 2 2 2 2 MK40208075
Goujon

2-13 5660-040-2585-0 STUD/M 10 X 25 7T 2 2 2 2 MF402585
Goujon

2-14 5660-040-2621-0 STUD/M12 X 65 7T 2 2 2 2 MF402621
Goujcn

2-15 5663-000-2690-0 PLUG, DRAIN' 1 1 1 1 MDOO0269
Purgcur

2-16 5650-040-0235-0 SEAL, OIL 1 1 1 I MM400235
Joint a levres

2-17 5650-040-0255-0 HOUSING, BEARING ASSY 1 1 L 1 MM100255
Flasque ensemble

2-18 5650- 040- 0240- 0 • BEARING, CRANK/STD 1 1 1 1 MM400240
Cousslnct standard

2-18-1 5650-040-0241-0 • BEARING, CRANK/0.25 US 1 1 1 1 MM400241
Cousslnet -0.25

2-18-2 5650-040-0242-0 • BEARING, CRANK/0.50 US 1 1 1 1 MM4{)0242
Coussinet -0.50

2-18-3 5650-040-0243-0 • BEARING, CRANK/0.75 US I 1 1 I MM400243
GOllsslnet -0.75

2-19 5650-040-0260~0 BEARING, CRANK THRUST 2 2 2 2 MM400260
Roude llc <.I'appui

2-20 5660-010-1255-0 BOLT/M8X20 7T 5 5 5 5 MFI01255
Vis

2-21 5660-010-0110-0 BOLT/M12 X 25 4 4 4 4 MFI00110
Vis

2-22 5650-040-1896-0 PLATE, R. 1 1 1 L MM401896
Centre plaque

July 1980
1400-098 -0021- 0 4



Fig. 3 GEAR CASE AND OIL PAN
Couvercle inferieur

11

5

7 ---fJ

6

14 ~

16~

Or-------3

«t----2

4



Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

R~f N°. Pieces No. D-esignation TX TX TX TX Remarques
1300 1300 F 1500 15001"

3- 1 5650- 040- 0440- 0 PAN, OIL ASSY 1 1 I 1 MM400440
Carter d 'hulle

3- 2 5663-000-3180-0 • PLUG, OIL DRAIN l 1 I 1 MDOO0318
Purgcur

3- 3 5663-000-3120-0 • GASKET, DRAIN PLUG 1 1 1 1 MDOO0312
Joint

3- 4 5650- 040- 0460-0 GASKET, OIL PAN 1 I 1 I MM400460
Joint

3- 5 5660-024-0051-0 BOLT, SEMS/M8X 16 7T 12 12 12 12 MF240051
Vis

3- 6 5650-040-0410-0 CASE, GEAR 1 I 1 1 MM400410
Carter de distribution

3- 7 5663-000-2680-0 PIN. DOWEL 2 2 2 2 MDOO0268
Goupille

3- 8 5661-066-1123-0 PLUG, TAPER I 1 I 1 Ms661123
Boisseau

3- 9 5660-040-4526-0 STUD/M8 X 22 7T 2 2 2 2 MF404526
Goujon

3-10 5668-313-3900-0 SEAL, OIL l 1 1 1 K8313390
JOint a levres

3 - 11 5650-040-0420-0 GASKET, GEAR CASE l 1 1 1 MM400420
Joint de carter

3-12 5660-010-0074-0 BOLT/M8 X 100 4 4 4- 4 MFI00074
Vis

3-13 5660-010-0064-0 BOLT/M8X45 2 2. 2 2- MFI00064
Vis

3-14 5660-045-0007-0 WASHER/M12 2 2. 2 2. MF450007
Rcndelle

3-15 5660-045-0407-0 WASHER, SP/M12 2 2 2 2 MF450407
RondeIle

3-16 5660-043-0007-0 NUT/M12 2 2 2 2 MF430007
Ecron

3-17 5667-910-4510-0 COVER, OIL PUMP SHAFT 1 I 1 1 K7910451
Couverc le de POlllpe

3-18 5667-910-4600-0 GASKET, PUMP COVER 1 I 1 1 K7910460
Joint

3-1Ba 5650-040-1206-0 GASKET, PUMP COVER 1 1 1 1 MM401206
® 1300 ENO. 41690

Iolnt
1500 ENO. 32333

3-19 5661-045-0035-0 WASHER/M8 B B B 8 MS450035
Ronde llc

3-20 5660-045-0405-0 WASHER, SP/M8 4 4 4- 4 MF450405
Ronde lle

3-21 5660-043-0005-0 NUT/M8 4 4 4 4 MF430005
Ecrou

July 1980 6
1400-098-0021-0



Fig. 4 PISTON AND
Vflebrequtn CRANKSHAFT

7

1
,\



Fax:f'rol'!t : eaSB

TX1300 ( KE-70 )

ENGINE NOu 51001 - 59277

11/01/9& 11:17 Pg: 3

'-"'

SIZE PIN, PISTON ND. RING,PISTDN SET NO.

sro 5650-g40-663-UO 5650-U4U-066-00
0.25 5660'='040-663-10 5650-040-660-10
0.50 565D-040-863....20 565D-040-660-20
O.7S 5650-040-8G3-3D 6&50--048....660~3n
1. 00 56 50-n40..~66J-40 565D-U40-860-40

ENG'NE NO. 59278 N

SIZE PI Nil PISTON NO. R,I NG, PISTON~ ,SET NO.,
~.-

STD 5650-041-277....00 5650-040-068-00
0.26 5650-D41-277-10 5650-040-660-1D
D.50 5660...041-277-2D 5650-04D-660-20
O. 75 5650-041-277-30 5650-040-660-30
1. 00 5850"'041-277-40 5850-040-680....40

TX1500 ( KE~75 )

ENGINE NO. 441D7 - 50324

SIZE PIN, PISTON NO. RING,PISTON SET NO.

STD 5650-040....664-00 SBSO-D4D-660-fiO
O~25 ,5 65D-040-0 64-1 0 5650-04U-660-60
0.50 5650-D40-G64-2D 5650-040-660-10
o. 75 5950-040-684-30

--
5650-040-860-80

1. 00 5650-040-664-40 5650~O40-660-90

ENGJNE NO. 50325 N

SIZE ' PIN, PISTON NO. RING,PISTON SET NO.

STD 565l!-O41-277-50 5650-040-638-56
0.. 25 5650-041-277....6D 5650~D40-B60 ....60
0.50 S6S0-D41~271-70 5850-040-660-70
D. 75 5650-041-277--80 5850-040-660-80
1.00 5850-041-277-90 565n-040-G60~90



(



TX-1300 ( KE-70 )

PISTON W:PIN RING,PISTON/S~'T

MM406440 STD NN406600 STD

MN406441 0.25 M¥406601 0.25 ENGINE ~o. 41269-51000
M¥406442 0.50 MH406602 0.50

Ml-406443 0.75 ~iM406603 0.75
MM406444 1.00 MN406604 1.00
Ml-1406630 STD MM406600 STD
MM406631 0.25 Mr'l406601 0.25
MM406632 0.50 l1M406602 0.50 ENGINE NO. 51001-59277

MN406633 0.75 ~1406603 0.75
MM406634 1.00 MN406604 1.00
MM412770 STD MM406600 STD
Mr-1412771 0.25 1;11'1406601 0.25
l-J}U12772 0.50 ~J1406602 0.50

ENGINE NO. 59278-

MH412773 0.75 rIM406603 0.75 .
Ml'!412774 1.00 ~:M406604 1.00

TX1500 ( KE-75 )

PISTON W:l?IN RING,PISTON/SET

MM40047° STn MM400805 STD

Ml-1400471 0.25 HI1400806 0.25
ENGINE NO.7285~32790

HM400472 0.50 fr1M400807 0.50

MM400473 0.75 Mlf1400808 0.75

MM400474 1.00 Mf1400809 1.00

MM406505 STD l-W406605 STn

MM406482 0.25 MM406606 0.25

MM406483 0.50 MH406607 0.50 ENGINE NO. 32791-44106

MM406484 0.75 MM406608 0.75

MM406485 1.00 MH406609 1.00

MM406640 STD MM406605 STD
MM406641 0.25 M1-"406606 0.25
MV1406642 0.50 MM406607 0·50

&~GlNE NO. 44107-50324

f1M.406643 0.75 MM406608 0.75
MM406644 1.00 MM406609 1.00
MM412775 STD MM406605 STD
MM412776 0.25 MM406606 0.25
~L412777 0.50 N¥406607 0.50 ENGINE NO. 50325-

MM412778 0.75 ~!M406608 0.75
MM412779 1.00 MM406609 1.00





F

w",jF:.
~hu~:'

~~:t28~

!)cHS-

Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. D€signation TX TX TX TX Remarques
1300 13001" 1500 1500F

4- 1 5650-040-6440-0 PISTON W:PlN/STD 2 2 MM406440
Piston et axe st andard

5650-040-6441-0 PISTON W:PIN/0.25 OS 2 2 MM406441
Piston et axe +0.25

5650- 040 - 6442 - 0 PISTON W:PIN/0.50 OS 2 2 MM406442
Piston et axe iO, 50

5650 - 040 - 6443-0 PISTON W:PIN/0.75 OS 2 2 MM406443
Piston et axe +0.75

5650-040-6441-0 PISTON W:PIN/1 .00 OS 2 2 MM406444
Piston et axe +1. 00

'I- 4- la 5650 0 HI ~~~ ~ PISTON W:PIN/STD 2 2 MM406630 K!D 1Cd- h',.l?00 • 1~
S'65Gi.ot.Jj"~ O.Q Piston cr axe sta nda10

5-6S-6"'--04'O~lrie-- PISTON W:PIN/0.25 OS 2 2 MM406631
5"GSc_oLJj- \ l~o Piston ct axe +0.25

5-6-S-0=e>ffi-::.-~.".e- PISTON W:PIN/0.50 OS 2 2 MM406632 ([3) ENO.51001
5'S~-04j-l 1-$1 Piston et axe +0.50 tY.~.,~JLri·
5-65&-O4-0-6~ PISTON W:PIN/0.75 OS 2 2 MM406633
56:;0 - oLd - r~··e

....lA-~~.-1~..
Piston ct axe +0.75 TX nOO 11'>C>i>~ lSf

~4-~tt PISTON W:PIN/1.00 OS 2 2 MM406634 T y.. I~ov J j~D;,)F 7::#5G rO -oil f ~ ~ ,. (;) Piston et axe +1. 00

4- I-I 5650-040-0470-0 PISTON W:PIN/STO -- 2 2 MM400470
Piston et axe standard

5650-040-0471-0 PISTON W:PIN/0.25 OS 2 2 MM400471
Piston ct axe to. 25

5650 - 040- 0472 - 0 PISTON W:PIN/0.50 OS 2 2 MM400472
Piston et axe +0.50

5650-040-0473-0 PISTON W:PIN/0.75 OS 2 2 MM400473
Piston e{ axe 1-0.75

5650-040-0474-0 PISTON W:PIN/1.00 OS 2 2 MM400474
Piston ct axe t1. 00

4- 1- la 5650-040-6505-0 PISTON W:PIN/STO 2 2 MM406505
Piston et axe standard

5650-040-6482-0 PISTON W:PIN/0.25 OS 2 2 MM406482
Piston et axe +0.25

5650-040-6483-0 PISTON W:PIN/0.50 OS 2 2 MM406483 ~<a ENO.32791
Piston et axe +0. 50

5650- 040- 6484-0 PISTON W:PIN/0.75 OS 2 2 MM406484
Piston ct axe +0.75

5650-040-6485-0 PISTON W:PIN/1.00 OS 2 2 MM406485
Piston et axe +1. 00

4- 1-1 b 5-650~G4~' PISTON W:PIN/STO 2 2 MM406640 @)IX IS-DO, I ~(CD
S'65"Ouo41-1. }S'-Q Piston ct axe standard

~.w-~ PISTON W:PIN/0.25 OS 2 2 MM406641
%5'0 ~ a£.{d- ~.O Piston et axe +0.25

5650 840 6.tn~e- PISTON W:PIN/0.50 OS 2 2 MM406642 Jan'.'80- Rf'liJ'f'
S'C S(~ - Q4-l-' - Q Piston et axe +0.50 '1'l$':'L\. ~~r:..~
565'B~040'--bfmO- PISTON W:PIN/0,75 OS 2 2 MM406643
:>(50·0£.,1. ~8·.0 Piston et axe +0. '/5

'lJ( 1"00 11~A:.>F £:#

5-&§.o-<M~t~ PISTON W:PIN/1.00 OS 2 2 MM406644 ,,.-: /'Sov) \~a)j:.E If
5'50-041 .. _ q~o Piston et axe I- 1. 00

4- 2 5650-040-6600-0 RING. PISTON SET/STO 2 2 MM406600
Segmcntation standard

5650-040-6601-0 RING. PISTON SET/0.25 2 2 MM406601
Scgmcntatton +0, 25

5650- 040- 6602 - 0 RING, PISTON SET/0.50 2 2 MM406602
Segillentation +0.50

5650-040-6603-0 RING, PISTON SET/0.75 2 2 MM406603
Segmentation +0.75

5650-040-6604-0 RING. PISTON SET/1.00 2 2 MM406604
Segmelltation +1.00

4- 2- 1 5650-040-0805-0 RING, PISTON SET/STO 2 2 MM400805
Segmcntatton seandard

5650-040-0806-0 RING. PISTON SET/0.25 2 2 MM400806
Segmentation 1·0.25

5650-040.0807-0 RING, PISTON SET/0.50 2 2 MM400807
Scgmcntntlon +0.50

5650- 040- 0808- 0 RING, PISTON SET/0.75 2 2 MM400808
SCgn,entation i O.75

5650-040-0809-0 RING, PISTON SET/LOa 2 2 MM400809
Segmentation +1, 00

4- 2-1a 5650 - 040 - 6605 - 0 RING, PISTON SET/STO 2 2 MM40660S
Segmentation standard

5650- 040- 6606- 0 RING. PISTON SET/0.25 2 2 MM406606 *<C) ENO.32791-
Segmentation +0.25

5650-040-6607-0 RING, PISTON SET/0.50 2 2 MM406607
Segmentation 10.50

July 1980 8
1400-098-0021-0



9

Fig. 4 RANKSHAFTPISTON AND C
Vilebrequin

, - ..3



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 15001'

4- 2-1a 5650 - 040 - 6608- 0 RING, PISTON SET/O.7f> 2 2 MM4066081
Segn entation +0, 75 J*~ ENO.32791

5650-040-6609-0 RING, PISTON SET/l.OO 2 2 MM406609
Segmentation +1.00

4- 3 5663-002-7000-0 ROD, CONN ROD 2 2 MD002700
Bielle

4- 4 5663-000-7030-0 • BOLT, CON N ROD 4 4 MDOO0703
Vis

4- 5 5663- 000 -7040-0 ·NUT 4 4 MDOO0704
Ecron

4- 3-1 5650- 040- 0630 - 0 ROD, CONN ASSY 2 2 MM400630
Illelle

4- 4- 1 5650-040-4539-0 • BOLT, CONN ROD 4 4 MM404539
Vis

4- 6 5650-040-0690-0 BRG, ROD SET/STO 2 2 MM400690
Coussinct de bielle

5 650 - 040 - 0691 - 0 BRG, ROD SET/0.25 US 2 2 MM400691
Cousstnet de bielle

5650-040-0692-0 BRG, ROD SET/0.50 US 2 2 MM400692
Coussinct de bielle

5650 - 040- 0 693 - 0 BRG, ROD SET/0.75 US 2 2 MM400693
Cousshiet de hie lle

4- 6- 1 5650-040-0650-0 BRG, ROO SET/STD .- 2 2 MM400650
Coussinet de bielle

5650- 040- 0651- 0 BRO, ROD SET/0.25 US 2 2 MM400651
Coussinet de bte lle

5650- 040 - 0652 - 0 BRG, ROD SET/0.50 US 2 2 MM400652
Cousstnet de bielle

5650-040-0653-0 BRG, ROD SET/0.75 US 2 2 MM400653
Coussinet de bielle

4- 7 5650- 010- 0554 - 0 CRANKSHAFT 1 1 MM400554
Vtlcbrequin

4- 7-1 5650-040-0557-0 CRANKSHAFT 1 1 MM400557
Vilebrequin

4- 8 5650- 040- 0580- 0 PLATE 1 1 1 1 MM400580
Disque

4- 9 5 660 - 047 - 62 16 - 0 KEY, WOODRUFF/5 X 22 2 2 2 2 MF476216
Clavette disquc

4-10 5650- 040- 05 60 - 0 GEAR, CRANK 1 1 1 1 MM400560
Pignon

4-11 5650-040-0578-0 PIECE, DISTANCE 1 1 1 1 MM400578
Entrctolse

4-12 5650-040-0574-0 PULLEY, CRANK 1 1 1 1 MM400574
Entretolse

4- 13 5669-624-1200-0 WASHER 1 1 1 1 K9624120
Ronde lie

4-14 5660- 043 - 0733 - 0 NUT/M24 1 1 1 1 MF430733
Eerou

4-15 5650-040-0590-0 FLYWHEEL ASSY 1 1 1 1 MM400590
Volant d'inertie ensemble

4-16 5663 - 000- 6120 - 0 • GEAR, RING 1 1 1 1 MDOO0612
COUIOllne

4-17 5650-040-0610-0 .BUSH,CRANKSHAFT 1 1 1 1 MM400610
COllss[net

4-18 5663-014-Z360-0 WASHER, SP/M12 4 4 4 4 MD014236
Rondellc frein

4-19 5663-002-6200-0 80LT/M12 X 30.5 4 4 4 4 MD002620
Vis

4-20 1427-102-0010-0 SHAFT, ENGINE PTa 1 1 1 1
Arbrc

4-21 1427-10Z-0020-0 BOLT/M10X 25 3 3 3 3
Vis

4-22 V401-160-0100-0 WASHER, SP/M1 0 3 3 3 3

Rondc lle Ire in

4-23 WIRE/1 X 250 1 L 1 1
Fil

*NOTE: Modified parts can be installed on old model by replacing both parts
(Ref No. 4- 1- 1a and 4 - 2 - 1a).

JulY 1980 10
1400-098-0021-0



Fig. 5 T.IMING SYSTE
DIstribution M

6--{j

--2J

~--19

20-- -

8 16

IO--~ I o' ~
8--.-~~. "
~ U--14

@--24

1_ 9----n

--9 1--.22

7--

11

5

I

5

~

1 1



Ref No. Parts No. Description Model & Q'ty Remarks
Model & Quant

R-ef N°. Pieces N°. D-esignation TX TX TX TX Remarques
1300 1300F 1500 1500F

5- 1 5650-040-0713-0 cAMSHAFT 1 1 1 1 MM400713

Arbre a cames

5- 2 5660-047-6214-0 KEY, WOODRUFF/5 x 16 1 1 1 1 MF476214

Clavette disque

5- 3 5 650 - 040 - 0720 - 0 GEAR, CAMSHAFT 1 1 1 1 MM400nO

Engrenage d 'ac

5- 4 5650 - 040-1200- 0 GEAR, PRESS OIL PUMP 1 1 1 1 MM401200

Pignon de pompe

5- 5 5667-831-1600-0 BEARING, RB 2 2 2 2 K7831160

Rou1ement

5- 6 5650-040-4760-0 TAPPET 4 4 4 4 MM404760

Poussoir

5- 7 5650-040-0740-0 ROD, PUSH 4 4 4 4 MM400740

Tige de culbuteur

5- 8 5669-432-2230-0 ARM, ROCKER W:BUSH 4 4 4 4 K9432223

Culbuteur

5- 9 5667-231-2200-0 SCREW, ADJUST 4 4 4 4 K7231220

Vis de reglage

5-10 5660- 043 - 072 6- 0 NUT, JAM/MIO 4 4 4 4 MF430726

Ecron

5-11 5650- 040- 0775 - 0 SHAFT, ROCKER ASSY 1 1 1 1 MM400775

Axe de culbuteurs

5-12 5663-000-9630-0 SPRING, ROCKER SHAFT 1 1 I 1 MDOO0963

Ressort

5-13 5 650 - 040 - 07 B0 - 0 STAY, ROCKER F 1 1 I 1 MM400780

Appui a v

5 -14 5&50-040-0785-0 STAY, ROCKER R 1 1 I 1 MM400785

Appui ar

5-15 5660-024-1251-0 BOLT/MB x 16 1 1 1 I MF241251

Vis

5-16 5660-052-2010-0 RING, SNAP/19 2 2 2 2 MF522010

Collet d 'axe

5-17 5660-045-0406-0 WASHER, SP/MIO 2 2 2 2 MF450406

Rondelle frein

5-18 5660-010-1299-0 BOLT/MID x 80 2 2 2 2 MFI01~99

Vis

5-19 5669-631-2910-0 SEAL, VALVE STEM 4 4 4 4 K9631291

Joint de s oupape

5-20 5650-040-0750-0 VALVE, INLET 2 2 2 2 MM400750

Soupape d'admission

5-21 5650-040-0755-0 VALVE, EXH 2 2 2 2 MM400755

Soupape d 'echappt

5-22 5663-000-5000-0 SPRING, VALVE 4 4 4 4 MDOOO500

Re s sort de soupape

5-23 5663-005-5050-0 RETAINER, SPRING 4 4 4 4 MDOO5505

Cuvette

5-24 5663-000-5060-0 LOCK, RETAINER 8 8 8 8 MDOO0506

Arretoir

JUly 1980
1400-098-0021-0
July 1980
1400-098-0021-0
J u I y 1980
1400-098-0021-0
July 1980
1400-098-0021-0

12



13

19----1

Fig. 6 OIL PUMP AND OIL FILTER
Systeme de gratssage

13

(



Model & Q'ty
-

Ref N0, Parts No. Description Model & Quant Remarks

R-ef N°. Pieces No. Designation TX TX TX TX Remarques
1300 13001' 1500 15001'

6- 1 5 650 - 040- I 2 1 1 - 0 BODY, OIL PUMP 1 1 1 1 MM401211

Corps lie pompc

6- 2 5650-040-1218-0 GASKET, PUMP BODY 1 1 1 1 MM40121B
Joint

6- 3 5650-040-1220-0 ROTOR ASSY 1 1 1 I MM401220
Rotor

6- 3a 5650- 040- 1221 - 0 ROTOR ASSY 1 1 1 1 MM401221
@1300 ENO.41268

Rotor
1500 ENO.31126

6- 4 5650- 040- 1251 - 0 COVER 1 1 1 1 MM401251
Couvercle

6- 5 5661-054-0010-0 BALL/5/16/f 1 1 1 1 MF540010
Detendeur

6- 6 5650-040-1260-0 SPRING, OIL RELIEF 1 1 1 1 MM401260
Ressort de detendeur ..

6- 7 5660-066-5002-0 PLUG 1 I 1 1 MF665002
Bouchon

6- B 5660-066-0033-0 GASKET/10 L 1 1 1 MF660033
Jotnt

6- 9 5669-461-4010-0 SHAFT, OIL FILTER L 1 1 1 K9461401
Vis de filtrc

6-10 5650-900-3010-0 PLUG, TAPER /1/8" 1 1 1 1 MGI03877
Fausset

6-11 5650-040-1266-0 a-RING 1 1 1 1 MM401266
Jolnt rorique

6-12 5660-024-1263-0 BOLT/M8 X 50 7T 3 3 3 3 MF241263
Vis

6-13 5669-665-4000-0 FILTER, OIL ASSY 1 1 1 1 K9665400
Flltre a hutle

6-14 5650-040-1282-0 SCREEN. OIL 1 1 I 1 MM401282
Greplne

6-15 5651-661-1200-0 WASHER,SEAL/M12 1 1 1 1 MK66112000
Rondelle lie joint

6-16 5660- 043 - 072 7 - 0 NUT/M12 1 1 1 1 MF430727
Ecrou

6-17 5650-040-1271-0 CAP, OIL FILLER ASSY 1 1 1 1 MM401271
Bouchon Jaugeur

6-18 5667-211-4501-0 • GASKET, CAP 1 1 1 1 K7211451
Joint lie iauge

6-19 5650-040-1290-0 PIPE, OIL ASSY 1 1 1 1 MM401290
Conduit d 'huile

6-20 5 660 - 065 - 0 10 1- 0 BOLT, EYE/M8 1 1 1 1 MF650101
Vis de banjo

6-21 5660-066-0032-0 GASKET/8 2 2 2 2 MF660032
Joint

6-22 5663-001-4820-0 SWITOH, OIL PRESS 1 1 1 1 MDOO1482
D'huile

6-22a 5663 - 021- 5660- 0 SWITCH, OIL PRESS 1 1 1 1 MD021566
® 1300 ENO. 43399

D'hulle
1500 ENO. 35454

JulY 1980 14
1400-098-0021-0



Fig. 7 70-11GF
FUEL SUPPLY SYSTEM (KE 75-11GF TYPE)
Systeme d'alimentation

13

14 It~! 16-
I I

I !

~@

\8-

r-- ---- -- --- -- ----.::0l

~~I
~~

it?/
!.Q Q

~--_._-------_.-..-.-

20

20

i
\

(

15

L--- . --'



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

R-ef N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500 F

7- 1 5650-040-0861-0 FITER. FUEL ASSY I ] 1 I MM400861
filtre g. o.

7- 2 5650-040-0880-0 CLAMP I I 1 I MM400880
Bride

7- 3 5660-024-]223-0 BOLT/M6X12 1 1 1 I MF241223
Vis

7- 4 5660-045-0004-0 WASHER/M6 ] I L 1 MF450004
Rondelle

7- 5 5650-040-0902-0 PIPE, FUEL ASSY ] I 1 1 MM400902
Conduit g.o. de pompe

®1300 ENO.4L690
7- Sa 5650 - 040- 0904 - 0 PIPE, FUEL ASSY/6 X 180 1 ] 1 1 MM400904

Conduit g. o, de pompe
1500 ENO. 32333

7- 6 5650-040-0931-0 PUMP, FUEL INJECTION 1 ] MM400931
Pornpe d 'i nject ion

7- 6a. 5650-040-0933-0 PUMP, FUEL INJECTION 1 I MM400933 ~) END. 42228
Pompe d'injectioll

7- 6- I 5650-040-0922-0 PUMP, FUEL INJECTION I 1 MM400922
Pompe d'injection

7- 6-1a 5650-040-0924-0 PUMP, FUEL INJECTION I 1 MM400924 W END. 33080
Pornpe d'injection

7- 7 5651-661- L200-0 WASHER/M12 2 2 2 2 MK66112000
Romlelle

7- 8 5650-040-2940-0 SHIM AR AR AR AR MM402940

ICale

7- 8-1 5650-040-2941-0 SHIM AR AR AR AR MM402941 Paper type
Cale

7- 8-2 S650 - 040 - 2942 - 0 SHIM AR AR AR AR MM402942
Cale

7- 8a 5650- 040- 0941- 0 SHIM /t=O.2 AR AR AR AR MM400941
Cale

5650-040-0942-0 SHIM /t=0.3 AR AR AR AR MM400942
Calc

5650-040-0943-0 SHIM /t=OA AR AH. AR AR MM400943
Cale

5650-040-0944-0 SHIM /1=0.5 AR AR AR AR MM400944
Cale Metal type

5650-040-0945-0 SHIM /t=0.6 AR AR AR AR MM400945 ® 1300 END. 43851
Cale - 1500 END. 36089

5650-040-0946-0 SHIM /t=0.7 AR AR AR AR MM400946
Calc

5650-040-0947-0 SHIM /t=0.8 AR AR AR AR MM400947
Cale

5650- 040- 0948 - 0 SHIM /t=0.9 AR AR AR AR MM400948
Cale

5650- 040- 0949 - 0 SHIM/t= 1.0 AR AR AR AR MM400949
Cale

7- 9 5660-010-0055-0 BOLT/M8X 20 4 4 4 4 MFI00055
Vis

7 -10 5650-040-0962-0 PIPE, INJ NO.1 ASSY 1 I 1 1 MM400962
Pipe d'injection

1300 END.
7-10a 5650-040-0873-0 PIPE, lNJ NO.1 ASSY 1 I 1 1 MM400873 © 1500 END. 43371

I'[pe d Tnjectiun

7 - 11 5650-040-0967-0 PIPE, INJ NO.2 ASSY 1 1 I 1 MM400967
Pipe d'injection

1300 END.
7 - Lla 5650-040-0875-0 PIPE, INJ NO.2 ASSY 1 1 ] 1 MM400875 ((;) 1500 END. 43371

Pipe d Tnjectinu

7 -12 5664-140-3600-0 CLAMP 1 1 1 1 K4140360
Scrrc-plpe

7-13 5664-140-3700-0 CRAMP 1 I I 1 K4L40370
Scrrc.-pipc

7-14 5660-024-1226-0 BOLT/M6X 18 1 1 I 1 MF241226
Vis

7-15 ·5·~O~7-1-o. NOZZLE W:HOLDER ASSY 2 2 2 2 MM402971~) '32 - 0.<
:l{;'\9 .. ol<.P- iUo...Q Injecteur

7-16 5666-515-4300-0 GASKET/27 2 2 2 2 K6515430
Joint

7-]7 5660-010-1264-0 BOLT/M8X45 4 4 4 4 MFI01264
Vis

7 - lB 5650-040-0987-0 PIPE, RETURN ASSY 1 1 I 1 MM400987
Conduit de retour

7 -19 5661-060-2045-0 PIPE, FUEL/270 1 I 1 I MS602045
Conduit g. o, de Illtre

7-20 5661-066-0004-0 CLAMP. HOSE/13 1 I 2 2 MS660004
Collier

7-21 5650-030-4916-0 COLLAR, UNION 1 1 I 1 MM3049l6
1300 END. 41690

Collier
1500 END. 32333

July 1980 16
1400-098-0021-0



Fig. ·7A
70-11GE

FUEL SUPPLY SYSTEM (KE 75-11GE TYPE)
Systeme d'alimentation

""'--14

\1r---- 15

16

17 ~

~/

19

18

5

--6

4

yu.,t----12

13

3

9--41'

7---1\\

8

11--~

10---111

17



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

7A- 1 5650-040-0862-0 FILTER. FUEL ASSY 1 1 1 1 MM400862
Filtre g.o,

7A- 2 5650-040-0866-0 • BODY, FILTER SUB ASSY 1 1 1 1 MM400866
Corps de Iiltre

7A- 3 5650 - 040 - 487 3-0 • SPRING, VALVE 1 1 1 I MM404873
Ress

7A- 4 5650-040-4874-0 • O-RING, VALVE 1 1 1 1 MM404874
JOint tor/que

7A- 5 5 650 - 040 - 487 1- 0 • LEVER 1 1 1 1 MM404871
l.evier

7A- 6 5650-040-4875-0 • SCREW 1 1 1 1 MM404875
Vis

7A- 7 5650-040-0889-0 • CUP, FILTER 1 1 1 1 MM400889
Cuvc

7A- B 5650 - 040 - 4877-0 • NUT, RING 1 1 1 1 MM404877
Ecrou de cuve

7A- 9 5650-040-4878-0 • O-RING, FILTER CUP 1 1 1 1 MM404878
Joint rorlqne

7A- 10 5650- 040 -48 79- 0 • ELEMENT 1 1 1 1 MM404879
Elcmellt

7A-11 5650-040-4881-0 • O-RING 1 1 1 1 MM404881
joint tor ique

7A-12 5650-040-4884-0 • PACKING 2 2 2 2 MM404884
joint

7A-13 5650-040-4880-0 • SCREW 1 1 I I MM404880
Vis

7A-14 5650 - 040- 0881- 0 SUPPORT 1 1 1 1 MM400881
Bride

7A- 15 5660-024-0080-0 BOLT, SEMS/M1 Ox 20 2 2 2 2 MF240080
Vis

7A-16 5650 - 040 - 0909-0 PIPE, FUEL ASSY/6 X 21 0 1 1 1 I MM400909
Conduit g. 0, de fIltre

7A-17 5650 - 030- 4916-0 COLLAR, UNION 1 1 1 1 MM304916
Collier

7A-18 5650-040-0916-0 PIPE, INJ NO.1 ASSY 1 1 1 1 MM400916
Pipe d'inject/on

7A- 19 5650-040-0918-0 PIPE, INJ NO.2 ASSY 1 1 1 1 MM400918
Pipe d'!njection

JulY 1980 1 8
1400-098--0021-0



Fig. 8 FUEL INJECTION PUMP
Pornpe d'injection

27 5

6

17~

~22

~23
~--21

--15

1-----4

~ 29

~ L:J~:~
I @ 28

25 ~ 26

~,
I 9

10
0( •

19

14



3

20

8

8

8

8

8

8

Ref N°, Parts No. Description Model & Q'ty Remarks
Mode] & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

8- 0- 1 5 650 - 040 - 093 1 - 0 PUM P, FUEL INJ ASSY 1 1 MM400931 Included 1 - 30

Pompc d Tnjcct ion ENO,42228
8- 0-la 5650-040-0')33-0 PUMP, FUEL INJ ASSY 1 1 MM400933 0-)

Pornpe d Tnject lcn

8- 0- 1- 1 5650-040-0922-0 PUMP, FUEL INJ ASSY 1 1 MM400922 Included 1- 1- 31-

Porn pc d'injection

8- 0- 1- l a 5650-040-0924-0 PUMP, FUEL INJ ASSY 1 1 MM400924 (1).) ENO.33080

Pom pc d 'Injec tion

8- t 5650-050-1051-0 PLATE, NAME 1 1 MM5010S1
Plaque de marque

8- la 5650-050-1181-0 PLATE, NAME 1 1 MM501181 ENO.42228

Plaque de marque

8- 1- 1 5650-050-1052-0 PLATE, NAME 1 1 MM501052
Plaque de marque

B- 1- la 5650-050-1182-0 PLATE, NAME 1 1 MM5011B2 ENO.33080

Pinque de marque

B- 2 5650- 05 0- 0429- 0 RIVET 2 2 2 2 MM500429
Rivet

8- 3 5650-050-0224-0 HOLDER, DEL VALVE 2 2 2 2 MM500224
Il.,~ccord d Tnject inn

8- 4 5650 - 050- 0225 - 0 HOUSING, SUB ASSY 1 1 1 1 MM500225
Corps de pornpc ® 1300 ENO. 42228

8- 4a 5650-050-1097-0 HOUSING, SUB ASSY 1 1 1 1 MM501097 1500 ENO. 33080
Corps de P0lnPC

8- 5 5650- 050- 1047 - 0 SPRING, DEL VALVE 2 2 2 2 MM501047
Ressort de c lapet

8- 6 5650-050-0336-0 PACKING 2 2 2 2 MM500336
Joint

8- 7 5650-050-1046-0 VALVE, DEL SUB ASSY 2 2 2 2 MM501046
Claper de refoulerneut

8- 8 5650-050-0228-0 ELEM ENT, SUB ASSY 2 2 MM50022B

Corps de c lapet

()B- 8- 1 5650-050-1185-0 ELEMENT, SUB ASSY j' MM501185

./ Corps de clapet
I. ....

8- 9 5650- 05 0- 0229- 0 SLEEVE, PLUNGER 2 2 2 2 MMS00229
Pignon de debit

8-10 5650-050-109B-0 SEAT, SPRING UP 2 2 2 2 MMSOI098
Coupcllc

8-11 5650- 05 0- 03 60- 0 SPRING, PUMP PLUNGER 2 2 2 2 MM500360
Rcssort

8-12 5650-050-0316-0 SEAT, SPRING LW 2 2 2 2 MM500316
Coupe llc infcrtcurc

8-13 5650 - 050- 02.99 - 0 PLATE, SHIM AR AR AR AR MMS00299
Rondelle d 'e pa isseur

8-13-1 5650-050-0309-0 PLATE, SHIM AR AR AR AR MM500309
RondeI1c d 'cpa Isscur

8-13-2 5650-050-0310-0 PLATE, SHIM AR AR AR AR MM500310
Rondelle d 'cpa tsscur

8-13-3 5650-050-0311-0 PLATE, SHIM AR AR AR AR MM500311
Ronde lie d 'epa lsseur

8-13-4 5650-050-0312-0 PLATE, SHIM AR AR AR AR MM500312
Rondellc d 'cparsseur

8-13-5 5650-050-0314-0 PLATE, SHIM AR AR AR AR MM500314
Rcndellc d 'cpaisseur

8-13-6 5650 - 050- 031 5 - 0 PLATE, SHIM AR AR AR AR MM500315
Rondcl1e d 'cpnisscur

8-14 5650-050-0230-0 TAPPET, SUB ASSY 2 2 2 2 MM500230
Poussclr

8-15 5650-050-0231-0 PIN. TAPPET GUIDE 2 2 2 2 MM500231
Dolgtede poussoir

8-16 5650-050-0232-0 PLATE 1 1 1 1 MM500232
Plaqueue

8-17 5650-050-0277-0 RACK, CONTROL 1 1 I 1 MM500277
Cre IIIaIl lcrc

-18 5650 - 050- 0114- 0 WASHER 1 1 1 1 MMSOOl14
Rondc llc

-19 5650-050-1152-0 SCREW; AIR BLEEDER 1 1 I 1 MMSOl152
Vis de dcsactatton

-20 5650-050-0403-0 SCREW, FOLLOW 1 1 1 1 MM500403
Vis d'allmentation

-21 5650-050-0250-0 WASHER, PLATE 1 1 1 1 MMS00250
RondeJle

-22 5650-050-0234-0 BOLT 1 1 L 1 MM500234
Vis

-23 5650-050-1078-0 WASHER, SP 1 1 1 1 MM501078
Rondelle frcin



3

27 5

Fig. 8 FUEL INJECTION PUMP
Pornpe d Tnjection

~22

1----4

17-4 ~_ _29

~ L:J-}~
I @--28

25 ~ 26

21

~'
I

l
9

10

9
10

11

11

14



Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

8-24- 5650-050-1077-0 PLATE ASSY 1 1 1 1 MM5010n

Guide

8-25 5650-050- 1183-0 SPRING, RETURN 1 1 1 1 MM501183
Rcssort de rappel

8-26 5650-050-0431-0 PIN, SPLIT 1 1 1 1 MM500431
Goupille fendue

8-27 5650-050-0438-0 O-RING 2. 2 2 2 MM500438
Joint torique

8-28 5650-900-5010-0 WASHER, PLATE AR AR AR AR JP9114520
Ronde lle

8-28-1 5650-900-5020-0 WASHER, PLATE AR AR AR AR JP9114530
Ronde lle

8-28-2 5650-900-5030-0 WASHER. PLATE AR AR AR AR JP9114540
Rondc lle

8-28-3 5650-900-5040-0 WASHER. PLATE AR AR AR AR JP9114550
ROlldclle

8-29 5650-050-0237-0 STOPPER AR AR MM500237
[lutee

8-29-1 5650-050-0243-0 STOPPER AR AR MM500243

Butee

8-29-2 5650-050-0247-0 STOPPER AR AR MM500247
Butce

8-29-3 5650-050-0249-0 STOPPER AR AR MM500249
Butce

8-29-4 5650-050-0244-0 STOPPER AR AR MM500244
Butee

8-29-5 5650-050-0246-0 STOPPER AR AR MM500246
Butee

8-30 5650-050-0244-0 STOPPER AR AR MM500244
Buteo

8-30-1 5650-050-0246-0 STOPPER AR AR MM500246
llutce - .. ,

8-30-2 5650- 050- 02.88-0 STOPPER AR AR:' .MM500288
Buteo

8-30-3 5650-050-0293-0 STOPPER AR AR MM5002.93
Butee

8-31 5650-050-1111-0 STOPPER AR AR MM501111
Butee

8-31- 1 5650-050-1112-0 STOPPER AR AR MM501112
Butee

8-31- 2 5650-050-1113-0 STOPPER AR AR MM501113
uutec

8-31- 3 5650- 050- 1114- 0 STOPPER AR AR MM501114
Butee

8-31- 4 5650-050-1115-0 STOPPER An. AR AR AR MM501115 (f..) 1300 ENO. 42228
Butee

8-31- 5 5650- 050-1116-0 STOPPER AR AR AR AR MM501116
autce

8-31- b 5650- 050-1117-0 STOPPER AR AR AR AR MM501117
Butee

8-31- 7 5650-050-1118-0 STOPPER AR AR AR AR MM501118
llutee

8-31- 8 5650-050-1119-0 STOPPER AR AR AR AR MM501119 ® 1500 ENO. 33080
Butce

8-31- 9 5650-050-1131-0 STOPPER AR AR MM501131
Butee

8-31-10 5650- 050-1132-0 STOPPER AR AR MM501132
Butee

8-31-11 5650-050-1133-0 STOPPER AR AR MM501133
auree

8-31-12 5650-050-1134-0 STOPPER AR AR MM501134
flutce

July 1980 22
1400-098..·0021-0



Fig. 9 NOZZLE AND NOZZLE HOLDER
Injecteur et corps

( ,

10

1---4

1---.1

9----1.

® 63;
~ 2

8~
( I

5---

23



Ref No. Parts No. Description Model & Q'ty RemarksMode] & Quant
R-ef N°, Pieces N°. Designation TX TX TX TX Remarques

1300 1300 F 1500 1500F

X9- fJ~~:~~~~1'1(; ~~ MM402971 .<.........1'.0 .~O, ()',t~ <:;1
0-1 .; ~ NOZZLE W:HOLDER ASSY 2 2 2 2

5G·5<,.J - o50-1:L}, ..<r> Injecteur com.plet
Included 1-9 Hl.?uY":k. ~(

'/9- 1 5-6&G-G5-fi-e-9+G-G> BODY. NOZZLE HOLDER 2 2 2 2 MM5 0091@ {.~,-\O {.<-O ,~1 .. Q1
Porte i nj e cte ur

\~'- ~-•..:::J~ '1Jf
h-e .<>... tLo..e,k '"tl ' .

9- 2 5650-050-0135-0 PIN. PRESS 2 2 2 2 MM500135

Pointeau

9- 3 5650-050-0136-0 SPRING. PRESS 2 2 2 2 MM500136

RCS50rt MM50090@~"""fu~G'i9. .Q'i <X9- 4 51:1S.0_---050~0-9-Q.()_·O NIPPLE, SUB ABSY 2 2 2 2

Ajustage
,~O--J{&

9- 5 5650-050-0908-0 NUT, NOZZLE RETAIN 2 2 2 2 MM500908

Ecrou

9- 6 5650-050.0785-0 WASHER/O.l AR AR AR AR MM500785

Rondelle

9- 6-1 5650-050-0786-0 WASHER/O.l AR AR AR AR MM5007B6

Rondelle

9- 6-2 5650-050-0787-0 WASHER/O.l AR All AR AR MM500787

Rondelle

9- 6-3 5650-050-0795-0 WASHER/O.l AR AR AR AR MM500795

Rondelle

9- 6-4 5650-050-0796-0 WASHER/O.l AR AR AR AR MM500796

Rondelle

9- 6-5 5650-050-0797-0 WASHER/O. I AR AR AR AR MM500797

RondeLle

9- 6-6 5650-050-0798-0 WASHER/O.l AR AR AR AR MM500798

Rondelle

9- 6-7 5650-050-0799-0 WASHER/O,1 AR AR AR AR MM500799

Rondelle

9- 7 5650- 030· 0152- 0 NOZZLE ASSY 2 2 2 2 MM300152

Siege

9- 8 5650-050-0137-0 PIECE, DISTANCE 1 1 2 2 MM500137

Entretoise
MM500441@ ~o .1<-0. 'I"l'.9;;'/

)(9- 9 .§-o&O=05-0=044-l-0-- WASHER 1 1 4 4

Rondelle
H~(d~~L . g

9-10 5650-050-0907-0 FLANGE 2 2 2 2 MM500907

Frange

:

24



25

13

Fig. 10

9----{]

GOVERNOR
Regulateur



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°, Pieces No. Designation TX TX '['x TX Remarques
1300 1300F 1500 1500F

)0- 1 5650 - 040 -) 006-0 GEAR, GOVERNOR 1 ] 1 1 MM401006
Pignoll

10- 2 5660-052-201~-0 RING, SNAP/2 I I 1 1 MF52201I
Collet lI'axc

10- 3 S 650 - 040- 0995-0 WEIGHT, GOVERNOR ASSY 1 I I I MM400995
1-,.\ a sseIottc

10- 4 5650-040-1072-0 SHAFT, SLIDING ASSY 1 I 1 I MM401072
Coulisseau

lO- S 5660-021-1223-0 BOLT/M8 X 12 7T 2 2 2 2 MF241223
Vis

]0- Sa 5660-024-1222-0 BOLT/M8 X 10 7T 2 2 2 2 MF241222 ®
Vis

10- 6 5650-040-]010-0 SHAFT, GOVERNOR 1 I I 1 MM401010
Axe de regulation

10- 7 5650-040-1020-0 LEVER, FORK 1 1 1 1 MM401020
levier intermedlalre

10- 8 5660-024-1224-0 BOLT/M6X 14 1 1 1 I MF241224
Vis

10- 9 5668-712-6300-0 PIN, GROOVED 1 I 1 I K8712630
OOigt

10- 10 5650-040-1027-0 LEVER, SPRING 1 1 I 1 MM401027
Attache de ressort

10- 11 5660-045-0405-0 WASHER, SP/M8 1 1 1 I MF450405
Rondelle frein

10-12 5660- 043 - 0725 - 0 NUT, JAM/M8 1 1 1 1 MF430725
Eerou

10-13 5650-040-1032-0 LEVER, SPEED CONTROL 1 I I 1 MM401032
Levier de rcgulatton

10-14 5668-712-6300-0 PIN, GROOVED 1 1 I 1 K8712630
Doigt

10-15 5650-040-1028-0 LEVER, SPRING 1 1 I 1 MM401028
Attache

LO- 16 5660-045-0405-0 WASHER, SP/M8 1 1 1 1 MF450405
Ronde lle frcin

LO-17 5660- 043 - 0725 - 0 NUT, JAM/M8 I 1 I 1 MF430725
Ecrou

10-18 5650-040-1063-0 SPRING, GOVERNOR 1 1 I 1 MM401063
Ressort

10-19 5650-040-1080-0 BOLT 1 1 I 1 MM4010BO
Vis

10-20 5660- 043 - 0724 - 0 NUT, JAM/M6 1 1 1 1 MF430724
Ecrou

10-lOa 5660-043-0004-0 NUT/M6 1 I 1 1 MF'430004 0:)
Ecrol!

10-21 5651-993-0014-0 WIRE, LOCK 1 1 1 I MI<99300 140
Fil d'arrzt

10- 22 5651-992-0000-1 METAL, SEALING 1 I 1 1 MK99200001
Plombage

10-23 5660-052-0002-0 a-RING 1 1 1 I MF52000Z
Joint corlque

July 1980 26
1400---098-0021- 0



Fig. 11

14-~,0:;
24~-Y

16-~O

23

27

WATER PUMP
pc a eauPorn



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

i i . l 5650-040-1400-0 PUMP. WATER ASSY 1 1 1 I MM401400
POIllJlC a eau @ 1300 ENO.45860

lI- la 5650-040-1401-0 PUMP, WATER ASSY 1 I 1 1 MM40I401
Pompe a call

1500 ENO. 38531

11 - 2 5669-671-1620-0 FITTING, WATER PUMP 1 1 1 1 K9671162
Raccord

11- 3 5669-671-1420-0 GASKET, WATER PUM P 2 2 2 2 K9671I42
Joint

11- 4 5668-313-4200-0 BOLT/M8X95 1 I 1 I K8313420
Vis

11- 5 5660-010-0070-0 BOLT/M8X75 2 2 2 2 MFI00070
Vis

11- 6 5660-045-0005-0 WASHER/M8 3 3 3 3 MF450005
RondeJle

11- 7 5660-045-0405-0 WASHER, SP/M8 3 3 3 3 MF450405
koude lle frein

11- 8 5669-674-0510-0 PULLY, WATER PUMP 1 I 1 1 K9674051
Poulie

11- 9 5669-674-4000-0 FAN, COOLING/290-4N.S 1 1 1 1 K9674400
Vcntilateur

11- 10 5660-024-1223-0 BOLT/M6X 12 4 4 4 4 MF241223
Vis

11- 11 5663 - 0 11- 3510 - 0 BELT, FAN/870HM I I 1 1 MD011351
Courroie

11- l1a 5663-030-7680-0 BELT, FAN/870HM 1 1 I 1 MD030768
® 1300 ENG. 49654

Courroie
1500 ENG. 41496

11- 12 5663-000-5500-0 FITTING, WATER OUTLET 1 1 1 1 MDOO0550
llaccord

11-13 5650 - 040- 5450-0 GASKET 1 1 1 1 MM405450
Joint

11-13a 5663-000-5510-0 GASKEr 1 1 1 1 MDOO0551
® 1300 ENO. 46160

Joint
1500 ENG. 38841

11- 14 5660-024-1257-0 BOLT, SEMS/M8 X 30 7T 2 2 2 2 MF241257
VIs

11- 14a 5660-024-1256-0 BOLT, SEMS/M8 X 28 7T 2 2 2 2 MF241256
® 1300 ENO.45104

Vis
1500 ENO. 38249

11- 15 5 650 - 040 - 161 1 - 0 SWITCH, THERMO 1 1 1 1 MM401611
Pressostat

11-15a 5650-040- 9381 - 0 SWITCH, THERMO 1 1 1 1 MM409381
® 1300 ENG. 43399

Pressostat
1500 ENO, 35783

11- 16 5663-000-5510-0 GASKET 1 1 1 1 MDOO0551
Joint

11-17 5663-001-3700-0 THERMOSTAT 1 I 1 1 MDOO1370
Thermostat

11- 18 5650- 040-1416- 0 FITTING, SUB ASSY 1 I I 1 MM401416
Raccord

11-19 5650-040-9311-0 • JOINT, WATER HOSE 1 I 1 1 MM409311
Raccord

11-20 5660-024-1256-0 BOLT, SEMS/M8X 28 7T 2 2 2 2 MF241256
f KE70-11GE

Vis
or KE75-11GE

11-21 5650-040-1482-0 HOSE, BY-PASS ASSY 1 I 1 1 MM401482
Durit

11-22 5661-066-1006-0 • CLAMP, HOSE/15 2 2 2 2 MS661006
Collier

11-23 5650-040-1402-0 PUMP. WATER ASSY 1 1 1 1 MM401402
Pompe a eau

11-24 5663-008-7710-0 FITTING, WATER OUTLET I 1 1 1 MDOO8771
llaccord

July 1980 *'8
1400-098-0021-0 4.



1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

\ 1
\ 1
\ 1

\ 1
• 1

\ 1

\\1,

l



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 13001" 1500 1500 I'

12- 1 5 650 - 040 - I 3 10 - 0 PIPE, INLET 1 1 1 1 MM401310
Pipe d'admissloll ® 1300 ENO. 47020

12- la 5650-040-1312-0 PIPE, INLET 1 I 1 1 MM401312
PIpe dadrntssion

1500 ENO. 39281

12- 2 5669-644-1710-0 PIPE 1 1 1 1 K9644171
Boisseau

12 - 3 5668-344-2210-0 GASKET 1 1 1 1 K8344221
Joint

12- 4 5660-010-0085-0 BOLT/M10X 25 2 2 2 2 MFIOOO85
Vis

12 - 5 5650- 040- 0380-0 PIPE, AIR BREATHER 1 1 1 1 MM400380
lleniflad

12- 6 5650-040-0481-0 GASKET, EXH PIPE 2 2 2 2 MM400481
Joint

JulY 1980 30
1400-098-0021-0



Fig. 13 EQUIPMENTECTRIC
E~ ent e lectriqueEquipm

iiI
5

~
4 15

2

21

r
I~

119
20

22 12

f
22a

31



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 15001"

13- I 5663-011-5000-0 ALTERNATOR ASSY 1 I 1 I MDOl1500 See Fig. 14
Altcrnatcur assemble

L3- 2 5650-040-1664-0 COVER. ALTERNATOR I I I I MM401664
Protecteur

13 - 3 5663-011-5110-0 BOLT I 1 I 1 MDOl1511
Vis

13 - 4 5663-001-5170-0 SHIM AR AR AR AR MDOO1517
Calc

13 - 5 5660-045-0005-0 WASHER/MB I 1 1 1 MF150005
Ronde lle

13 - 6 5660-015-0405-0 WASHER, SP/MB 1 I 1 I MF450105
Rondellc freta

13- 7 5660-043-0005-0 NUT/M8 1 I 1 1 MF430005
Ecrou

13- 8 5650-010-1670-0 BRACE, ALTERNATOR 1 1 1 1 MM401670
Etrier

13- 9 5660-024-1253-0 BOLT/M8X20 1 I 1 1 MF241253
Etricr

13- 10 5663-000-4250-0 WASHER/M8 I I I 1 MDOO0425
Ronde lle

13 - 11 5660-024-1255-0 BOLT/MBX25 1 1 1 1 MF241255
Vis 't'",~\U~. L 7t~

13- 12 5650-040-1621-0 PLUG. GLOW ( lo~"'-1 2 2 2 2 MM401621
Ilougic a incandescence (..t")I.()),'> I'vJ '~O\\

13- 13 5653-130-1132-0 GASKET, GLOW PLUG 2 2 2 2 3130113200
Joint de bougie

13- 14 5669 - 670- 2 600 - 0 WIRE, GLOW PLUG I 1 1 1 K9670260
I'll de bougie

13- 15 5650-040-1600-0 STARTER ASSY 1 1 I 1 MM401600 See Fig. 15
Dernarreur

13- 16 5660-045-0005-0 WASHER/M8 1 I I 1 MF450005
Ronde llc

13 - I 7 5660-045-0405-0 WASHER. SP/M8 1 I 1 1 MF150405
Ronde lle frein

13- 18 5660- 043- 0841-0 NUT/M8 I 1 1 1 MF430841
Ecrou

13- 19 5660-045-0406-0 WASHER. SP/M1 0 2 2 2 2 MF450406
Ronde lle fre in

13-20 5660-043-0842-0 NUT/M10 2 2 2 2 MF430842
Ecron

13-21 5669-480-9100-0 REGULATOR. VOLTAGE 1 I 1 1 K94809 IO
Regulateur de tension

13-22 5668-370-3500-0 LAMP. GLOW 1 1 1 1 K8370350
Tcrnoin de bougics

13-22a 5650-040-1630-0 LAMP, GLOW I 1 1 I MM401630 ©
Tcrnoln de bougtcs

13-23 V401-160-0080-0 WASHER, SP/M8 1 I
RondeIle frein

13-24 V302-260-0080-0 NUT/M8 I 1
Ecrou

13-25 V40 1-160- 0050-0 WASHER, SP/M5 1 1
Rondelle freln

13-26 V300-260-0050-0 NUT/M5 1 1
Fcrou

t~Q ~~~ .... b~() -lll-O-O PLV~ / 4L~\Aa (\1-,-,d,,- )
t:~:>·l ...._ (~. "v??67
C'-".<.t \)() M. I A- (bO IS-

July 1980 32
1400-098-0021-0



Fig. 14 ALTERNATOR
Alternateur

1 2
3

10

4

11

5
12

16

13

15

33

17 19 23



Ref No. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

14- 0-1 5663-011-5000-0 ALTERNATOR ASSY 1 1 I I
MD011500
Included 1- 2 3

Alternateur (eclate) Cornpris 1-23

14- 1 5663- 604- 0320 - 0 NUT 1 1 1 1 MD604032

Ecrou

14- 2 5663- 604-0230-0 WASHER, SP 1 I 1 1 MD604023

Rondelle f r e.i n

14- 3 5663-604-2800-0 PULLEY 1 I 1 1 MD604280

POlllie

14- 4 5663-604-2290-0 FAN 1 1 I 1 MD604229

Ventilateur

14- 5 5663-604-0850-0 FRAME, DRIVE END ASSY 1 1 1 1 MD604085

F'Ia aque

14- 6 5663 - 604- 031 0-0 FELT, OIL 1 1 1 1 MD604031

Pre s se -etollpe

14 - 7 5663-604-0070-0 COVER, FELT 1 1 1 I MD604007

Ronde lle joint

14- 8 5663-604-0340-0 BEARING, Ril I 1 1 I MD604034

Roulernent

14- 9 5663- 604-0080-0 PLATE, RETAINER 1 1 1 1 MD604008

Contre -plaque

14-10 5663-604-8450-0 COLLAR, STEEL 1 I 1 1 MD604845

Bague

" 14-11 5663 - 604- 0280- 0 BOLT, THROUGH 3 3 3 3 M0604028

Vis
14-12 5663-604-0370-0 COLLAR, STEEL I 1 1 1 MD604037

Entretoisc

14-13 5663-604-0830-0 ROTOR ASSY 1 1 1 1 MD604083

Rotor
14-14 5663-604-0330-0 BEARING, RB 1 1 1 1 MD604033

Roulernent

14-15 5663 - 604-1980-0 STARTER ASSY 1 1 1 1 MD604198

Stator
14-16 5663-604-1940-0 FRAME, REND ASSY 1 1 1 I MD604194

Flaque ar

14-17 5663-604-1890-0 FIN, RECTIFIER HOLDER 1 1 1 1 MD6041B9

Plaque a diodes

14-18 5663- 604-1150-0 WASHER, INSULATOR 1 1 1 1 MD604115

Rondelle i solante

14-19 5663-604-1170-0 FRAME, REND 1 I I I MD604117

F1asque posterieur

14-20 5663-604-2260-0 nUSH, INSULATOR 2 2 2 2 MD604226

Douille i solante

14-21 5663-604-1920-0 HOLDER, BRUSH ASSY I 1 1 1 MD604192

Porte balais

14-22 5663~604-1930-0 COVER, REND 1 1 1 1 M0604193

Grille

14-23 5663-604-0800-0 CONDENSER 1 1 1 1 MD604080

Condensateur

14-24 V30026-000500 NUT/M5 1 1 1 1

Ecrou

14-25 V40116-000500 WASHER, SP!M5 1 1 1 I

Rondelle (rein

34



Fig. 15 STARTER
Demarreur

35

13

(



Ref No. Parts No. Description Model & Q'ty RemarksModel & Quant
Ref N°. Pieces N°. Dtisignation TX TX TX TX Remarques

1300 I300F 1500 1500F

IS- O-I 5650-040-1600-0 STAR T ER ASSY 1 1 1 1
MM401600
Included 1-21

De ma r r eur (eclatc) Compris 1-21

15- I 5663- 602 - 9620- 0 SCREW SET 1 1 1 1 MD602962

Vis

15- 2 5663-602-4780-0 LEVER ASSY 1 1 1 1 MD602478

Levier de commande

15- 3 5663-602-9630-0 SPRING SET 1 1 1 1 MD602963

Re s eo r t

15- 4 5663- 602-0740-0 SWITCH ASSY 1 1 1 1 MDbOl074

Solenoide

IS- S 5663-602-73BO-0 BOLT/M6 x 165 SET 1 1 1 1 MD602738

Vis
15- 6 5663 - 602- 3040- 0 BKT, F ASSY 1 1 1 1 MDb02304

Cage du bendix

15 - 7 5663-602-6860-0 BEARING 1 1 1 1 MD602686

Roulement
15- B 5663-602-7200-0 STOPPER SET 1 I 1 1 MD60l720

Butee
15- 9 5663- 602- 6790-0 CLUTCH. OVER RUNNING 1 1 1 1 MD602679

Bendix
15-10 5663-602-4830-0 BKT, CENTER ASSY 1 1 1 1 MD602483

F'Ia s que

15-11 5663-602-7550-0 ARMATURE 1 1 1 1 MD602755

Induit
15- 12 5663-602-7350-0 WASHER SET 1 1 1 1 MD602735

Jeux de ronde l l e s
15-13 5663-607-1670-0 YOKE ASSY 1 1 1 1 MDb07167

Inducteur protege
15-14 5663-602-3810-0 • SCREW/MI0 xIS 4 4 4 4 MD602381

Vis
15 _ 15 5663-607-0790-0 • COIL, FIELD 1 1 1 1 MD607079

Induct.eur

15-16 5663 - 602- 4680- 0 • BRUSH 2 2 2 2 MD602468

Balai
15-17 5663- 602 -4690-0 HOLDER, BRUSH ASSY 1 1 1 1 MD602409

Col1ecteur
15-18 5663-602-2100-0 • SPRING, BRUSH 4 4 '4 4 MD602210

Re s e or t

15-19 5663-602-4700-0 • BRUSH 2 2 2 2 MD602470

Balai
15-20 5663-602-2120-0 BRT. R ASSY 1 1 1 1 MD602212

Cage du collecteur
15-21 5663-602-2130-0 • BEARING 1 1 1 t MD602213

Roulernent

,

36





HASSIS







Fig. 16

~
~

16

AIR CLEANER AND RADIATOR SYSTEM
Filtre a air et radiateur

18a

18

39



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500 F

lb- o- 1 1427-101-2000-0 RADIATOR ASSY 1 1 1 1

Hadlateur complet

1b- 1 1427-101-2200-0 .CAP 1 1 1 1
Bouchon de rndlateur

16- 2 1427-101-0010-0 • PIPE/VINYL 1 1 1 1
C onduit d 'ex pansiou

16- 3 1427-101-0020-0 • COCK, WATER 1 1 1 1
Robinet de vidangc

16- 4 1427-101-0030-0 • PACKING 1 1 1 1
Joint de robinet

16- 5 1427-101-0040-0 • GUARD, FAN I 1 1 1
Garde-vemilatem

16- 6 1427-101-0050-0 • PROTECTOR, F. I 1 1 1
Protcctcur av

16- 7 1427-101-0060-0 • SPRING, SET 2 2 2 2
Agrafc

Ib- a V200-260-6012-0 BOLT/M6X 12 4 4 4 4
Vis

Ib- 9 V401-160-0060-0 WASHER, SP/M6 8 a 8 8
Rondelle frein

10-10 V413-160-0060-0 WASHER/M6 8 8 8 8
Rondclle

16-11 1427-101-0070-0 CUSHION, RADIATOR 4 4 4 4
Sllcntbloc

16-12 V413-160-0080-0 WASHER/M8 2 2 2 2
Ronde Ile

16-13 V201-260-8035-0 BOLT/M8X35 2 2 2 2
Vis

16-14 1427-101-0080-0 HOSE, LW/RUBBER 1 1 1 1
Durit lnferieure

16- 15 1427-101-0090-0 HOSE, UP/RUBBER 1 1 1 I *Durit superieure

16-15a 1427-101-0091-0 HOSE, UP/RUBBER 1 1 1 1
Durlt superleure

16-16 1427-101-0110-0 CLAMP/35 2 2 2 2
Collier

16-17 1427-101-0120-0 CLAMP/42 2 2 2 2
Collier

16-18 1427-602-2300-0 STAY, AIR CLEANER 1 1 1 1 */.Support filtrc a air

16-18a 1427-602-2301-0 STAY, AIR CLEANER 1 1 1 1
Support filtre a air

16-19 V20 1-460- 8035 - 0 BOLT/M8 X 35 9T 1 1 1 1 *'
Vis

lb-20 V201-260-8020-0 BOLT/M8X20 2 2 2 2

1
Vis 5 used on Cyclone type

10-21 V401-160-0080-0 WASHER, SP/M 8 3 3 3 3
Rondclle frein

16-22 V413-160-00aO-o WASHER/M8 2 2 2 2
Rondclle

16-23 1427-101-2300-0 CLEANER, AIR ASSY 1 1 1 1
Filtre a air

16-24 1427-101-0140-0 • ELEMENT 1 1 1 1
Cartouche flltrll.nte

16-25 1427-101-0150-0 • OOVER 1 1 1 1
Cloche de filtre ~

16- 26 1427-101-0160-0 • NUT, WING/M6 1 1 1 1
Ecrou papllton

16-27 1427-101-0170-0 • WASHER 1 1 1 1
lillndelle

16- 28 1427-101-0180-0 • PACKING 1 1 1 1
Rondcllc joint

1b-29 V201-260-8016- 0 BOLT/M8X 16 2 2 2 2
Vis

16-30 V401-160-0080-0 WASHER, SP/M8 2 2 2 2
Rondellc frein

16-31 1427-101-0210-0 HOSE, RUBBER 1 1 1 1 *Durlt de fl ltrc

16-31a 1427-101-0211-0 HOSE, RUBBER 1 1 1 1
Dudt dc filtre

16-32 1427-101-0220-0 OLAMP/48 2 2 2 2 1 used on Cyclone type
Collter

Ib-33 1427-601-2200-0 GRILLE 1 1 1 1 roo NO.I03151-
CaJandre ® 1300F NO.OI3254-

16- 33a 1427-601-2201-0 GRILLE 1 1 1 1 1500 NO. 103883-
Ca landre 1500F NO. 007349-

July 1980
1400--098-0021-0 40



Fig. 16 AIR CLEANER AND RADIATOR SYSTEM
Filtre a air et radiateur

41

15a
I

16

18a

18

35

-rill I I
38 40 39 42 37 36

23

~,Jh----;--~
I 1 1 II

24 25 28 27 26



(

Ref N°, Parts No. Description Model & Q'ty
Remar~sModel & Quant

Ref N°. Pieces No. D-esignation TX TX TX TX Remarques
1300 1300F 1500 ISOOF

16-34 1427-601-0050-0 BOLT/M6X 12 4 4 4 4
Vis

16- 35 1427-101-2800-0 OLEANER, AIR ASSY 1 I 1 1
Filtre a air

16- 36 1427-101-2820-0 - PAN, DUST ASSY 1 1 1 1
Sasserole

16- 37 1427-101-2830-0 • BAFFLE ASSY 1 1 1 1
Tole dlrecmce d'alr

16-38 1427-101-2840-0 -ELEMENT 1 1 I 1
Cartouchc filtrante

16-39 1427-101-2850-0 - BOLT, WING ] I 1 1
Vis a oreIlles

16-40 1427-101-2860-0 • WASHER, SEAL 1 1 1 1
Ronde lle

L6-41 1427-]01-2870-0 • MARK, HANDLING I 1 1 1
Etiquette

16-42 1427-101-2880-0 -GASKET 1 1 1 1
Joint

16-43 1427-101-0280-0 OLAMP/53 1 1 1 1
Collier

16-44 1427-602-2400-0 BAND, AIR CLEANER 1 1 1 1
uande

16-45 1427-602-0040-0 BAND/RUBBER 1 1 1 I
Bande

16-46 V20 1-260- 80 16- 0 BOLT/M8X 16 2 2 2 2
Vis

16-47 VZO1- 260- 8035 - 0 BOLT/M8X35 1 1 1 1
Vis

16-48 V413-160-0080-0 WASHER/M8 ] 1 1 1
Rondelle

16-49 V401-160-0080-0 WASHER/M8 3 3 3 3
Rondelle

* NOTE: All marks with asterisk (*) are used on old type only.

JUlY 1980 '-'"
1400-098-01. _,}-O 42



Fig. 17 MUFFLER SYSTEM
Silencteux

o
N

~~~

~ ~\~~&-~~
M ~w

~N _ Nm~

43



Ref N°. Parts No. Description Model & Q'ty RemarksModel & Quant
R-ef N°, Pieces No. Designation TX TX TX TX Remarques

1300 1300F 150D 1500F

17- O-I 1427-916-3000-0 MUFFLER. H ASSY 1 1 1 1
Silcncicux ensemble

17- 1 I427-101-2501-0 • MUFFLER 1 1 1 1
SUencieux

17- 2 1427-101-0230-0 • COVER, EXH A 1 1 1 1
Garde manifold (a)

17- 3 1427-101-0240-0 • COVER, EXH 8 I 1 1 1
Garde manifold (b)

I7- 4 1427-101-0250-0 • COVER, EXH C 1 1 I 1
Garde manifold (c)

L7- 5 1427-101-0260-0 • COVER, EXH 0 1 I 1 1 £01' E50, 51, 52
Garde manifold (d)

L7- 6 V201-260-8010-0 • BOLT/M8X10 8 8 8 8
Vis

17- 7 V401-160-0080-0 • WASHER, SP/M8 8 8 8 8
Rondelle frein

17- 8 V413-160-0080-0 • WASHER/M8 8 8 8 8
RondeIle

17- 9 142.7-101-2601-0 • COVER, MUFFLER LH I 1 I 1
Coqutllc g de stlenctcux

17-10 1427-101-2701-0 • COVER. MUFFLER RH 1 1 1 I
Coquille d de sileneiellX

17 -11 V203-261-0025-0 BOLT/M10X25 P=1.25 2 2. 2. 2
Vis

17 - 12 V333-260-0100-0 NUT/M10 p.= 1.25 2. 2 2 2.
Ecrou

17-13 V401-160-0100-0 WASHER, SP/M1 0 4 4 4 4
Rondelle frein

17-i4; V201-260-8014-0 BOLT/M8X 14 6 6 6 6
Vis

17-15 V401-160-00BO-0 WASHER, SP/M8 6 6 6 6
Rondelle frein

17 -16 V413-160-0080-0 WASHER/M8 6 6 6 6
llondelle for E50. 51, 52

17-17 1427-917-2000-0 PIPE, TAIL ASSY 1 1 1 1
Tube d 'echappcrncnt

17-18 V2.01- 2. 60 - 6025 - 0 • BOLT/M6 X 25 1 1 1 1
/ Vis

17-1'9 V401-160-0060-0 • WASHER, SP/M6 1 1 1 1
kondetle frein

17- 0-2 1427-916-0000-0 MUFFLER, VERT ASSY 1 1 1 1
Sileneleux

17-20 1427-916-0010-0 • MANIFOLD, EXH 1 1 1 I
Manifold

17- 2.1 1427-916-0020-0 • GASKET 1 I 1 1
Joint

17-22 1427-916-2000-0 • MUFFLER, VERT 1 1 1 1
Si lenc ieux

17-23 1427-916-0030-0 • PIPE, TAIL 1 I 1 1
Tube d 'echa ppernent

17-24 1427-916-0040-0 • CLAMP 1 1 1 1
for EI0, 11. 12. 20, 21, 22,

Attache

17-25 V201-2.60-8080- 0 • BOLT/M8X 80 1 1 1 1
40, 41, 42

Vis

17-26 V300-260-0080-0 • NUT/M8 1 1 1 1
Eerou

17-27 V401-160-0080-0 • WASHER, SP/M8 1 1 1 I
Rondelle freln

17-28 V413-160-0080-0 • WASHER/M8 2 2 2 2
Ronde lle

17-29 V201-260-8025-0 • BOLT/M8 X 25 4 4 4 4
Vis

17-30 V401-160-0080-0 • WASHER, SP/M8 4 4 4 4
Rondelle frein

July 1980 44
1400--098-0021-0



45

Fig. 18 FUEL TANK, BATTERY AND THROTTLE
LEVER SYSTEM

Reservoir et batterie

(§)tl"

441r42
~------_._./

24
}----46
I 45

31------rT1--- \0
I
\

30-----l1

1----14



I

(; / 13(,

Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300 F 1500 1500F

18- 1 1427-111-2201-0 BASE, TANK I 1 1 I

U $iol .. :H 1- oo!>o.·6) Assiette de reservoir

~:\-'.-~ MO. 6i. 01 (c;h;) houe".X1B- 2 y.6.Q.l~l-~ BOLT/M1 0 X 2-8.':\(;) 2 2 2 2 31
Vis

IB- 3 V2.01-261-0020-0 BOLT/M1 Ox 20 2 2 2 2
Vis

18- tl V401-160-0100.0 WASHER. SP/M 10 4 4 4 4
Rondelle frcin

18- 5 1427-111-2400-0 PLATE, STOP 1 I 1 I
Clcison

18- 6 1427-621-0050-0 OASE, BATTERY 1 1 I 1
Cuvette de batterle

18- 7 1427- 621-2000- 0 BATTERY NS60 ASSY 1 I I 1
llattcrle t§)~ .M--<) og J- (to (III) 'bee. :LX18- 8 1421- 621-0020-0 • PAOKING 6 6 6 6

Joint

18- 9 1427-621-0020-0 • OAP, BATTERY 6 6 6 6
Bouchnn de batterie

18- 10 1427-621-0060-0 OABLE, BATTERY 1 1 I 1
Cable de batter le

18- 11 1427-621-0070-0 OABLE, EARTH 1 I 1 1
Cable lie masse

18- 12 1427-621-2100-0 PLATE, SET BATTERY 1 1 I 1
Etrler de batter ie

1B- 13 1427-621-0040-0 BOLT, SET BATTERY (B) 1 1 1 1
'I'Irant av

18- 14 1427-621-0030-0 BOLT, SET BATTERY (A) 1 I 1 1
T(rant ar

18-15 V4 I 3- 160 - 0060 - 0 WASHER/M6 2 2 2 2
konde lle

18- 16 V401-160-0060-0 WASHER, SP/M6 2 2 2 2
l10ndelle Ire in

18-17 V300-260-0060-0 NUT/M6 4 4 4 4
Ecrou

18- 18 1427-602-0010-0 HOOK, LH 1 1 1 1
Crochet g

IB- 19 1427-602-0020-0 HOOK, RH 1 1 1 I
Crochet d

18-20 1427-602-0030-0 SPRING, TENSION/55 2 2 2 2
Rcssort

18-21 1427-111-2000-0 TANK, FUEL 1 1 1 1
Reservoir

18-22 V200-260-8012-0 BOLT/MM8X12 1 1 1 1
Vis

18-23 1407-111-0010-0 WASHER/8 X 12 X 2 1 I 1 I
Rondcllc

18-24 1421-111-2100-0 CAP. ASSY 1 1 1 1
!JO\1chOI1

18-25 1427-111-0010-0 PIPE/VINYL 1 1 1 I
Conduit

IB-26 WIRE 2 2 2 2
fil

18-27 1427-111-2100-0 BAND, TANK 1 I 1 1
Sangle

18-28 V300-260-0080-0 NUT/M8 1 1 1 1
Ecrou

18-29 V302 -260 - 0080- 0 NUT/M8 1 I 1 1
Contre ccrou

18-30 1427-117-2000-0 LEVER, THROTTLE 1 1 1 1

1
Levier d'accelerateur for £10, II J 12

18- 31 1415-505-0150-0 GLiP 1 1 1 1
J>olguee

18-32 1414-117-0050-0 L1NING/1 3 X 50 X 3 1 1 I 1
Garniture de friction

18-33 1407-117-0070-0 WASHER/13 X 32 X 1 1 1 1 I
Ronde lle

18-34 1415-505-0110-0 SPRING,OONE 2 2 2 2
Rondcflc belIcville

18-35 1427-117-0010-0 WASHER/1 3 X 50 X 3 1 1 I 1
Ronde lle speclnle

18-36 V321-160-0120-0 NUT, SLOTTED/M12 1 1 I 1
Ecrou a creneaux

18-37 V500-153-0025-0 PIN, SPLIT/3 X 25 1 1 1 1 for EI0, 11, 12
Goupille fendue

18-38 1427-117-0030-0 GUIDE, LEVER 1 1 1 1
Scctcur de. guidage

July 1980 46
1400-098-0021-0



47

Fig. 18

31-----lT1- 'V

30-----\1

FUEL TANK, BATTERY AND THROTTLE
LEVER SYSTEM

Reservoir et batterie

}-18

1------14

7



Ref N0, Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°, Pieces No. D-esignation TX TX TX TX Remarques
1300 1300F 1500 1500F

18-39 V201-260-8016-0 BOLT/M8x 16 2 2 2 2
Vis

18-40 V401-1bO-0080-0 WASHER, SP/M8 2 2 2 2
Rondelle frctn

18-41 V300-2bO-0080-0 NUT/M8 2 2 2 2
Ecrou

18-42 1421-116-0010-0 CONNECTOR,ACCEL 1 1 1 1 for EI0, 11, 12
Crochet u'acceleratcllr

18-43 V300- 260 - 0060- 0 NUT/M6 1 1 1 1
Ecrou

18-44 1421-116-0020-0 TURN BUCKLE/M6 1 1 1 1
Tcnueur

18-45 1427-l17-0020-0 ROD, THROTTLE 1 1 1 1
'l'igc d'accelcrateur

18-46 V500-152-0018-0 PIN, SPLIT/2 X 18 2 2 2 2 for E10, 11, 12
Goupille fendue

JulY 1980 48
1400-098-0021-0



Fig. 19 CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM
TX1300 -NO. 103150 Embrayage

TX1300F - NO. 013253
TX1500 -NO. 103882
TX 1500F - NO. 007348

49



July 1980 50
1400-098-0021-0

Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

R~f N°. Pieces No. D~signation TX TX TX TX Remarques
1300 I:lOOF 1500 1500 F

19- 1 1427-120-2001-0 HOUSING, CLUTCH 1 1 1 1
Carter d 'em bra yaRe

19- 2 V203-461-2030-0 BOLT/M12 X 30 9T P= 1.25, 6 6 6 6
Vis

19- 3 V401-160-0120-0 WASHER. SP/M12 6 6 6 6
Ronde lle [rein

19- 4 V413-160-0120-0 WASHER/M12 2 2 2 2
Rondellc

19- 5 V201-260-8016-0 BOLT/M8X 16 4 4 4 4

Vis

19- 6 V401-160-00BO-0 WASHER, SP/M8 4 4 4 4
Rondelle fre tu

19- 7 V300- 260 - 0080- 0 NUT/M8 4 4 4 4
Ecrou

19- 8 V201- 260-8025- 0 BOLT/M8x 25 2 2 2 2
VIs

19- 9 V302 - 260 - 0080- 0 NUT/M8 2 2 2 2
ECTOl!

19-10 V7 63 -400 - 0000- 0 NIPPLE, GREASE 1 1 1 1
Graisscur

19- II 1427-120-0010-0 CAP 1 1 1 1
Opercule

19- 12 1326-706-0020-0 PLUG, DRAIN 1 I 1 1
Bouchon de vtdange

19-13 1427-120-0020-0 CAP, BLANK/M10 6 6 6 6
I'ausser

19-14 V300-460-01Z0-0 NUT/M12x 7T 8 B B 8
Ecrou

19-15 V401-160-01Z0-0 WASHER, SP/M 12 8 8 B B
Hondellc fre in

19- 16 1427-120-2200-0 SHAFT, INPUT 1 1 1 1
Arbre

19- 17 1427-120-0050-0 CUSHION/RUBBER 1 1 I 1
Frottoir

19- 18 V320-160-0080-0 NUT. SLOTTED/M8 3 3 3 3

Ecro\! a creneaaux

19-19 VSOO-152-0018-0 PIN, SPLIT/2 X 18 3 3 3 3
Goupille fcndue

19-20 1427-120-2300-0 CLUTCH ASSY 1 1 1 1
Embrayage ensemble

19- 21 1427-120-0080-0 -LEVER, RELEASE 3 3 3 3
Levier

19-22 1427-120-0120-0 ·SPRING, RETURN 3 3 3 3
Ressort

19-23 1427-120-0130-0 -BOLT, LEVER 3 3 3 3
Vis

19-24 1427-120-0140-0 -NUT, SLOTTED 3 3 3 3
Eerou

19-25 1427-120-0150-0 .WASHER 3 3 3 3
Ronde lle

19-26 VSOO-151-601S-0 · PIN, SPLIT/1 .6 X 15 3 3 3 3
Goupllle fenduc

19-27 1427-120-0160-0 · BOLT, REAMER/M8 X 212 2 2 2 2
Vis

19-28 1427-120-2500-0 · DISK, CLUTCH 1 1 1 1
Disque d 'embrayage

19-29 V20 1- 260- 8020- 0 BOLT/M8X20 4 4 4 4
Vis

19-30 V401-160-0080-0 WASHER, SP/M8 4 4 4 4
Ronde lle (rein

19-31 V401-160-0100-0 WASHER, SP/M10 2 2 2 2
Rondelle fre ln

19-32 1416-120-0040-0 BEARING, , RELEASE 1 1 1 1
tnuce d 'embrayagc

19-33 1427-120-0030-0 SLEEVE 1 1 1 I
Manchon

19- 34 1427-120-0040-0 RING/FELT 1 1 1 1
feutrc

19-35 V705-140-0320-0 RING. SNAP/C-TYPE 32 1 1 1 I
Gallet d'axe

19-36 V742-120-3205-0 SEAL, OIL/VC20325 1 1 1 1
Joint a levres

19-37 VnO-l03-504S-0 O-RING/P45 1 1 I 1
Joint torique

19-38 1427-312-2000-0 SHAFT, BRAKE 1 1 1 1
Axe de pedalier de frein



Fig. 19 CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM·
TX1300 -NO.103150 Embrayage

TX 1300F - NO. 013253
TX 1500 - NO. 103882
TX 1500F - NO. 007348

51



( \
)

Model & Q'ty
,-

Ref N°, Parts No. Description Model & Quant Remarks

R-ef N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

19-39 1427-122-2000-0 PEDAL, CLUTCH 1 1 1 1
Pedale d 'em bra yage

19-40 1427-122-0040-0 ROD 1 1 1 1
Tige de debrayage

19-41 V413- 160 -OOBO- 0 WASHER/M8 2 2 2 2
Ronde lle

19-42 VSOO-153-S018-0 PIN, SPLIT13.5 X 18 2 2 2 2
Goupille fendue

19-43 1427-122-0010-0 YOKE 1 1 1 1
Chapc de debrayage

19-44 1427-122-0020-0 PIN, YOKE 1 1 1 I
Axe de chape

19-45 VSOO-153-0020-0 PIN, SPLIT13 X 20 1 1 1 1
Goupille fendue

19-46 1427-122-0030-0 SPRING. TENSION 1 1 1 1
Ressort

19-47 1427-122-0050-0 HOOK 1 1 1 1
Crochet

19-48 V500-1S2-5018-0 PIN. SPLIT/2.5 X 18 1 1 1 1
Goupille fondue

19-49 1427-122-0060-0 PLATE. ,SWITCH 1 1 1 1
Eerier d'intcrt

! 19-50 V201-260-8016-0 BOLT/M8X16 2 2 2 2
Vis

19-51 V401-160-0080-0 WASHER, SP/M8 2 2 2 2
Rondelle freln

19-52 V413-160-00BO-0 WASHER/M8 2 2 2 2
Rondelle

19-53 1427-616-2002-0 STEP, LH 1 I 1 1
Marche pled

19-54 1427-616-2102-0 STEP, RH 1 1 1 1
Marche pied

19-55 V201-261-0020-0 BOLT/M 1Ox 20 6 6 6 6
Vis

19-56 V401-160-0100-0 WASHER, SP/Ml 0 6 6 6 6
RondeIle frein

19-57 V413-160-0100-0 WASHER/M10 6 6 6 6
RondeIle

19-58 V704-140-0220-0 RING, SNAP/C-TYPE 22 1 1 1 1
Collet d'axe

19-59 1429- 616- 200 1·0 STEP. SUB LH 1 I
Sous-marchepled g

19-60 1429-616-2101-0 STEP, SUB RH 1 1
Sous-rnarehepied d

19-61 V413-160-00BO-O WASHER/M8 B 8
Rondelle

19-62 VSOO-152-0015-0 PIN, SPLlT/2X 15 8 8
GOllpllle fendue

'19-.63 1414-616-0010-0 RUBBER. CUSHION B 8
Cale

19-64 1427-101-0270-0 GUARD I 1 1 1
Garde

July 1980 52
1400-098-0021-0



Fig.19A CLUTCH HOUSING AND CLUTCH PEDAL SYSTEM
TX1300 NO.I03151- Embrayage

TX1300F NO.013254-
TX1500 NO. 103883-
TX1500F NO. 007349-

53

()

( ,
~"J



Ref N°. Parts No. Description Model & Q'ty RemarksModel & Quant
Ref N°. Pieces No. D-esignation TX TX TX TX Rernarques

1300 130010' 1500 1500F

19A- 1 1427-120-2002-0 HOUSING, CLUTCH 1 1 1 1
Carter d 'emhrayage

19A- 2 V203 -461- 2030- 0 BOLT/M12 X 30 9T P= 1.25 6 6 6 6
Vis

19A- 3 V401-160-0120-0 WASHER, SP/M12 6 6 6 6
Rondelle frein

19A- 4 V413-160-0120-0 WASHER/M12 2 2 2 2
Ronde lle

19A- 5 V20 1- 2 60- 80 16- 0 BOLT/Max 16 4 4 4 4
Vis

19A- 6 V401-160-00BO-0 WASHER, SP/M8 '1 1: 4 4
Rondelle fretn

19A- 7 V300-260-00BO-0 NUT/M8 4 4 4: 4
scrou

19A- 8 V201-260-8025-0 BOLT/Max 25 2 2 2 2
Vis

19A- 9 V302-260-00BO-0 NUT/M8 2 2 2 2
Ecrou

19A-IO V763 -400- 0000- 0 NIPPLE, GREASE/B-PT1/8 1 1 1 1
GraiSSClIr

19A-l1 1427-120-0010-0 CAP/42 L 1 1 1
Opercule

19A-12 1326-706-0020-0 PLUG. DRAIN 1 1 1 1
Houchen dc vtdange

19A-13 L427-120-0020-0 CAP, BLANK/M 10 6 6 6 6
Fnusset

19A-14 V300-460-0L20-0 NUT/M17 7T B 8 B 8
Ecrou

19A-15 V401-160-0120-0 WASHER, SP/M12 8 8 8 8

Rcnde lle freln

19A-16 1427-120-0170-0 SHAFT, INPUT 1 1 1 1
Arbre d 'embrayage

\'"\I\(.l... \ ~/~i. .19A-17 -y..140""'"1'2'0"~'3'07·'"'o- SEAL, 01L/SC20357 1 1 1 1 tid-01. f\
\J 11.1 o,l~b~l5'()a ..C> Joint a levres ~"\" A 18.. ',S :eN F' o

19A-IB 1434-120-0030-0 BOSS, SPLINE 1 1 1 1
Doullle d' accouplemenr

19A-19 V580-140-5032-0 PIN, SPRING/5 X 32 2 2 2 2
Goupll lc clasttquc

19A-20 WIRE/l x i 00 2 2 2 2
I'll

19A- 21 1427-120-2300-0 CLUTCH ASSY 1 1 1 1
Embrayage enseruble

19A- 22 1427-120-0080-0 -LEVER, RELEASE 3 3 3 3
Levier

19A- 23 1427-120-0120-0 ·SPRING, RETURN 3 3 3 3
Rcssort

19A-24 1427-120-0130-0 ·BOLT, LEVER 3 3 3 3
Vis

19A- 25 1427-120-0140-0 ·NUT, SLOTTED 3 3 3 3
Ecrou a crencaux

L9A- 26 1427-120-0150-0 -WASHER 3 3 3 3
RondeJle

19A-27 V500-151-6015-0 -PIN. SPLIT11.6X 15 3 3 3 3
GoupiIlc fondue

19A-28 14 2 7 - 12.0 - 0 1 60 - 0 'BOLT, REAMER/M8 2 2 2 2
Vis

19A-29 1427-120-2500-0 ·DISK. CLUTCH 1 1 1 1
Disque ct'clIlhrayage

19A- 30 V201-260-8020-0 BOLT/M8X 20 4 4 4 4
Vis

19A-31 V401-160-0080-0 WASHER, SP/M8 4 4 4 4
Rondelle frein

19A - 32 V401-160-0100-0 WASHER. SP/Ml0 2 2 2 2
ltondc lle frcln

19A- 33 1416-120-0040-0 BEARING, RELEASE 1 1 1 1
Butec d'cmbrayagc

19A-34 1434-120-0010-0 SLEEVE 1 1 1 1
Mancholl

19A- 35 1427-312-2000-0 SHAFT, BRAKE 1 1 1 1
Axe de pedaller de frein

19A~ 36 1436-122-2000-0 PEDAL, OLUTCH 1 1 1 1
Pede Ie d 'cmbrayage

19A- 37 V7 63 - 400- 0000- 0 NIPPLE, GREASE / B-PTl 18 1 1 1 1
Graisseur

19A- 38 V704-140-0220-0 RING, SNAP/C22 1 1 1 1
Collet d'axe

x

July 1980
1400-098-0021-'0 54



Fig. 19A PEDAL SYSTEMCLUTCH
OUSING AND EmbrayageCLU T CH HOI 03 15 1 _

TX1300 N '013254-
TX 1300F NO'1 03883 _

0 0 NO.
TX15 007349-TX1500F NO.

55



Ref N°, Parts No. Description Model & Q'ty RemarksModel & Quant
R~f N°. Pieces No. Designation TX TX TX TX Remarques

1300 1300F 1500 1500F

19A- 39 1436-122-0110-0 PIN 1 I 1 1
Axe

19A-40 V413-160-0080-0 WASHER/M8 2 2 2 2
Rondelle

19A-41 V500-1S3-001B-0 PIN, SPLIT/3X18 2 2 2 2
Goupille fendue

19A-42 1436-122-0090-0 ROD 1 1 1 1
'fige de dcbrayage

19A-43 1434-122-0050-0 BOOTS 1 1 1 1
SouffIet en caoutchouc

19A-44 WIRE/1 x250 1 1 1 1
Fit

19A-45 WIRE/1 x70 1 1 I 1
Fil

19A-46 V30S-260-0080-0 NUT/M8 2 2 2 2
Ecrou

19A-47 1436-122-0010-0 YOKE 1 1 1 1
Chapc de dcbrayage

19A-48 1434-122-0020-0 PIN, YOKE 1 1 1 1
Axe de chape

19A-49 V500-IS3-001B-0 PIN, SPLIT/3X 18 1 1 1 1
Goupillc Ienduc

19A-50 1436-122-2200-0 BRACKET, YOKE l 1 1 1
Support

19A-51 V201-260-8016- 0 BOLT/M8X16 2 2 2 2
Vis

19A- 52 V401-160-0080-0 WASHER. SP/M8 2 2 2 2
Rondelle frcin

19A- 53 1436-122-0120-0 SHIM 0 1 1 1 1
Cale

19A-54 1436-122-0020-0 SPRING, TENSION/132 I 1 1 1
Ressort

19A-55 1436-122-0030-0 HOOK 1 1 1 1

VScp..,-J5i ,..5 013...D Crochet lV ~I"%<J· ~9. ~ I.,) 1 (6!t)'hWtd\. ~j
f.!9A-56 ~~~l-8-€l PIN, SPLIT/~l-8- i X ~t? 1 I 1 1

Goupllle Iendue

19A-57 1436- 616- 2000 - 0 STEP, LH 1 1 1 1
Matche picd g.

19A-58 1427-616-2102-0 STEP, RH JI 1 1 1
Marche pied d.

19A-59 V201- 261-0020-0 BOLT/M1 Ox 20 6 6 6 6
Vis

19A- 60 V401-1bO-0100-0 WASHER, SP/M 10 6 6 6 6
Rondellc frein

19A-b1 V413-160-0100-0 WASHER/M10 6 6 6 6
Rondclle

19A- 62 1429-616-2001-0 STEP, SUB LH 1 1
sous-marcucpied g.

19A- 63 1429-616-2101-0 STEP, SUB RH 1 1
Scus-marchepled <.I.

19A- 64 V 413 - 160 - 0 OB 0 - 0 WASHER/M8 8 8
Rondclle

19A - 65 V500-152-0015-0 PIN, SPLIT/2 X 15 8 B
Goupillc Iendue

19A- 66 1414-616-0010-0 RUBBER, CUSHION B 8
Gale

19A- 67 1417-201-0030-0 WASHER, LOCK/M8 1 1
Rondelle frein

19A- 68 1427-101-0270-0 GUARD 1 1 I 1 *Garde

-

July 1980 56
1400-098-0021- 0



57

12 a

Fig.22

4

9a

FRONT P
Prise de fo · T. O. SET (I)

fee av (1)_ . . . .. (1)

44··,---------0
!

41

40

7

11a

--12

i
45

43

2827

-- -25



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300 F 1500 1500F

22- 0- 1 1427-130-0000-0 FRONT PTO SET /TYPE 1 1 1 1 1 *}!}ncludcd 22-1-22-37,

Prise de Iorcc av
Compris 25-1-25-15

22- 0-la 1427-130-0001-0 FRONT PTO SET /TYPE 1 1 1 1 1 *cw
Prise de force a v

22- 1 1427-130-2100-0 JOINT 1 1 1 1 *
Joint

22- 2 1427-130-2010-0 PIN, JOINT 1 1 I 1 * %~

Goupille

22- 3 V500-IS2-5015-0 PIN, SPLIT/2.5 X 15 1 1 1 1 *Goupme {endue

22- 4 1427-130-2400-0 BRACKET, PTO 1 1 1 I *
Support

22- 4a 1427-130-2101-0 BRACKET, PTO 1 1 1 1 *
Support

22- S V201-261- 2020-0 BOLT/M12 X 20 4 4 4 4 *Vis

22- 6 V401-160-0120-0 WASHER, SP/M12 4 4 4 4 *Rondclle fretn

22- 7 V704-140-02S0-0 RING, SNAP/C-TYPE 25 I 1 1 1 *
Collet <.I'axe

22- 8 V600 -140 - 6205 - 0 BEARING, RB/6205RS 2 2 2 2 *
Roulcment

22- 9 1427-130-2210-0 PULLEY, V/98 1 1 1 1 * *
Rca

22- 9a 1427- L30-2211-0 PULLEY, V/99 1 1 1 I *©
Rea

22-10 V705-140-0S20-0 RING. SNAP/C-TYPE 52 1 1 1 1 *Collet d'axe

22-11 VSI7-200-0430-0 BELT, V/SB-43 2 2 2 2 * ~

Comrole de reas

22-11a 1427-130-2270-0 BELT, V/SB-43.5 2 2 2 2 *©
Courrole de rcas

22-12 1427-130-2220-0 PULLEY, V/138 1 1 1 1 * *Rea

22-12a 1427-130-2221-0 PULLEY, V/137 1 1 1 1 * ©
Il.ea

22-13 1427-130-2230-0 SHAFT, PTa/ON 1 1 1 1 *
Arhrc

22- 14 1427-130-2240-0 METAL, PTO SHAFT 2 2 2 2 *Coquille

22- 15 V600- 150- 6205 - 0 BEARING, RB/6205 2RS 2 2 2 2 *Roulernent

22-16 V201-260-B020-0 BOLT/M8X20 6 6 6 6 *Vis

22-17 V401-160-0080-0 WASHER, SP/M 8 8 8 B B *Rondelle frein

22-18 V201-260-8025-0 BOLT/M8X 25 2 2 2 2 *Vis

22-19 V413-160-0080-0 WASHER/M8 2 2 2 2 *
-ti~w~:t.'II~O

Rondellc
*(§).~Io /~G. '6'i.o~(6/,~;)hs:ucl

y...22-20 -3-f)~6G&-Gk CAP, SHAFT * 1 I 1 1
Chapeau d 'arbrc

22-21 1427-130-2250-0 STOPPER, BELT 2 2 2 2 *Arret de courrole

22-22 V201-260-BOI6-0 BOLT/M8X 16 2 2 2 2 *Vis

22-23 V401-160-00BO-0 WASHER, SP/M8 2 2 2 2 *Rondelle {rein

22-24 V413-160-0080-0 WASHER/M8 2 2 2 2 *Ronde lle

22-25 1427-130-2800-0 COVER, PTO CASE 1 1 1 1 *
Couverc lc de carter

22-26 V201-261-0014- 0 BOLT/M 1Ox 14 2 2 2 2 *Vis

22-27 V401-160-0100-0 WASHER, SP/M 10 2 2 2 2 *
RondeIle frein

22-28 V413-160-0100-0 WASHER/M10 2 2 2 2 *
Ronde Ile

22-29 1427-130-2900-0 ARM, TENSION 1 1 1 1 *Ttrant

22-30 VSOO-153-0030-0 PIN, SPLIT/3X 30 1 I 1 1 *Goupille {endue

22- 31 1427- 601-0030-0 WASHER/15 X 24 X 2 1 1 1 1 *
RondelIe

22-32 1427-130-2260-0 SPRING, TORQUE/32 1 1 1 1 *Ressort

July 1980 58
1400-098--0021-0



12 a

Fig. 22

9a

F~ONT P. TPnse de f • O. SET (1)
oree av (1) . . . .. (1)

44--{J
\

41

40

7

11a

43

i
45

59



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

22-33 1329-202-0011-0 PULLEY, TENSION/40 x 43 ] 1 1 1 *Ga let tendeur

22~ 34 V600-140-6201-0 BEARING, RB/6201 RS 2 2 2 2 *Roulemeut

22-35 V705-140-0320-0 RING, SNAP/C-TYPE 32 1 ] 1 1 *Collet d/axe

22-36 V704-140-0120-0 RING, SNAP/C-TYPE 12 1 1 1 ] *Collet d'axe

22-37 1329-202-0030-0 COLLAR, TENSION 1 1 1 1 *..Ali 'i~ ~A kJ~i611 -0 Collier ~~~ ;k c. ~'!i. oi (C)r,)hC0( ,,'
~22-38 1-4-2of--l~ CAP, SHAFT ... 1 1 1 L

Chapeau d 'arbre

22-39 1427-130-2020-0 JOINT/RUBBER 1 1 1 1 *Joint elast ique a bllles

22-40 1427-130-2030-0 COUPLER 1 1 1 1 *Corps de joint

22-4] 1427-130-2040-0 PIPE, SPLINE 1 1 1 1 *Douille d' ace ouple mcnt

22-42 1427-130-2050-0 RING, STOP/38 1 1 1 1 * @NO.B040 1 ~
Collet d 'axe

22-43 1427-130-2060-0 SPRING. PRESS/42 1 1 1 1 *Rcssort

22-44 1427-130-2070-0 PIN/8X 34 1 1 ] 1 *Goupille

22-45 V704-140-0350-0 RING, SNAP!C-TYPE 35 1 1 1 1 *Collet d 'axe

22-46 1427-941-0270-0 MARK, MADE IN JAPAN 1 1 1 1 *Etiquette

~ ......... - NO.8 0 4 0 0

I

July 1980 60
1400--098-0021-0



Fig.23

12a

FRONT P T
Prise de fo • • O. SET (II)

rce av (II) .•... (1)

lla

61

" ~-,

@~/ 'I"4-20

1 3

5 6

IlY<(!? ~(Q)

4 - --

··12

(



Ref N°. Parts No. Description Model & Q'ty RemarksModel & Quant
Ref N0, Pieces No. Des igna tion TX TX TX TX Remarques

1300 1300 F 1500 15001"

23- 0-1 1427-131-0000-0 FRONT PTO SET/TYPE 2 1 1 1 1 **lnc1uded 23-1-23-37,

Prise de force II v
Compris 25-1-25-15

23- 0-la 1427-131-0001-0 FRONT PTO SET /TYPE 2 1 1 1 1 * @
Prise lie force av

23- I 1427-130-2100-0 JOINT 1 1 I 1 *
Joint

23- 2. 1427-130-2010-0 PIN, JOINT 1 1 1 1 * ~h

Goupi lle

23- 3 VSOO-152-5015-0 PIN, SPUT/2.5 X 15 1 1 1 1 *GOllpille [endue

23- 4 1427- 131-2100-0 BRACKET, PTO 1 1 1 1 *Support

23- 4a 1427-131-2101-0 BRACKET, PTO 1 1 1 1 *Support

23- 5 V20 1-261-2020- 0 BOLT/M12 X 20 4 4 4 4 *Vis

23- () V40L-160-012.0-0 WASHER, SP/M12 4 4 4 4 *Ronde lle frein

23- 7 V704-140-02.50-0 RING, SNAP/C-TYPE 25 1 1 1 1 *Collet d'axc

23- 8 v600-140- 6205-0 BEARING, RB/6205RS 2 2 2 2 *Roulcrncnt

23- 9 1427-130-2210-0 PULLEY, V/98 I 1 1 1 * \l~

Rea

23- 9a 1427-130-2211-0 PULLEY, V/99 1 1 1 1 * ©
Rca

23-10 V705-140-0S20-0 RING, SNAP/C-TYPE 52 1 1 1 1 *Col1et d'axe

23- 11 V817-200-0380-0 BELT, V/SB-38 2 2 2 2 * ~~

Courroie de reas

23- Ila 1427-131-2010-0 BELT, V/SB-38 2 2 2 2 * ©
Courroic de rcas

23-12 1427-130-2220-0 PULLEY, V/138 1 1 1 1 * ~~
Rea

23-12a 1427-130-2221-0 PULLEY, V/137 1 1 1 1 *©
Rea

23-13 1427-130-2230-0 SHAFT, PTO (DN) 1 I 1 1 *Arbre

23-14 1427-130-2240-0 METAL, PTO SHAFT 2 2 2 2 *Coquille

23-15 V600-1S0- 6205-0 BEARING, R8/6205 2RS 2 2 2 2 *ROll Ie lIlC nt

23-16 V20 1- 2 60 - 8020- 0 BOLT/M8X20 6 6 6 6 *Vis

23-17 V101-160-0080-0 WASHER, SP/M8 8 B 8 8 *Rondclle {rein

23-18 V20 1- 260 - B025 - 0 80LT/M8x25 2 2 2 2 *Vis

23-19 V413-160-00BO-0 WASHER/M8 2 2 2 2 *A4i-t ~ IBo ..26 tf .. 0
Ronde llc

*®~(v .MO. tl ". CJ9. ((;16)ho.A~
23-20 -l.-4&7-LHI 6{,QG-O CAP, SHAFT-"- 1 1 1 1

Chapeau d 'arbre

23-21 1427-130-2250-0 STOPPER, BELT 2 2 2 2 *Arret de courroic

23-22 V201- 260-80 16-0 BOLT/M8X 16 2 2 2 2 *Vis

23-23 V401-160-0080-0 WASHER. SP/M8 2 2 2 2 *RondcUe {rein

23-21 V413-160-0080-0 WASHER/M8 2 2 2 2 *Ronde lle

23-25 1427-131-2200-0 COVER, PTO CASE 1 1 1 1 *Couverclc de carter

23-26 V201-Z61-0011-0 BOLT/M10X 14 2 2 2 2 *Vis

23-27 V401-160-0100-0 WASHER, SP/l0 0 2 2 2 2 *Rondelle fre ln

23-28 V413-160-0100-0 WASHER/Ml0 2 2 2 2 *Ronde lle

23-29 1427-130-2900-0 ARM, TENSION I 1 1 1 *Tirant

23-30 VSOO-lS3-0030-0 PIN, SPLIT/3 X 30 1 1 1 1 *Goupl lle fondue

23-31 1427 - 60 1-0030-0 WASHER/15 X 24 X 2 1 1 1 1 *Ronde Ile

23-32 1427-130-2260-0 SPRING, TOROUE/32 1 1 1 1 *I~ssort

JulY 1980
1400---098--0021-0 62



Fig.23

12a

FRONT P T
Prise de force ~v • O. SET (II)

(11) ••••• (1)

lla

63



Ref N°, Parts No, Description Model & Q'ty RemarksModel & Quant
Ref N°, Pieces No. D-esigna tion TX TX TX TX Remarques

1300 1300F 1500 1500F

23- 33 1329-202-0011-0 PULLEY, TENSION/40 x 43 1 1 1 1 *Galet rendeur

23 - 34 V600-140-6201-0 BEARING, RB/6201 RS 2 2 2 2 *Roulemenr

23-35 V705-140-03Z0-0 RING, SNAP/C-TYPE 32 1 1 1 I *Collet d'axc

23-36 V704-140-0120-0 RING, SNAP/C-TYPE 12 1 1 1 1 *Collet d'i\xe

23-37 1329-202-0030-0 COLLAR. TENSION 1 1 1 1 *.111 14..A·~~ ..:U; /I ,.C!J
Collier

~~0 AAO.ti·.01 (&!(jheu-)(23-38 ~HG-&f.e.G~ CAP, SHAFT t$ 1 1 1 1
Chapeau d'urblC

23-39 1427-130-2020-0 JOINT/RUBBER 1 1 1 1 *Joint e lastlque a billes

23-40 1427-130-2030-0 COUPLER 1 1 1 1 *Corps de joint

23-41 1427-130-2040-0 PIPE, SPLINE 1 I 1 1 *uouille d 'accouplelJ1cnt

23-42 1427-130-2050-0 RING, STOP/38 1 1 1 1 * ©
Collet d'axe

23-43 1427-130-2060-0 SPRING. PRESS/42 1 1 I 1 *Ressort

,23-44 1427-130-2070-0 PIN/8x 34 1 1 1 1 *Goupi lle

23-45 V704-140-0350-0 RING. SNAP/C-TYPE 35 1 I 1 1 *Collet d'axc

23-46 1427-941-0270-0 MARK, MADE IN JAPAN 1 1 I 1 *Etiquette

* ......... -NO.1 0 4 0

July 1980 64
Iii 00-098-0 021---0



Fig.25 CLUTCH CASE FOR FRONT P.T.O. UNIT
Prise de force av (1) (II) •. (2)

65

56-16



Hef N°. Parts No. Description Model & Q'ty RemarksModel & Quant
Ref N°. Pieces No. Des ignation TX TX TX TX Hemarques

1300 1300 F 1500 1500 F

25- 0-1 1427-130-3000-0 CASE, CLUTCH ASSY 1 1 1 1 *Cloche d 'euibrayagc

25- 1 1427-130-3100-0 -CASE, CLUTCH 1 1 1 1 *Ctochc d 'e mbra }'i\gc

25- la 1427-130-3101-0 . CASE, CLUTCH 1 1 1 1 *Cloche d 'embrayagc

25- 2 1427-130-3200-0 · BRACKET, CASE 1 1 1 1 *Support carter

25- 3 1427-130-3300-0 -LEVER, CLUTCH 1 1 1 1 *levier

25- 3a 1427-130-3301-0 -LEVER, CLUTCH 1 1 1 1 *levier

25- 3b 1427-130-3302-0 · LEVER, CLUTCH 1 1 1 1 *
1101 .. i ~o. 0010 ~t:J

levier *@.L<.+:; ,(A.o, $'9- - 01 ("r;I6)"nov(',j2S- 4 4-l.o.~.(,)§ ~ Q~ Q Q- -GF@ K}j<;>(, 1 1 1 1
l'oignec

25- 5 1427-130-3010-0 ·PIN, LEVER 1 I 1 1 *Axe d'cllIbmyagc

25 - 6 V300- 260-0 100- 0 ·NUT/M10 2 2 2 2 *Ecroll

25- 7 V401-160-0LOO-0 .WASHER, SP/M10 2 2 2 2 *Rondelle (rein

25- 8 1352-404-0040-0 ·SPRING, CLUTCH 1 1 1 1 *Ressort

6J. ~O (il,) t.e c. it;·WASHER~M:tr~ ~~ A;-

C>

j..25- 9 1427-130-3030-0
Cable W'Ue" "PTo . ek- 1 1 I 1 *

X25-10 1427-130-3040-0 ·WIR~~--BI;l:J-TGH . 1 1 1 1 * "
t- tl

R1idisseur I €/yL~J WI.... ( e.
25-10a 1127 - 130- 3400- 0 -TENSIONER, WIRE 1 1 1 1 *ka idisseur

25-10b 1427-130-3401-0 · TENSIONER, WIRE 1 1 1 1 *
Raidisscur

25 - 11 V413-160-00BO-0 ·WASHER/M8 1 1 1 1 *Rondelle

25-12 V500-152-5015-0 · PIN, SPLIT/2.5 X 15 1 1 1 1 *Goupille fondue

25- 13 V20 1- 261-0020-0 -BOLT/M1 0 X 20 2 2 2 2 *vn

25-14 V401-160-0100-0 . WASHER, SP/M10 2 2 2 2 *Ronde Ile frein

25-15 1425 - 621- 0040-0 ·CLAMP, HARNESS 1 I 1 1 *Attache Iaisccau

25-16 1427-932-0120-0 -MARK, CLUTCH I 1 1 1 *
Etiquecce

July 1980 6
1400-098-0021-0 6



Fig.26 FRONT TRA
Boite de vitess N SMISSION CASEes av SYSTEM

67

18

11

12

J--13
~6

®------7



Model & Q'ty
---

Ref N°. Parts No. Description Model & Quant Remarks

Ref N°. Pieces No. Designation TX TX 'I'X TX Remarques
1300 1300 F 1500 1500 F

26- 1 1427-201-0010-0 OASE, F. T-MISSION I 1 1 I

Boite de vttesscs

26- 2 1427-201-0050-0 METAL, INPUT 1 1 1 1
Coqullle d 'entree

26- 3 1427-201-0060-0 PAOKING, INPUT METAL 1 1 1 1
Joint

26- 4 V20 1- 2 60- 8060- 0 BOLT/M8X60 4 4 4 4
Vis

26- 5 V201-260-8035-0 BOLT/M8X35 4 4 4 4
Vis

26- b V401-160-0080-0 WASHER, SP/M8 16 16 16 16
RondeIle frein

26- 7 V413-160-0080-0 WASHER/M8 16 16 16 16
Ronde.lle

26- 8 V521-100-801b-0 PIN, STRAIGHT (B)/8X16 6 6 6 6
Goupil'le

2(,- 9 1427-201-0070-0 PLUG, DRAIN 1 1 1 1
Bouchon de vidange

26-10 1427-201-0080-0 WASHER, SEAL (16) 1 1 1 1
Joint de boucnon

26-11 1427-207-0010-0 COVER, F. T-MISSION 1 1 1 1
Couvercle

26-12 1427-207-0020-0 PAOKING/PAPER 1 1 1 1
Jolnr 1300 -NO. 103100

26-13 V201-260-8030-0 BOLT/M8X30 7 7 7 7

) 1300F -NO.012851
Vis 1500 -NO. 103728

26-14 V201-260-8025-0 BOLT/M8X 25 1 1 1 1 1500F ·NO.007029 ~
Vis

NO. 103101- J)
26-13a ¥'60"1--,a.60-·8 0,30--0 BOLT/M8X 30 -7'--~~~+... }

1300

V ;UlI- "Lbo. 8030-0 Vis 1300F NO. 012852- :PAR .5 X

26-14a vso 1- ~-260~'8 tf25::::tr- BOLT/M8X25 1---2M~~~
_2_ _ .2.~ 1500 NO. 103729- MA~A

V~oL'lW.~;l~.O Vis 8 1500F NO. 007030- ®
26-15 1427-207-0080-0 GAUGE. LEVEL 1 1 1 1

Jauge

26- 16 V252-261-2025-0 STUD/M 12 X 25 8 8 B 8
Coujon '\

26-17 1340-253-0020-0 CAP, SEAL (35) 1 1
Ilouchon

26-18 1427-210-0040-0 CAP. BLANK/] 4 X 4 4 4 4 4
Fausset

July 1980
1400--098-0021-0 68



69

Fig.27 REAR TRANSMISSION CASE SYSTEM
Boite de vitesses ar



2

Ref N°, Parts No. Description Model & Q'ty Remarks
Mode] & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 13001<' 1500 1500 F

CASE, R. T-M ISSION s»: gI T \t1ro g,___o:.,2.
27- 1 .. 1427-201-0020-0 1 1 1 1

Carter de pont ar
It, l::/-_ 4>1 ~ 001.1. o 1" J~C(")

27- 2 1427-201-0030-0 PACKING/PAPER 1 1 1 1 :u..../b if /D2:,-:".
Joint de pont ar LII-J'b #' J' 5p~

27- 3 V252-261-0036-0 STUO/M1 0 X 36 9 9 9 9
Goujon

27- '1 V303-260-0100-0 NUT/MIO 9 9 9 9
EerOll

27- 5 V401-160-0100-0 WASHER. SP/M10 11 11 11 11
Rondclle freln

27- 6 V413-160-0100-0 WASHER/M10 11 II 11 11
Ronde llc

27- 7 1427-201-0040-0 WASHER. LOCK 1 I I I
Bandc d 'arret

27- 8 V201-261-0035-0 80LT/Ml Ox 35 2 2 2 2
Vis

27- 9 1427-201-0120-0 METAL, OIFF-CASE LH I 1 1 1
Paller g de diffcrentiel

27-10 1427-201-0130-0 METAL, OlFF-CASE RH 1 1 1 1
Paller d de differenticl

27-11 1427-201-0140-0 SHIM, OIFF-METAL (A) AR AR AR AR
Cales d'cpalsseur

27-12 1427-201-0150-0 SHIM, OIFF-METAL (B) AR AR AR AR
Cales d 'epa isscur

27-13 1427-201-0170-0 BOLT/M8X25 8 8 8 8
Vis

27-14 V590-130- 9180-0 WIRE/0.9 X 180 4 4 4 4
Fil

27-15 1427-201-0160-0 CAP, BLANK/M 12 5 5 5 5
Fausset

27-16 1427-201-0180-0 METAL, PTO SHAFT 1 1 I 1
Paller

27-17 1427-201-0190-0 PACKING/PAPER 1 1 I I
Pa lier d 'arbre de prise

27-18 V201-260-B025-0 BOLT/M8X 25 6 6 6 6
Vis

27-19 V521-100-8016-0 PIN, STRAIGHT (8) /8 X 16 1 1 1 1
Gonpille

27-20 1427-201-2003-0 BRACKET, 2P LH 1 1 1 1

1
Support 2p g for £40, 41, 42, 43, 50, 51, 5

27~21 1427-201-2103-0 BRACKET. 2P RH 1 1 1 1
Support 2p d

27-22 V251-261-2025-0 BOLT. STUD/M 12 X 25 2 2 2 2
Goujon

27-23 V201-261-2030-0 BOLT/M12 X 30 8 B 8 B 4 used for E20, 21, 22
Vis

27-24 V401-160-0120-0 WASHER. SP/M12 10 10 10 10
Rondelle fretn

27-25 V303-260-0120-0 NUT/M12 2 2 2 2
Ecrou

27-26 1427-201-0090-0 BUSH/25 X 34 X 48 2 2 2 2
Coussinet

27-27 V704-140-0250-0 RING, SNAP/C-TYPE 25 2 2 2 2
Collet d'uxe

27-28 '-I''4"2''7-::ZUT~'7'3''OT=''lJ COVER, JOINT 1 I 1 1 lID '"'P. I i'-\ f'o. tt r:1I~ c.lt\. (3
\ l.i:1'+ .~19 ·OO\O~() Chapeau de prise

27-29 1427-201-0110-0 PIN, STRAIGHT/8 X 220 1 I 1 1
Tringle

27-30 V413-160-0080-0 WASHER/M8 1 I 1 1
Rondelle

27-31 V500-152-5020-0 PIN, SPLlT/2.5 X 20 1 1 1 1
Goupllle {endue

27-32 1305-241-0010-0 PIN, HAIR 2 2 2 2 4 used for £20, 21, 22
Attache beta

27-33 V401-160-0080-0 WASHER, SP/M8 L4 14 14 14
[(ondelle {rein

27- 34 1427-201-0210-0 PIN, HEAOEO/8 X 21 2 1 1 I I
Goupllle

27-35 V252-261-0030-0 BOLT, STUO/M1 Ox 30 2 2 2 2
Vis

27-36 1427-218-2000-0 BRACKET, 2P LH 1 1 1 1

1
support 2p g

27-37 1427-218-2100-0 BRACKET, 2P RH I I 1 1 for £10, 11, 12
Support 21' d

27-38 V7 63 -400- 0000- 0 NIPPLE, GREASE 2 2 2 2

July 1980
1400-098-0021-0 70



71

Fig.27 REAR TRANSMISSION CASE SYSTEM
Bolte de vitesses ar

40



Applicable model
Description

i lnf. No. 81-01 (3/7) 1

,~

1 Date issued

I

. jla(1434-203-0010-0)*
i

New

No.

o

r>
:'-../

"",,,",,,,,,,",,,,,,,,,,,//

Modified GEAR, COUNTER

Old

Parts No. Description I Q'ty ! Parts

1. 74 28-22 V704-140-0400-0 RING,SNAP/C-TTiE 40 . 1 I
21a(1434-203-0010-0 )*

No.1 Page I Ref. No.

Applicable Parts Cataiogue (Book No.) ISUbject:

TXl300 1500 I
(No.1400-098-002l-0) I

Applicable parts with specified ch::],ssis numbers : TX1300 11103560­
TX1300F #015224-

TX1500 #104280­
TX1500F #009685-

*Note There is a slight change of actual part, but part number remain the same.

~

ISEKI & COlli LTC. Foreign Affairs Division.
;..(

-....c:-

ITC (Interchangeability)

;172002990

f'i'0.. -0-
'C>' • Old -0- New 16\ -0-

\81 : Old - x _ New © : Old =~::::: New ad) : Abolished ® : Newly included

- "-;0.-:<=";;;' ,9 • ~_.....'-. <>_f'!,t It.:._~. l' >-, ..~;r:="::"7i~~·"T\~-·"'''T''~-,;-..-t,,·r~\ "" ... ":...:'i _~.,_~: •••'t',....~~r.."';'-:-~ ":l:"!' .-, ••~,lt._·':':'·,~,i.·~';" ,,;':ml~I..-t"'l'1ii- t .. ':'"':" 0:- • ',..• _ •••" .,.. ........ , ~ .~" .. _ ••• 1-·; " ,. ".I'''''.'' • ¥'.

_..-_.------_._---------,-..-------- ...~....._-_._----_.._..._,~~.-



( I·



Ref N°. Parts No. Description Model & Q'ty RemarksModel & Quant
R-ef N°, Pieces No. Designation TX TX TX TX Remarques

1300 13001' 1500 15001'

27-39 1427-219-2000-0 BRACKET, LH 1 1 1 1
support g.

27-40 1427-219-2100-0 BRACKET, RH 1 1 1 1
Support d. for E20, 21, 22

27-41 V201-261-2035-0 BOLT/M12 X 35 4 4 1 I
Vis

27-42 1427-219-0010-0 PIN/8X213 I 1 1 1
Goupille

July 1980 72
1400-098-0021-0



Fig.28 FRONT TArbre RANSMISSIONset demultiplicateur GEAR SYSTEM

73

, !



Parts No.

Pieces No,

Description

Designation
I

Model & Qlty
Model & Quant

TX TX TX TX
1300 1300F 1500 1500 F

Remarks

Remarques

28- 1

28- 2

1427-202-0010-0
V bp <0 _\\ 0 _ 51<. S_t'>

V600- 110- 5 205- 0

GEAR, INPUT/1 3T
Pignon d 'entree

BEARING, RB/5205
Roulement

28- 3 V704-140-0250-0 RING, SNAP/C-TYPE 25
Collet d'axc

28- 4 V600-110-6204-0 BEARING, RB/6204
Roulemcnt

28- 5

28- 6

28- 7

V744-120-3508-0

V654 -416- 20 17 - 0

1427-202-0020-0

SEAL,0IL/TC20358
Joint a levres

BEARING/KT162017
Roulcment a aiguilics

SHAFT, OHANGE
Arbrc prhnaire

28- 8 1427-202-0030-0 GEAR, HIGH/21-27T
Baladcur ctage

28- 9 1427-202-0040-0 GEAR, LOW/32T
Ilaladeur

28-10

_ 28 - II

( )8-12

1427-202-0050-0

v 607 - 1 10 - 6204 - 0

V704-140-0200-0

GEAR, SUB/15-33T
Baladcur ctage

BEARING, RB/6204NR
Roulcrnent protege

RING. SNAP/O-TYPE 20
Collet d'axc

28-13

28-14

28-15

1427-202-0060-0

V580-140-5032-0

FLANGE
Acccuplement

PIN, SPRING/5 X 32 W
Goupllle erasttquc

WIRE/O,9 X 100
Fil

1300 - NO. 103150
1300F -NO.013253
1500 -NO, 103887
1500F - NO. 007503

28-16 1427-203-0080-0 BEARING, RB/6305-6
Roulement

28-17 1427-203-0090-0 BEARING, RB/6305-6NR
Roulernent

28-18 1427-203-0020-0 RING, SNAP/25
Collet d'axe

28-19 1427-203-0031-0 GEAR, OOUNTER/16-33T
Piglion etage '

28-20

28-21 .

28-21a

""28-22

V654-422- 2726-0

1427-203-0043-0

1434-203-0010-0

V704-140-0400-0

BEARING. NR/KT222726
Roulcrncnt

GEAR, COUNTER/16-21 T
Plgnon etagc

GEAR, COUNTER/16~21T
Ptgnon etage

RING, SNAP/O-TYPE 40
Collet d 'axe

2 2 2 2

<"28-23 1427-203-0050-0 GEAR. OOUNTER/27T
Roue de transmission

2.8-24 1427-203-0060-0 GEAR, OOUNTER/35T
Roue de transmisslon

28-32 1427-205-2000-0

.> I ~L''J<::'- '<-, I

I

33

SHAFT, M10 PTO
Arbrc Intermedlaire de prise

OOLLAR, THRUST
[Jtlgue d'appul

COLLAR, THRUST
Baguc d'appui

BEARING, RB/6204
Roulerncnt

RING, SNAP/O-TYPE 47
Collet d 'axe

GEAR, CHANGE/1 9T
Pignon

SHAFT, PTO DRIVE
Arbre

BEARING, RB/6204
Roulement

SEAL, OIL/TC20358
Joint a levres

GEAR,OHANGE/20T
Ptgnon

GEAR, SET, PTO DRIVE
Pignon

1427-211-'2100-0

1429-205-0010-0

1427-205-0010-0

1434-203-0020-0

1427-203-0070-0

V600-110- 6204-0

V705-140-0470-0

28-25

28-28-1

28-29'

28-27

28-26

28-25a

28-28

28-29a-2 1434-211-0020-0
\

28-30 V705-140-0470-0

28-33 V744-120-3508-0

28-31 V600-110-6204-0

Ju Iy 1980 74
1400-098-0021-0



Fig.28 FRONT TRANSMISSION GEAR SYSTEM
Arbres et dernultiplicateur

75

N-

(Y)-

?-~~
I \ .

00
(Y') r-<

t ---

U)
(\.J

/\ ~--

/ "\, ' .
/ I ,\l(/

-~

()\l

I
I
I



lax ~OM : a058

fA liArMACHINEHY & EOUIfltlENT

J.:S,·:,E.K: I &-::' e,o .. ,L...T[}-st
~i - 1 4 N I ~ h i - N i II II (I r f :5 - r; h Q rn{' . i' f 3 k ;] VI e - >; U , Tor. 'J I" 1 1 6 J P /I ~J
TEL 1\10_ ((I:!) 5fi(J4-7fi6B FAA ~JO. i03l5604--/703

REF. NO. 4413

FAX TO. : N.. V. ISEK I EllROrE S. A.

ATTENTION: Mr. B. Mo~nens

DATE ,~_1997/11/1B . .__

)(

FROM: Naohiro Toga NO. OF PAGES: 1
~_., ..v,.... (INCLUDING THI" PAGE)

~.~~L~~1AU,~ __~ep Iy 0f your fax fax No .. BM/LD. 62 B~& 629 _,_"~

Gond morning, Bart !
We W0uId I ike t0 i nform you [) f you r i nQui r i ngin 0rder ..

(1) GEAR, PTO for TX1311O.

Wp, asked our techn j ca I sect i on and cot I rmad the gear tha-t MOTRAC need had
not been available because the serial Nn.51BO is so old model tractor that
wn had finished producting long time ago.

Howaver, instead of MOTORAC' requiring, we Gun supplied ~/OU following
set i tern.

Parts Gnda Oeser i pt i on Pr i ce .J!. af b.i.llt

1427-211-210-00 GEAR, PTO SET "115,500 4 pG:; in EFE DEPOT

Next, regarding to the gear of 1434.....211-1)02-00, we confirmed this part had
been suitable for TX1300M, the curre~t tractor model.

( 2) The parts code·of bar between two arms of 3-point likage

WB checked it in our domestic parts catalogue for TF317, :121 and found
to" owr ng items

\

Price

¥O, 600BAR~ TOOL

D.e.~ crip,t ionPa r.ts Cod e Avialhilit

Out of slock )mfdl/;;/lII?N
.~ 1/:CkJ /

We also inform you. the delivery time of the above mant i ueu parts, it takes) V1JN/ (;,.... !let.!

20.... 3B days after receiving distributor's nrdar shsat. ./

1427-512-200-00

Please note those two maTters and understand them.
Thanks in advance.

Good night!

\'P.s. We are awaiting our reply for





no , r: ') S 8 q .. ;::: ~.'; '( '? eI:;
at t n ~ (11 r f' P ~ () ~... U1'") '2 C L
re : t;.·: 2'··Clflindor''J. n/1' ·l4~~7~;)11L<~'10C..,() vdr

,~ I • - ;' ' ..._

tr!~·;rG .~·l.~).::; n o t LI:?~:,;n c. t(;Ci~[l" )·;l"fG(. <.1n r j :.: ~).;1t-·tS ~i,\~;'C o.. ~,i·',5.s rn~;ittcr\~

therp, ar o thl'"\\~"": c.o'nci l'q<:~t i or: 0';: c to (ii" tv e ':~(Z~r ~:.~::~:. :::.~;c!\ :::.ut W2S

'1' j 'f t e {} t 0

:.) t o fj;":~ \/ :~: c: t; 0.r S r] t
, ." .' ,-~-7 r » /- ~ ;-. '" r-;«> ." \
\ i 4- t:'. / ~., £' I t·- < I I,ll.' ~.(.J ,:

,) t C q (~ ZU·· ( ~~ ~. ow;! H t )

r},... i \/ f'\ .s h a f 't

(samE-' as LE::'f"t)
'" J r:vo LL; 't e ~; P L .ti-: ~.:-.

'I ;,h <.' "" L, ~ (" '," r ,-' t,:·1 (' .J' .~. :.lI • i '.,' 'J 1. ..J 1 I ',I -.J'/ L .,' '-.I ~J

r' \ :' o .: I (\ ;", v (.) I; _. r, p t \
.... -, ,,,,,,,.1 '. ( ~,'-' J

I,; I;. '~./; •. -; 'j '! .~ Ur) ;)C ..·0

'j{,: :3!-t _. > i: 1 ·~O~) 1l~ ,.•C;
.~ P(11~ ri l. ~~ e L (:i: I. { U d r: t-) ) ::> p L i ~ I~~'

I
j

I
to or) (,,, >'1

I
.t iJ' 1n OJ: ~:: c ,'-'I

. , . .•s » c '1
I

!
i

t o (~i ~ ~)"( ~y,::

1n '-;-':l: -, 'r
",,/ .» ,.I I I"f r' C In

tx i 5UO 1-
up t 0 ~) ('1t~ -r 6 ::;

tx 1 ~y)O l'
up t Q (] 1 ~~CCit

, tx i 50C
Vi; tc ~O.3~)7'<

tx 13GO
up t 0 1n~2 9 7' ~)

,
I

1

f('Oi~l l(J'c?t)'!(. to ~(;-~I~';~/L,:tf(r;·;·,'. 1';)'~.()7r:;

f ,J I" L:; :--i.(' t s T ;~~ j ;:;. r d i 7.: at i (J Ii

W 5. ;~:' ,I, .x .~~ - , c '/ :.., :i'n d ~~ r"s

1 '!t :)/\ -, ~~'~ 'I _. ~~ '.' 'i '."j .....:;

1 ~.!..~!.~ ~t ~~ Ii "I ..... C~·(\ ;)() ~/ ":
'14 ~)!+.-/" ~ -C',)lt-C-·C
1 !.} j4 .<-:: 1 'l -. ~.;()OO-0

14 ~~i.l'-· :.~ 'j 1 -CICl3()~"()

1 .:~ :Y+·- ;:>('0 )-C)() 'I i.: .,.{:

br'gd0
y'ana

If;J
:~62')O ' j. S 8 k -;. b

. ,'c)-'BI.·.')0'-:'C l'-(~C)l, ':""1 ,,'.',1. __'_-.".,'-.t!:' ..... '. 'w'.',".. •.. '.~J_ .• ;'1 _p,~1 <.:Jt. 'J",.~~ .).i]; I:...../_.J.J.~.. (........,Lr~t:... -.4...~J"""- ...... __ ~ __ ' ... - • ~~~. '/'- .J.' "'-'f. ',';" ~ ',.0:':._ ~. l ~I •••••••• ,/:'.' ~.



(



Hef N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°, Pieces No, D-esignation TX TX TX TX Remarques
1300 1300F 1500 1500F

28-34 1427-211-2001-0 GEAR, PTO 1 1 1 1
\llgnoll (prise force)

28-34a 1434-211-2000-0 GEAR, PTO/34T 1 1 1 1 ~©
Pignon (prise force)

28-35 1427-211-0030-0 PIPE/58 1 I 1 1
Tube

28-35a L434-211-0030-0 PIPE/57 1 1 1 1 \$(©
Tube

28-36 V607-110-6205-0 BEARING, RB/6205NR 1 1 1 1
Roulen:ent protege

28-37 1427-204-0020-0 PIN, BACK GEAR 1 1 1 1
Arbre de marhe ar

28-38 V580-140- 6032-0 PIN, SPR/NG/6X 32 W L 1 1 1
Gonpillc clastlque

28-39 1427-204-00.30-0 COLLAR, THRUST/23 X 34 X 2 2 2 2 2
Rondellc u'appui

28-40 1427-204-0010-0 GEAR, BACK/23T I 1 1 1
!'ignoll de marclie arricrc

28-41 V6S3 - 622 - 2820- 0 BEARING, NR/TLA2220 1 1 1 1
Roulernent a atgutlles

28-42 V704-140-0220-0 RING, SNAP/C-TYPE 22 1 1 1 1
Collet d'axe

28-13 1434-211-0040-0 COLLAR/26 X 36 X 3 I 1 1 I *©
Ronde lIe

1300 NO.r(03076 -
* ......... 1300F NO .012737 -
. 1500 NO. 103687 -

1500F NO. 006960 -

July 1980 76
1400-098-0021-0



Fig.29 SHIFTING SYSTEM
Mecanisme de changement

77



Ref N°. Parts No. Description Model & Q'ty Remarks
Mode) & Quant

Ref N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300 F 1500 1500F

i'IQi _l~o.- coiO- 0
KNo.& ®~""lo ,tLO, 69.. ~"'i (,/,;)ttA..fCk

X29- 1 #o.b-l~G G~p. 1 1
Poignee

29- 2 1427-209-2100-0 LEVER, F. SHIFT 1 I
Selectcur de pont av

29- 3 V5BO-140-5025-0 PIN, SPRING/5 X 25 W 1 I
Goupille e lasrtque

29- 4 WIRE/O,9 X 70 1 1
Fil

29- 5 VnO-102-4014-0 C-RING/P14 1 1

AUt-6(;i-<.,'X)~-Q
Joint toriquc

~ ;::'\
X29- 6 ·G-l-6G-G-~

WASH~l-4- l) A3It H 115 X14 X 1 1 ~I
(. l, " "

Ronde lre

29- 7 1427-209-2000-0 ARM, SHIFT 1 1
Levier de comrnande de pont av

29- 8 1427-210-0080-0 SHIFTER, F. CHANGE 1 1
Fourchette de pont av

29- 9 1427-210-0090-0 CASE, SPRING 1 1
Coulisseau de verrouiHage

29-10 1427-210-2000-0 STAY, SHIFTER 1 1
Guide fourchette

29- 11 V580- 140- 5020- 0 PIN, SPRING/5 X 20 W 1 1
Goupillc e lastique

29-12 1302-225-0030-0 SPRING, SHIFTER 1 1
Rcssort de fourchette

29-13 V680-200-0010-0 BALL, STEEL / 5/16" 1 1
Ilille de verrouillage

29-14 V500-152-0018-0 PIN, SPLIT/2 X 18 1 1
Goupllle fendue

29-15 1427-210-0110-0 BOLT/M8X30 1 1
Vis

29-16 V413-160-0080-0 WASHER/M8 I 1
Rondclle

29-17 WIRE/0.9 X 100 1 1

Fi1

July 1980 78
1400---'098-0021-0



79

Fig.30 SHIFTING SYSTEM (FRONT WHEEL DRIVE)
Mechanisme de changement

\

)



Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300 F 1500 1500 F

30- 1 1414-207-0050-0 KNOB, LEVER 1 1 1 1
Pommcau

30- Z 1427-207-0030-0 LEVER, MAIN SHIFT 1 1 I 1
Levier de chaugement

30- 3 1403-207-0010-0 BOOT, SHIFT LEVER 1 1 1 1
Gupule de rotulc

30- 4 1427-207-0050-0 HOLDER. SPRING 1 I 1 1
Cuvette de ressort

30- 5 1427-207-0040-0 SPRING, PRESS/30) 1 1 1 1
Ressort

30- 6 1427-207-0060-0 GUIDE, SHIFT LEVER 1 1 1 1
Grllle de vltesses

30- 7 1427-207-0070-0 BOLT/M8 X 16 3 3 3 3
VIs

30- B WIRE/0.9 X 450 1 1 1 I
f[\

30- 9 V580-140-5040-0 PIN, SPRING/5 X 40 W 1 1 1 1
Goupi lle e.lasrique

30- 10 1427-210-0020-0 STAY, LOW SHIFTER 1 I 1 1
Guide fourchette

30- 11 1427-210-0061-0 STAY, HIGH SHIFTER 1 1 1 1
Guide fourchette

30-12 1427-210-0010-0 SHIFTER, LOW I I I I
Fourchette (rapports Ients)

30- 13 1427-210-0050-0 SHIFTER, HIGH I 1 1 I
Fourchette [hauts rapports)

30- 14 V704-140-0140-0 RING, SNAP/C-TYPE 14 1 1 1 1
Collet d'axe

30- 15 1427-Z10-0070-0 SHIFTER, SUB 1 I 1 1
Fourchette de subdivision

30- 16 1302-225-0030-0 SPRING, SHIFTER 4 4 4 4
Ressort de fourchette

30- 17 V6BO-200-0010-0 BALL, STEEL / 5/1 6/1 4 4 4 4
Bille de vcrrouillage

30-18 1427-210-0030-0 BOLT 2 2 2 2
Vis

30-19 V401-160-00BO-0 WASHER, SP/M8 2 2 2 2
Rondelle frein

30-20 V413-160-0080-0 WASHER/M8 2 2 2 2
Rondclle

30-21 1427-208-2000-0 ARM, SUB SHIFT 1 I 1 1
Dotgt de subdivision

30-22 V410-160-0140-0 WASHER/14 2 2 2 2
Rondel1e

30-23 V720-102-4014-0 0-RING/P14 2 2 2 2

Jotut rorlque

30-24 1427-208-2100-0 LEVER, SUB 1 1 1 1

.210j, .1 ~O-v QQiO-p
Levier de transfert

~)~+ ),Le. O:(~ot (C/c)'ftex-td ~I,)00-25 4+G-b-!.()5 ~O~G 0 6R1P- K Noj) 2 2 2 2
Poignee

30~26 V580-140-5025-0 PIN, SPRING/5 X 25 2 2 2 2
Goupillc e lastique

30-27 WIRE/O.9 X 70 3 3 3 3
ru

30-28 1427-216-0020-0 STAY, PTa SHIFTER 1 I 1 1

j
1300

Appui
NO. 103195-

30-28a 1434-216-0020-0 STAY, PTO SHIFTER I 1 1 1
1300F NO.013403-

Appui
1500 NO. 103687-

30-29 1427-216-0010-0 SHIFTER, PTO 1 1 1 I
1500F NO. 006960-

Fourchette

\

1300 NO. 103195-103530

30-29a 1434-216-0010-0 SHIFTER, PTO 1 1 1 1
1300F NO, 013403-014997

Fourchette
1500 NO. 103687-104279
1500F NO. 006960 -009394

1
1300 NO. 103531 -

30-29b 1434-216-0011-0 SHIFTER, PTO 1 1 1 1
1300F NO. 014998-

Fourchette
1500 NO. 104280-

30-30 1427-216-2000-0 ARM, PTO SHIFT 1 1 1 1
1500F NO. 009395-

Brag

30- 31 1427-216-2100-0 LEVER, PTO 1 1 I I

Levier

30-32 1427-216-0031-0 GUIDE, SHIFT LEVER 1 1 1 1
Grille de vitesscs

30-33 V413-160-00BO-0 WASHER/M8 2 2 2 2
Rondelle

July 1980
1400--098-0021-0 80



Fig.30 SHIFTING SYSTEM (F
Mechanisme de I RONT WHEC iangernent • EL DRIVE)

\

)
ca

CO
N

II)
N

N

81



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

R-ef N°, Pieces No. D-esignation TX TX TX TX Remarques
1300 1300 I" 1500 1500 F

30-34 V20 1- 2 60 - 80 16- 0 BOLT/M8x 16 2 2 2 2
Vis

30-35 V401-l60-0080-0 WASHER, SP/M8 2 2 2 2
llo11dclle Ire in

30-36 1427-210-0040-0 CAP, BLANK/14 x 4 I 1 roo NO. 103531-
Fausser 1300F NO, 014998-

30-37 V500-152-5025-0 PIN, SPLIT/2.5 x 25 1 1 1 1
1500 NO. 104280-

Goupllle fondue 1500F NO. 009395-

July 1980 82
1t1 00--09 8-0021-0



Fig.31 P. T. O. SHAFT SYSTEM
Arbre de prise de force

83



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

R~f N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

31- 1 1127-212-0010-0 SHAFT, PTO 1 1 1 1
Arbre de prise de force

31- 2 V714-135-5508-0 SEAL, OIL/TC35558 1 1 1 1
Joint a Ievres

31- 3 1427-212-0030-0 SLEEVE 1 1 1 1
ManeholJ ,<. r. (,l--';"Jj( '\

BEARING, RB/6305-6
-~ I

31- 4 1427-203-0080-0 1 1 1 1
Ie/) \ I ) c:- ·t

1\ \ l Y. ;". '),11" - 0 ':)[" ) 0
Roulement OJ

\
'J.! ;

r l ) <.

31- 5 -1427w211 - 0040 - 0 -, GEAR, PTa COUNTER/19r 2 2 2 2 /-\ r: ;~ /1 I.~;, '.\~

Pignon de prise de force (HId)

31- 6 V600- 110- 6304- 0 BEARING, RB/6304 H1<-- I 1 1 1 TY- 1300 J..klD If 1,D~1~2.. (g5
ltoulemcnt t 1l..J D I-t 165(.)~

31- 7 1427-212-0020-0 WASHER/20 X 28 X 2 1 1 1 I
Ronde Ile

31- 8 V704-140-0200-0 RING, SNAP/C20 1 1 1 1
Collet d'axe

31- 9 V600-110-6203-0 BEARING, RB/6203 2 2 2 2
Roulemcnt

31- 10 V704-140-0250-0 RING, SNAP/C25 2 2 2 2
Collet d'axe

July 1980
1400-098-0021-0 84



Fig.32 L GEAR SYSTEMR E N T IA .
DIFFE d differentie let blocage IICornrnande

85

N

<o-- ,...-l

-.....-I



( )

(

Hef N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300 r 1500 15001'

\-, }';'\ ' ~.i \' ' l .' ~ : (~ :-' " . \I", \ "\ .'0) .,' \ -~

32- 1 142'7- 30 1- 0 120- 0 PINION, WHEEL RH/11 T 1 1 1 1 'j ~

PlgllolJ de roue ar d
-\ o " ~~ ~ .' \

32- 2 1427-301-0131-0 CLUTCH, DfFF-LOCK I 1 1 1 .j.J.) .: f";'... ;~ I r } I ~'

_,\1

Crabot direct tonne I )(/1
32- 3 ' V600-110-6010-0 BEARING, RB/6010 1 1 1 1

Roulernent

32- 4 L427- 301-0021-0 CASE,DIFF 1 1 1 1
Iloit ier de differcnriel

32- 5 VSZI-100-8016-0 PIN, STRAIGHT (B)/8X16 1 1 L 1
Pion de centrage

32- 6 V521-100-8030-0 PIN, STRAIGHT (B)/8X 30 1 1 1 1
Pion de eentrage

32- 7 L427- 30 1-0030-0 SHAFT, DIFF-PINION 1 1 1 L
Axe des sate Ilites

32- 8 1427-301-0070-0 COLLAR, THRUST/32x48X1 2 2 2 2
Rondclle d 'addui

32- 9 1427-301-0060-0 GEAR, DIFF-SIDE/14T 2 2 2 2
Planetalre

32-10 1427-301-0090-0 HOLDER, PINION SHAFT 1 1 1 1
Noiz de differentiel

-,32- L1 1427-301-0040-0 PINION, DIFF/1 2T 2 2 2 2
Sarellite

.'32- L2 1427-301-0050-0 COLLAR. PINION THRUST 2 2 2 2
Coupcllc de je u

32-13 1427-020-2002-0 GEAR, DRIVE SET/7T 1 1 L 1
Pignon d 'attache

32-14 1427-301-0080-0 WASHER, LOCK 2 2 2 2
Segment d 'arret

32-15 V201-460-8025-0 BOLT/MBX25 4 4 4 4
Vis

32-16 v600-110- 6009-0 BEARING, RB/6009 1 1 I 1

/t '1 (;) , .)Jo/t' 0;1;1, /\0
Roulemcnt r.-'\. r: ,.'\ j,51 {;
PINION, WHEEL LH/l1 T

r~l
32-17 .1427-301-0110-0 1 1 1 1 '<j, . , , "'/1-Plgnon de roue ar g

" \

32-18 V600-110-6206-0 BEARING, RB/6206 2 2 2 2 \
1'< 'J '.-, '\ ..

.f
Roulement

32- L9 V744-130-450B-0 SEAL,OIL/TC30458 2 2 2 2
Joint a levres

32-20 1427-301-0180-0 SPRING, PRESS/40 1 1 1 1
llessort de fourchette

32-2L 1427-301-0110-0 SHIFTER, DIFF-LOCK I 1 1 1
Fourc hette de crahotag«

32-22 1427-30L-0151-0 STAT, SHIFTER 1 1 L 1
Guide fourchette

32-23 1427-301-0160-0 CAM, DIFF-LOCI( 1 L 1 1
Game de fourchette

"!32-24 1427-301-0170-0 PIN, SPRING/5 X 25 I 1 1 1
i

Goupllle e lastiquc

32-25 V720-102-4010-0 0-RING/P10A I 1 1 1
Joint tortque

32- 2 6 V40L- L60-0100-0 WASHER, SP/M 10 1 1 I 1
ltonde lle frein

32-27 -V-3,eO·~60-·0+OO~-o. NUT/M10 1 1 1 1
®~.:r Nfo, NI'tQ.·'1.~/~1.

'J 303 - J<6o~ o\OO-C
Ecrou

July 1980 86
1400--098-0021'-0



~
1-"

QQ

w
~

~ ::0
0- M
(.) ;p
~ ::0
~. ;p
(tl X
~ l'
~ M

'"0 Cf.l
§ .-<
.D. rn
C I-j
(tl M
~

12

13

30

i

10

1.2

40,44

38,42

39,43

36

17

22 2:1

co
~

~. .-----

'--. --



'8:1 .

Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300 r- 1500 1500F

34-. 1 1427-306-0010-0 HOUSING, R. AXLE LH 1 1 I 1
Caner de rcducteur g

34- 2 1427-306-0020-0 HOUSING, R. AXLE RH I I 1 1
Carter de reducteur d

34- 3 1427-306-0030-0 PACKlNG/PAPER 2 2 2 2
Joint de carter

34- 4 V201-261-2050-0 BOLT/M12x 50 12 12 12 12
Vis

34- 5 V201- 261-0045-0 BOLT/M1 Ox 45 4 4 4 4
Vis

34- 6 V401-160-0120-0 WASHER. SP/M 12 12 12 12 12
Rondelle freln

34- 7 V401-160-0100-0 WASHER. SP/M10 4 4 4 4
Rondelle frein

34- 8 V521-100-8016-0 PIN, STRAIGHT/8 X 16 4 4 4 4
Pion de ccntrage

34- 9 7955 - 20 1- 0260- 0 PLUG. DRAIN / 1/4 2 2 2 2
Bouchon de vtdangc

34- 9a V781-100-OO04-0 PLUG 2 2 2 2 ~
Bouchon de vldange

34-10 1427-307-0010-0 SHAFT, WHEEL 2 2 2 2
Fusse

34- II 1427-317-0010-0 BOSS, WHEEL 2 2 2 2
Moyen

34-12 1427-317-0020-0 PIN. WHEEL BOSS 2 2 2 2
Goupille de moyeu

34-13 1427-317·0030-0 PIN. CLIP 2 2 2 2
Attache phi

34-14 V201-461-2030-0 BOLT/M12X30 9T 12 12 12 12
Vis

34-15 V300-460- 0 120- 0 NUT/M127T 12 12 12 12
Ecrou

34-16 V401-160-0120-0 WASHER, SP/M12 12 12 12 12
Rondelle frein

34-17 1427-307-0020-0 GEAR. WHEEL/B8T 2 2 2 2
Roue dcntee

34-18 1427-307-0030-0 PIPE/123 2 2 2 2
Manchon

34-19 1427-307-0040-0 SEAL, OIL/48 2 2 2 2
Joint a lewes

34-20 V600- 110- 6306- 0 BEARING, RB/6306 2 2 2 2
Roulerneut

34-21 v600-11 0- 6208- 0 BEARING. RB/6208 2 2 2 2
noulernent

34-22 V704-140-0300-0 RING. SNAP/030 2 2 2 2

• Collet d'axe

34-23 V705 -140- 0800- 0 RING, SNAP/080 2 2 2 2
Collet d'axe

34-24 ·V2'5'Z":::2'6'1-::-00'3'2"""O BOLT, STUD/M1 0 X 32 2 2 2 2 ~?ARI5 .r it Po HAR 13, "8
VOlS'~ ..a.61- OO~'O·() Goujon

34-25 V252-261-0036-0 BOLT, STUD/M1 Ox 36 2 2 2 2
Goujon

34-26 V401-160-0100-0 WASHER, SP/M10 4 4 4 4
Rondellc frctn

34·27 ·;Y~·OO"L,"'NJo""O'l,OO-O NUT/M10 4 4 4 4 ~?+\Q'-.s INFo ttPr~ , 13
1\/1<:;'3. -~60 ;<)\00.0 EcrOIl

34-28 1427 - 317 - 0040- 0 OAP. BLANK/M14 6 6 6 6
FaUs5et

34- 0-1 1427-336-2100-0 TIRE, LH ASSY 1 1
Pneu g ensemble /

34- 0- 1- I 1429-331-2100-0 TIRE, LH ASSY 1 I
Pneu g ensemble

34- 0-2 1427-336-2200-0 TIRE, .RH ASSY 1 I
Pneu d ensemble

34- 0-2-1 1429-331-2200-0 TIRE, RH ASSY 1 I
Pneu d ensemble

34-29 1427-317-2100-1 ·DRUM, WHEEL/5JA X 16 2 2 LOW LUG TIRE SET
Tambour de roue

34-29-1 1429-317-2100-1 ·DRUM. WHEEL/W6 x 18 2 2
Tambour de roue

34-30 VB88 - 240· 0816- 0 ·TIRE/8-1 6 4PR 2 2
Pneu

34-30-1 V888-240-0818-0 ·TIRE/8-1 8 4PR 2 2
Pncu

34-31 V889-000-0816-0 'TUBE/8-16 2 2
Charnbre

x

July 1980
110(}-098--0021-0 88



(,.V

~

~,......
()'Q

:> ?J
0- M
C5 >
~ ?J
~. >
C5 ~
~ ~
~ M

'"CJ en
~ ~
.0" en
c r-:3
(tl M

~

12
!

II
/

/

,/

30

10

$
7
I

I

23 19
i

4

40,44

38,42

39,43

36

i

1'8i

17

L"~~

CD
-e



Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 13001" 1500 15001<'

34-31-1 VB89-000-0818-0 ·TUBE/8-18 2 2

ICharnbrc LOW LUG TIRE SET

34-32 V999-300-0010-0 ·CAP, TIRE VALVE 2 2 2 2
soucuon de valve

34- 0-3 1427-337-2300-0 TIRE, TURF R. ASSY 2 2
Pneu gazon ar ensemble

1429-337-2100-0 TIRE, TURF R. ASSY 2 2
Pncu gazon ar ensemble

34-33' 1427-337-2400-1 ·DRUM, WHEEL/W6 X 16 2 2
,/ Tambour de roue

34-33- 1 1429-337-2200-1 ,DRUM. WHEEL/W8 X 16 2 2
Tambour de roue

- -''I

'TIRE, TURF34-34: 1427-337-2310-0 2 2 TURF TIRE SET
Pneu ga~on

34-34-1 1429- 337-2110-0 ·TIRE, TURF 2 2
Pneu gazoll

34-35"- 1427-337-2320-0 ·TUBE/8-16 2 2

'. /
Charnbre

34-35-1 1429-337-2120-0 ·TUBE/9.5-1 6 2 2
Chambre

34-36 V999-300-0010-0 ·CAP, TIRE VALVE 2 2 2 2
lJouchon de valve

34- 0-4 1427-317-2000-0 TIRE, HIGH LUG LH ASSY 1 1
Pneu g cnsemb le

34- 0-4a 1427-317-2001-0 TIRE, HIGH LUG LH ASSY I 1 },~

Pneu g ensemble

34- 0-5 1427-317-2200-0 TIRE, HIGH LUG RH ASSY 1 I
Pncu d ensemble

34- O-Sa 1427-317-2201-0 TIRE, HIGH LUG RH ASSY 1 1 *Pneu d ensemble

34- 37 1427-317-2100-\ -DRUM, WHEEL 2 2
Tambour de roue

34-38 V8BB-440-0816-0 ·TIRE/8-16 4PR 2 2
Pneu

34-38a 1427-317-2010-0 'TIRE, HIGH LUG 2 2 *Pneu

34-39 V889-000-0816-0 ·TUBE/8-16 2 2
Chambre

34-40 V999-300-0010-0 -CAP, TIRE VALVE 2 2
Bouchon de valve HIGH LUG TIRE SET

34- 0-6 1429-317-2000-0 TIRE, HIGH LUG LH ASSY 1 1
Pneu g ensemble

34- 0- 6a 1429-317-2001-0 TIRE, HIGH LUG LH ASSY 1 I I~

Pneu g cnse mb le

34- 0-7 1429-317-2200-0 TIRE, HIGH LUG RH ASSY 1 1
Pneu d ensemble

34- 0-7a 1429-317-2201-0 TIRE, HIGH LUG RH ASSY 1 1 *Pneu d ensemble

34-41 i429-317-2100-1 .DRUM, WHEEL 2 2
'I'arnbour de roue

34-42 V888-440-081B-O .TIRE/8-1 8 4PR 2 2
PIICU

34-42a 1429-317-2010-0 'TIRE, HIGH LUG 2 2 I~
Pncu

34-43 V8B9-000-0818-0 'TUBE/B-18 2 2
Chambre

34-44 V999-300-0010-0 -CAP, TIRE VALVE 2 2
Ilouchon de valve

*©!
1300 NO. 103531~
1300F NO. 015136-
1500 NO. 104280-
15001" NO. 009524-

July 1980 90
1400--098-0021---0



91

Fig.37 BRAKE SYSTEM (FOR E10, 11, 12, 40, 41, ~2, 43,
50, 51, 52)

Frein

.--l

..--J
M---~

o
..........N--

- ()).--
..--J

~
..........0---

( ,



(

) l?'3

).

3,

63

92July 1980
1400-098-0021-09. iu f) *- IDl/ ~ '55 ­

t< '\'0() 1ft .1o~9'{ ­
~ lub il ,A03180-

'-t .{.Db.,f! Ablt1q -

I J( A5 Q<U
<Ix.. --1500
1-:<'- .A ~ CO

<:f""i( .J~00

Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

.(37-
)1'Zi _'~'{Ovl.oDl. 0

BRAKE, LH ASSY
@~(o ,{.4). 33- )0 (Ill) 1~ If-

0- 10.. l~ -~·l·O-6o{)O-O-- 1 1 1 I

)If 1..$- 3fo<liol-Q
Frein g complct

·SHOE, BRAKE S> (, ,. c«

'1-- 37 - I {)., 1-4&7~1·O-~1-OO-O 2 2 2 2 c
Maehoire

37- 2 1427-310-0010-0 · SPRING, TENSION 2 2 2 2

A~ Ii - ~io • ?lo( ~ 0)
ReSSOIt

.COVER, BRAKE (10~1;> /,vD.8!> - Icfdl) )OU--'- Ii,
\

x37- 3 <¢J - 1--4-&+--1-1-0--&bOO-O 1 1 1 I
Plasque g

37- 4 1427-310-2300-0 · PIN, BRAKE CAM LH 1 1 1 1
Gamcg

37- 5 vnO-l02-4018-0 'O-RING/P18 I 1 1 1

A1tW\Q- (j)V,~0- ()
Joint rorique

(SJ{;+ )A-O, b"'~ -, I(',) (~/I) 10~ If,16
p(37- 60.- -)-4- - -1-O-=-r4-00~O ·DRUM, BRAKE I 1 1 1

Tambour

37- 7 V704-140-0220- 0 · RING, SNAP/C22 1 1 1 1
Gollet d'axc

37- 8 V704-140-0250-0 · RING, SNAP/C25 1 1 1 1

;J~l--t-.. 3
'

0 . 2--5'ol.D
Collet d 'axe

;<.37- 0-2a" 1-4- -7---3-1-0-Z900-,0- BRAKE, RH ASSY 1 I 1 1 (f)A,,~{£> J,(,{).&·5,·,4D (1ff) 1~· it't

,.,11~?lo ,..tlcl - 0

Frein d COm pier ' D t I ~·f 11 lot

1<.37- 9~ ~1·O-3-1·00-0-- 'SHOE, BRAKE 2 2 2 2
l~~or ElO, II, 12, 40, 41, 42,4

Machoire
50, 51, 52

37-10 1427-310-0010-0 ·SPRING, TENSION 2 2 2 2

A'-tzA _~lo ~noi-o Hcssort

1(9~ A'AJ.S;~t(JCII)1Cv-"- 11, I;£37-110- 14&~-1·O,-2-MlO-O .COVER, BRAKE 1 1 1 I
Fla sque

37-12 1427-310-2700-0 'PIN, BRAKE CAM RH 1 1 1 1
Came d

37-13 vnO-I02-4018-0 ·O-RING/P18 I 1 I 1

lAoJ-\~o _i.~D{ ~O
Joint todque

1~-G.8)- to(i!I) '1~ Ii'1..37- 140-- -l:4&7~-1·O-2,-400~o. · DRUM, BRAKE 1 1 1 I 1(0~f
Tambour

37- 15 V704-140- 0220- 0 · RING, SNAP!C22 1 1 1 I
Gollet d'axe

37-16 V704- 140- 0250- 0 'RING, SNAP/025 1 I I 1
Collet d 'axe

-37-17 1427-310-0020-0 PACKING/PAPER 2 2 2 2
Joint de Ilasque

37-18 V201-260-B020-0 BOLT/M8X20 12 12 12 12
Vis

37-19 V401-160-0080-0 WASHER, SP/M8 12 12 12 12
Rondellc frein

.-



14
3'0
I
I

-0
C..»

16
3'2

I 1
I .

II ~I" 17K'u I~)1 I

\ ('0/;1
~ ~ ~

.~

~~~~~
~;;A ((/ ~ .' I I

1i,r,Jo/»))//4,/) '\ "
I~J ~.,!

/("1 ~lflrt" t'~} I.l;f~ , "II, ? I

J
I ' I ,! ,I zi/!f! 1 I
<: F' I~' / If-... (J ' /1 ' "'Ii
1 ~'\<, '1 /~ .Y/' <, I

)
'i '~ <, (\V' .-e-. "-"",J
i " "-., ~~ // -~
, / <. \~~ .>:

'I i ~ ir ,/

(~~ / "'-1_ / ~~' 34-1
\--. 10) I -- ---. ffl "1 ': "i'~ \'~"~--------34' _2
\ -.l../ I // / I., "Iii'
I

I I" .i/' /~: ///11 ,I;: ",:/~!'/"

:~'Iv \ .. ~\.(~~/jI
"~O' (l?iJn-- ,\~p
~:~¥J ,~_

3
f9

1

I
I

!
12
28

I

33
I

I

I

I

15
3)

6
2

12

1.1 10
2~6

I

,,---7·23

~.....
()'Q

w
00

~ lJj
~. ::0
::l ~

~
M
en
~
en
1-3
M
~-
~o
~

M
N
o

N
I-'

N
N



Model & Q'ty
-

Ref N°. Parts No. Description Model & Quant Remarks

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 13001' 1500 1500 F

38- 0- 1 1427-311-2000-0 BRAKE, LH ASSY 1 1 1 1

.AUl ~ ~lo~ 11.01.0
Frein g c omplct

(~,~ ;ko,tn,.lo(t/d1~fLi
)(38- 10.- 1--+1-G.-&1-00.....0 ·SHOE, BRAKE 2 2 2 1

Machoire

38- 2 1427- 310-0010-0 · SPRING, TENSION 2 2 2 2
RessoIt

38- 3 1427-311-2100-0 'SHOE, BRAKE (A) 1 1 l 1
~"lachoire

38- t! 1427-311-2200-0 -SHOE, BRAKE (B) 1 1 1 1
lvlachoirc

38- 5 1427-311-2010-0 ·SPRING, TENSION (A) 1 1 1 1
Ressort

38- 6 1127-311-2020-0 -COVER, BRAKE LH 1 1 1 1
FJasqllc

38- 7 1427-311-2300-0 'PIN, BRAKE CAM (A) LH I I 1 1
Game

38- 8 V720-10Z-4016-0 ·O-RING/P16 1 1 I 1
Joint rortque

38- 9 V704-140-0200-0 · RING, SNAP/C20 1 1 I 1
Collet <.I 'axe

38-10 1427-311-2400-0 · PIN, BRAKE CAM (B) LH 1 1 1 1
Game

38 - I 1 V720-102-40 15-0 · O-RING/P 15 1 1 1 1
Joint tor ique

38- 12 V704-140-0190-0 'RING, SNAP/C1 9 1 1 1 1
Collet <.I 'axe

38-13 1427-311-2030-0 . SPACER 1 1 1 1
Entrctolse

38-14 1427 - 3 11- 2010 - 0 · DRUM, BRAKE 1 1 1 1
Tambour

38-15 1427-311-2050-0 · PACKING, PAPER 1 1 1 1
Joint

38-16 V704-140-0250-0 · RING, SNAP/C25 1 1 1 1
Collet d'axe

38- 0-2 1427-311-:WOO-0 BRAKE, RH ASSY 1 1 I 1

~~lt\Ci-O
Frein <.I conrplet

for E20, 21, 2~~ M.o.&~. It:)U8-17O- - -1-&e-...-G- ,SHOE. BRAKE 2 2 2 2
Machclre

38-18 1427-310-0010-0 -SPRING, TENSiON 2 2 2 2
Rcssort

38-19 1427-311-2100-0 ,SHOE. BRAKE (A) 1 1 1 1
;V,lachoire

38-20 1427-311-2200-0 'SHOE, BRAK (8) 1 1 1 1
Machoire

38-21 1427-311-2010-0 · SPRING, TENSION (A) 1 1 1 1
Rcssort

38-22 1427-31l-3010-0 ·COVER, BRAKE RH 1 1 1 1
Flasque

38-23 1427-3Il-3100-0 'PIN, BRAKE CAM (A) RH 1 1 1 1
Game

38-24 VnO-102-4016-0 ·O-RING/P16 1 1 1 1
Joint torlque

38-25 V704 - 140- 0200- 0 'RING, SNAP/C20 1 I I 1
Collet d'axe

38-26 1427-311-3200-0 ,PIN, BRAKE CAM (8) RH 1 1 1 1
Game

38-27 V720- 102 - 40 15 - 0 ,O-RING/P15 1 1 1 1
Joint torlque

38-28 V704-140-0l90-0 · RING, SNAP/C1 9 1 1 1 1
Collet <.I 'axe

38-29 1427-311-2030-0 .SPACER 1 1 1 1
Entrctoise

38-30 1427-311-2040-0 'DRUM, BRAKE 1 1 1 1
Tambour

38-31 1427-311-2050-0 ·PACKING/PAPER 1 1 1 1
Joint

38-32 V704-140-0250-0 'RING, SNAP/C25 1 1 1 1
Collet <.I'axe

38-33 1427-310-0020-0 PACKING/ PAPER 2 2 2 2
Joint

38-34 V201 -260-8010-0 BOLT/M8X 40 12 12 12 12
Vis

38-35 V401-160-0080-0 WASHER, SP/M8 12 12 12 12
Rondellc fre iu

'Tx AS.0o

«« -115 00

'FX )'2J((JO

'7'J( A 'b<:tD

i 0...JtJ -;{I- A0lt ') 3. 5 ~

(i wO 'tt' )() q9/1 -

.2ev-1) # )0 ~ 'Jt0­
~lut> "# )6"6'19-

July 1980
1400-098-0021--0 94



95

(Y) _,

.-< N -------«6
.---< J

;"--~

Fig. 39 BRAKE ROD SYSTEM
Tringle et pedales

~'---------'

,.---j
r--1-_.. -

r----

N
N



.July 1980 96
1400-098--0021-0

Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300 F 1500 1500 l'

39- 1 142.7-312-2100-0 PEDAL, BRAKE LH 1 1 1 1
Pedale g

39- 2 1427-312-0010-0 PIN, SPRING/8 x 35 1 1 1 1
Goupille c lasttque

39- 3 1403-312-0030-0 SPRING, PARKING BRAKE 2 2 2 2
ltessort

39- 4 1427-312-2200-0 PEDAL, BRAKE RH 1 I 1 1
Pcda le d

39- 5 V7 63 - 400- 0000- 0 NIPPLE, GREASE 2 2 2 2-
Gralsseur

39- 6 1427-312-2300-0 ROD, BRAKE 2 2 2 2
Iliellette

39- 7 1401-122-0050-0 NUT, LH THREAD/M8 2 2 2 2-
Eerou (pas a gauche)

39- B V302-260-0080-0 NUT/M8 2 2 2 2
Ecrou

39- ,9 1415-312-5000-0 YOKE, LH 2 2 2 2
Chape g

39-10 1415-312-6000-0 YOKE, RH 2 2 2 2
Chape d

39-11 1404-312-0060-0 PIN. YOKE (A) 2 2 2 2
Axe de chape

39-12 V413-160-00BO-0 WASHER/M8 2 2 2 2
110nde lie

39-13 VSOO-152-0018-0 PIN, SPLIT/2 X 18 2 2 2 2
Goupille Iendue

39-14 1404-312-0050-0 PIN, YOKE (B) 2 2 2 2
Axe de chape

39-15 Vtl13-160-00BO-0 WASHER/M8 2 2 2 2
Ronde lle

39-16 V500-152-00IB-0 PIN, SPLIT/2 X 18 2 2 2 2
Goupillc fendue

39-17 1427-312-2400-0 STOPPER, PACKING 1 I 1 1
Crochet cc parcage

39-18 1427-312-0020-0 SPRING, TORQUE/20 1 I I I
Rcssort de torsion

39-19 V201-Z61-0035-0 BOLT/M1 0 X 35 I 1 1 1
for EIO, II, 12, 40, 41, 42, 43

VIs
50, 51, 52

39-20 V300-260-0100-0 NUT/M10 1 1 1 1
Ecrol!

39-21 V401-160-0100-0 WASHER, SP/M 10 ' 1 1 1 1
Ronde lle Ire In

39-22 1427-301-2100-0 ROD, PULL I 1 1 I
1'lge de differentiel

39-23 1427-301-2000-0 PEDAL, DIFF-LOCK 1 1 1 1
Cornmande de diffcrcntiel

39-24 1427-301-0210-0 SPRING, TENSION/1 21 1 1 I 1
Ressort

39-25 VSOO-152-501B-O PIN, SPLIT/2.5 X 18 2 2 2 2
GouplUe fondue

39-26 1427-301-0220-0 PIN, STRAIGHT/1 2 X 53 I 1 1 I
Axe

39-27 VSOO-153-0020-0 PIN, SPLIT/3X 20 2 2 2 2
Goupillc fendue

39-28 PLATE, R. 1 I I 1 Engine parts Ref No. 2-26
Centre plaque

39-29 V20 1- 2 60 - B0 12- 0 BOLT/M8X 12 3 3 3 3
Vis

39-30 V401-160-0080-0 WASHER, SP/M8 3 3 3 3
Ronde lle fre in

39-31 1427-301-0190-0 ARM,_ DIFF-LOCK 1 1 1 1
levier de blocage

39-32 V413-1bO-Ol00-0 WASHER/M10 I 1

j
1300 NO.l03151-

Ronde llc frcin
1300F NO.013254-

39-33 1434-312-0010-0 OLAMP, HARNESS I 1
1500 NO, 103883-

Attache faisceau
1500F NO. 007349-



Fig.40 HAND BRAKE SYSTEM (FOR E20, 21, 22)
Tringle et pedales (pour E20, E21. E22)

97



Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

R-ef N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300I" 1500 15001"

40- 1 1427-313-2000-0 LEVER, PARKING 1 1 L 1
Vcrrou de parcage

40- 2 1427-313-2200-0 HOLDER, LEVER 1 1 L 1
Support de levier

40- 3 V20 1- 260-8016-0 BOLT/M8X 16 2 2. 2 2.
vn

40- 4 V401-160-0080-0 WASHER, SP/M8 2. 2. 2 2
Rondelle IreIn

40- 5 1427-313-0010-0 ROD, PARKING (A) 1 I 1 1
"l'lge de frein

40- b V413-160- 0080-0 WASHER/M8 2 2 2 2.
Rondelle

40- 7 VSOO-153-0018-0 PIN, SPLIT/3 X 18 2 2 2. 2.
Goupille fendue

40- 8 1427-313-2301-0 ARM, PARKING 1 1 1 I
Bras

40- 9 1427-313-2401-0 SHAFT, PARKING 1 I 1 1
}\rbre

40-10 1427-313-0020-0 SPRING, TENSION/50 1 1 I 1
kessorr

40-11 V580-140-8028-0 PIN, SPRING/8 X 28 W I 1 1 1
Gouplile e lastiquc

40-12 1427-313-2500-0 HOLDER,SHAFT 1 1 1 1
Support de arbre

40-13 V201-2.61-0018-0 BOLT/M1 OX 18 2 2 2 2
Vis for EZO, 21,22

40-14 V401-160-0100-0 WASHER,SP/M10 2 2 2. 2
Romlelle frein

40-15 V300-260-0100-0 NUT/M10 2 2 2 2
Eerou

40-16 1427-313-0030-0 ROD, PARKING LH 2 2. 2 2
Tigc de frein g ®

40-17 :l4()fi-l~;l4-0040-{\ TURNBUCKLE 2. 2 2. 2 rAJ (:.C Hf'H2. IS
"1\i a-d. .. ~ ~ft. ...toJo.fl) Tendcur de ttrant 'PAR. 1'5 J

40-18 1427-313-0040-0 ROD, PARKING RH 2 2 2 2.
Tige de frein d

40-19 V413-160-0080-0 WASHER/M8 4 1 4 4
RondeUe

40-20 VSOO-153-0018-0 PIN, SPLIT/3X 18 4 4 4 4
Goupille Iendue

40-21 V302 - 2.60 - 0080- 0 NUT/M8 2 2 2 2
Ecrou

40-2.2 1434-312-0010-0 CLAMP, HARNESS 1 1 1 1
Attache fatsccau

40-23 1427-313-0050-0 HOLDER, SPRING 1 1 1 1
Ressort

40-24 V201-261-0014-0 BOLT/M10x14 1 1 1 1
Vis

40-25 V401-160-0100-0 WASHER, SP/M1 0 1 1 1 1
Rondelle freIn

40-26 V413-160-0100-0 WASHER/M10 1 1 1 1
Rondelle

,

Jill y 1980
liJOO- 098--0021-0 98



Fig.41 STEERING SY
Direction ST EM

99



,­, "

.I

(5/7)
Date issued

Inf. No. 81-01

!1f~R. \ 3. 19 8\
New

! Q'ty Ii IQ~I I Description
Applicable model

Parts No.

1 r

11429-406-2010-0 • ARIvI , PI 'IT/iAN 1
IV401- 160- 0200- 0 .. \,jASEER , SP/1120 1
V332-460-0200-0 .. NUT/M20 1
1429-406-2500-0 .. BALL NUT ASSY 1

1429-406-2030-0 .BEARING,RB 2
1429-406-2040-0 .. SHFE 9 SECTOR 1
1429-406-2600-0 .COLUl:iN ASSY 1
1429-406-2700-0 .COVEn, SIDE ASSY 1
1429-406-2050-0 .BUSH,COLUHN 1

1429-406-2060-0 .SEAL,OIL 1
1429-406-2070-0 .SEAL,OIL 1
1429-406-2080-0 .PACKING,SIDE CO\~ 1
1429-406-2090-0 .SHIM,R.COVER SET 1
1429-406-2110-0 •SCREyJ , Al)J 1

1429-406-2120-0 .SHI}l,ADJ SCREw SET 1
1429-406":2130-0 .. BOLT 3
1429-406-2140-0 .BuLT 4
1429-406-2150-0 eNUT 1
V40~-160":'0080-0 ,,\-lASHER ,Sp/N8 7
1429-406-2160-0 •O-RING 1
1429-406":'2020-0 .. PLUG,SCRE1<'l 1

Description

Old

,
.l

!

Parts No.

1429-406-2000-0 STEERING ASSY

-' ['. I

I 6~n'I ~i61
.1 9 I ~!1

9 1

1
1

I ;i I~S'-/'~~ !
1 I 1j0' !

17 \ !: . ~-18120 16'5 I ~20
~ / I~''''-- i . 8

I '~I 5~'3T1~
~ C)~__6 I ~@

, i I . ~'t7 ~~SJ I 'Ur1
I . I ~( I/"~ 11 I

7 , 11!1~~llI 13 0 l~'~

No.1 Page I Ref. No.

Applicable Parts Catalogue (Book No.) i SUbject:

TXl300 1500 I Newly introduce exploded parts for ~;TEERING A_~SY
(No .1400-098-0021-0) I (TX1500)

1e 100 41-1
2. 100
3.. 100
4. 100
5. 100

6. 100
7. 100
8. 100

. 9. 100
1"10. 100

11. 100
"12. 100
,13. 100
14" 100
'15. 100

16. 100
-17. 100
i.lB. 100
19. 100

'20. 100

'21. 100
.22. 100

® : Newly inCluded@ : Abolished

Foreign Affairs Division.

© -x-C : Old _ x ..... New@ -0-: Oid - x _ New

ISEKI & CO.I LTD.

(""M -0-
\C)I : Old -0- NewITC (Interchangeability)

AT8~o2300

~

5
@~,..~-



(



I~·-·'\

\ .

Applicable Parts Catalogue (Book No.) I SUbject:

TX1300 1500 I Newly introduce

(No .1400-098-0021-0) I (TX1300

(4/7)

MAR. I 3. 19 81

81-01lnf. No,

Date issued

New
I _. I T I Applicable model

Q'ty .1 Parts No. Description
r

1 I

\1427-406-0150-0 .ARl'-'l, PITI''LAlJ 1
V401-160-0200-0 1<Jpr"f"'ITp Sp/,''''O 1

.1
<> / ·.,,)hJ~l, l'L~

11427-406-0160-0 oHUT/;:(I20 6T 1
!1427-4u6-0170-0 .PLUG,OIL 1 I

V321-260-0100-0 .1.'j1J'T ,SLorrTED/l"UO 1
V500-152-0025-0 .PIN, ~~FLIT/2x25 ....

.J.

1427-406-2201-0 •COVER ,TOP 1
1427-406-0010-0 .PA8KING,TOP COVKq 1

1 1427- 406- 0020- 0 .. SHIN,TOP COVEll 1
I

1427-406-0031-0 .BOLT/H8x25 7
1427-406-0040-0 .COVER, SIDE 1
1427-406-0050-0 .PACKING,SInE COVER ,

~IV401-160-0100-0 •'wASHER, SPl1'-'i10 8
1427-406-0060-0 • 3H.!'..l!'""?, CROSS 1

1427-406-2300-0 .BALL SCREl"j U1JIT 1
1427-406~OO70-0 .BEARING,BALL 1
1427-406-0080-0 .BEAHING,BALL 1
1427-406-0090-0 .BUSH,HAlmLE . ,...
1427-406-0110-0 .SEAL,OIL/~il1SA19268

,
J..

V411-160-0100-0 •'"lASF..ER/N.lO 1
V331-260-0100-0 •Nur/!Jl10 1
1427-406-0120-0 .:BOLT,JWJ 1
1427-406-0130-0 .PLNrE ,ADJ 1

11427-406-0140-:,0 .SEAL tOIL/flliSA26338 1

exploded parts for STEERING ASSY

~6
~21

ff1t20
V 19

DescriptionParts No.

1

1427-406-2000-0 STESRI~; ASSY

~1P II 7/
t'l~f.-~ II
11 i !i

I
I

"-J ~161
I I ,I ~
i 5-----tl. l~l I!., I

. (~17 '--J

2I~ ~ ~3 A-

I 1~~~25 rl ~ ~~
13~~'~ ,\\

I
No.1 Page I Ref. No. I Old

1. 100 41-1-1
2. 100
3. 100
4. 100
5. 100

6. 100
7. 100
8. 100
9. 100

10. 100

11. 100
12. 100

. 13. 100

.14. 100
15. 100

16. 100
17. 100

·18. 100
.. I 19. 100

20. 100

21. 100
'22.100
.23. 100
24. 100
25. 100

ISEKI & COBD LTC. Foreign Affairs Division.

~g I ITC (1nterchangeability)

§ AT~002J()O

@ : Old :8= New I'B\ -0-
\.gI : Old - x _ New ©: Old : ~ =New @ : Abolished ®_: Newly included

~oo

r » _.,_.... , •••-. :::<;.~~.;:;..."CJ'O$'J! •....~ ............ -"... .. l,p., :~". ,~_.~ .,.. .~" .- ~,' ";~.~~z:;IIi~Lt4'(lljll*~~·:~~~~i41,~~rrlr·~~"::'"' C';'i""i.r- \.~~"'-r:t Tf I'':'''~~ '.r.;:'r-~:1:,ll ~~·~~M~~:r"-f~\.1;!':7." ~.~: ~·ri" ~~jl~(''''''l~~''~ , ~, ...._'·_"_7' _



(



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. D-esignation TX TX TX TX Remarques
1300 1300F 1500 1500F

~

41- I 1429-406-2000-0 STEERING ASSY 1 I "'"f 1:1.\'- r )- T,J ~(,J ~~1 ¥' fiJ~4\"_ if:»

, Boltier de direction ~C~~""~~
41- 2 1429-406-2010-0 · ARM, PITMAN 1 1

Bras pttrnan

41- 3 V401-160-0200-0 ,WASHER, SP/M20 1 1
Rondelle fretn

41- 4 1414- 406- 0050- 0 · NUT/M20 6T P--1.25 1 1
EerOli

V332 -460 - 0200- 0 ·NUT/M20 7T I
( 1500 NO. 103771-

41- 4a 1 @ I. 1500F NO.007176-
ECTon

41- 5 1429-406-2020-0 .PLUG, OIL/ PT1!4 1 1
ucuchon

41 - 1- 1 1427-406-2000-0 STEERING ASSY 1 1 'f'fH~.I~ ):~O tlA-Qck 1.3
J

'8
Boltler de direction

41- 2- I 1427-406-0150-0 ·ARM, PITMAN 1 I
/~ 0;:.t" ~~J

Bras

41- 3- 1 V401-160-0200-0 ·WASHER, SP/M20 1 1
Rondel1e frein

41- 4-1 1427-406-0160-0 ·NUT/M20 6T P~1.25 1 1
Ecrou

41- 5 - 1 1427-406-0170-0 ·PLUG, OIL/ PT1/4 1 1
Bouchon

41- 6 V201-461-0030-0 BOLT/M1 Ox 30 9T 4 4 4 4
Vis

41- 7 V401-160-0100-0 WASHER, SP/M10 4 4 4 4
Rondel1c frein

41- 8 1421-400-0520-0 WHEEL, STEERING ASSY 1 1 1 1
Volant

41- 9 1407-406-0020-0 ·CAP, STEERING 1 1 1 1
Calottc

41-10 1407-406-0040-0 · PACKING, RUBBER I 1 1 1
Anneau

41- 11 1427-603-2000-1 PANEL, METER 1 1 1 1 for E 10, 11, 12
Tableau de bord

41- 11 - 1 1427-608-2000-1 PANEL, METER 1 1 1 1
[or EZO. 21, 22, 40, 41, 42, 43

Tableau de uord
50, 51, 52

41-12 V201-260-8016-0 BOLT/MBX 16 4 4 4 4
1300 NO. 103076-

Vis
1300F NO.012735-

41-13 V401- 160-0080-0 WASHER, SP/MB 4 4 4 4
1500 NO. 103687-

Rondellc fre in
1500F NO.006960-

41-14 V413-160-0080-0 WASHER/M8 4 4 4 4
RondeIle

41- 15 1429-406-2100-0 ROD, DRAG ASSY 1 1
l'lge de direction

41-15-1 1427-406-2400-0 ROO, DRAG ASSY I 1
Tige de direction

41-16 1427-406-0180-0 ·COVER, DUST 2 2 2 2
Cache

41-17 V321-260-0100-0 ·NUT, SLOTTEO/M1 0 2 2 2 2
Ecrou a crcncaux

41- 18 VSOO-152-S025-0 ·PIN, SPLIT/2.5X25 2 2 2 2
Goupi lle {endue

41-19 1404-402-0050-0 ·NIPPLE, GREASE 2 2 2 2
Graisseur

41-20 V401-160-0100-0 .WASHER, SP/M1 0 2 2 2 2
Rondelle fre in

41-21 V413-160-0100-0 WASHER/M10 1 1 1 1
Rondelle

41-22 V321-260-0100-0 NUT, SLOTTED/M 10 I 1 1 1
Ecrou a crcnca lIX

41-23 VSOO-lS2-0025-0 PIN, SPUT/2 X 25 I 1 1 1
Goupi llc fcnduc

July 1980
1400-098-0021-0 100



...
o..

1-.1.......
CJ'Q

of::>.
w

~~
e. ?:l
g 0
po Z
~ r-3
::l
.... >-

x
["i
M
en
~
en
r-3
tr1
~

29

~~
:

9a

9

i

./\37

(lO~j

\

36
I

I

1

I
\
I

\14-----e I
IIII

13~1 ..
12 9 ,/

11 V

24

.>: is 2k 112172~
14--(j lfJl I

I : )

13~ ~ I

12--@ I
ll--g I I""-I~

~ I,
,,0 J j 3

15

~/I
, ~J,J.>; ;;~

, ,/"

L-/ 6 7

IU I
~l~'

I

~@

6--15
("~

14

221

23~

a",
21~

15

14

~

~~
v @)fflt~

~: ~IsQ9I ~ 4
2 16

!

~11
_~ I ; 19
~ I 18

~
17 ,@

22a------@

23-J
L_

~19a
cb'----------~17a

~ 18a
~ 16a

"I

~
,@

r---



Ref N°. Parts No. Description Model & Q'ty RemarksModel & Quant
R-ef N°. Pieces No. Designation TX TX TX TX Remarques

1300 1300I' 1500 15001'

43- 1 1427-401-2100-0 AXLE, F. SET 1 1 Included 43-5,43-14

Axe av

43- 2 1427-431-2000-0 PIVOT, CENTER I 1
Pivot d'essicll

43- 3 V411-160-0200-0 WASHER/M20 2 2
Ronde Ile

43- 4 V720-102-4020-0 O-RING/P20 2 2
Iotnt tor lquc

43- 5 1427-401-0010-0 BUSH/20 X 24 X 30 2 2
Coussinet

43- 6 1427-431-0030-0 WASHER/l 3 X 32 X 3 1 1
Rondelle

43- 7 V321-160-0120-0 NUT, SLOTTED/M12 1 1
Ecroll

43- 8 VSOO-153-0025-0 PIN, SPLIT/3 X 25 1 1
Goupille fendue

43- 9 1427-403-2001-0 SPINDLE, KNUCKLE LH 1 1
/lroche g

43- 9a 1427-403-2200-0 SPINDLE, KNUCKLE LH 1 1 *©
IJroche g

43-10 1326-708-0050-0 KEY 1 1
Clavette

43-11 V744-134- 4808- 0 SEAL, OIL/TC34488 2 2
Dague d''ctancheitc

43-12 1419-403-0010-0 COLLAR/25 X 42 X 4 2 2
Collier

43-13 1414-403- 0040-0 BEARING, TB/27TAG801 2 2
Roulement

43-14 1411-401-0010-0 BUSH/25 X 29 X 30 4 4
Cousslnet

43 - 15 VnO-l03-5025-0 O-RING/P25 2 2
Joint torique

43-16 1427-403-0010-0 ARM, DRAG 1 1
Bras d 'attelage

43- 16a 1427-403-0031-0 ARM, DRAG 1 1 *©
Dras d 'a Helage

43-17 V201-261-0055-0 BOLT/lOx 55 1 1
Vis

43-17a 1421-403-0070-0 WASHER, LOCK/M12 1 1 *©
Ronde lle

43-18 V401-160-0100-0 WASHER, SP/Ml 0 1 1
Rondelle freln

43-18a 1421-403-0080-0 WASHER/13 X 35 X 5 1 1 *©
konde lle

43-19 V300- 2 60- 0100- 0 NUT/M10 1 1
Ecrou

43-19a V300-260-0120-0 NUT/M12 1 1 ~'l©
Eerou

43-20 1427-403-2101-0 SPINDLE, KNUCKLE RH 1 1
Ilroche d

43-20a 1427-403-2300-0 SPINDLE, KNUCKLE RH 1 1 *«;)
IJroche d

43-21 1414-403-0030-0 COVER, SPINDLE 1 1
Chapeau

43-22 V201-261- 2020-0 BOLT/M12 X 20 1 1
Vis

43-22a V 300- 2 60 - 0120- 0 NUT/M12 1 1 *©
Ecrou

43-23 V401-260-0120-0 WASHER, SP/M 12 1 1
Rondelle frcin

43-24 1427-433-2500-0 END, TIE ROD RH ASSY 1 1
Rotule d ensemble

43- 25 1427-433-0250-0 -COVER, DUST 1 1
Cache

43-26 1404-402-0050-0 -NIPPLE, GREASE 1 1
Graisscur

43-27 V321- 260-0100- 0 . NUT, SLOTTED/Ml0 1 1
Ecrou

43-28 V500- 152-5025-0 .PIN, SPLIT/2.5 X 25 1 1
GoupUIc fendue

43-29 1427-433-2400-0 END, TIE ROD LH ASSY 1 1
Rotule g ensemble

43-30 1427-433-0250-0 .COVER, DUST 1 1
Cache

43-31 1404-402-0050-0 -NIPPLE, GREASE 1 1
Gralsseur

July 1980
1400-098-0021-0 102



..

h:j....
[JQ

~
w

t"":lh:j
~. ~
g 0
~ Z
~ 1--3
::::l.... >

><:
l'
t=J
UJ.
..-<
(J)

~

M
~

29

9a

9

_~,37
I

10~1

36
I

I

I

P'<""il--15

14

12 a
11

'§

16
I

~~

1
\ 119
I 18
~

17 @

2

22a-------®

23~ 22r
~ 23~

- 21-0

15~m
14

~19a

~17a

~
$--18 a

-, I

~ 16a
I

~
@

e
e-.t



Ref N°. Parts No. Description Model & Q'ty Remarks
Mode} & Quant

R-e£ N°, Pieces No. Designation TX TX TX TX H.emarques
1300 \300 I,' 1500 \5001'

43~32 V321 ~260-0 100- 0 'NUT, SLOTTED/Ml0 1 I
Ecro\l

43-33 V500-152-5025-0 .PIN, SPLIT/2.5 x 25 1 I
Goupil le fondue

43- 34 V413-160-0100-0 WASHER/Ml0 2 2
I!ondellc

43-35 1427-433-0230-0 NUT, THREAD LH/M 12 1 I
Ecron

43-36 1427-403-0020-0 ROD, TIE 1 1
lIarre d 'acc ouplcmenr

43-37 1427-433-0220-0 NUT/M12 P= 1.5 1 I
Ecrou

43-38 V76 L- 400- 0000- 0 NIPPLE, GREASE 3 3
Graisseur

*©
'rXDOO NO.I03159-
TX1500 NO.1O:!888-

.

July 1980
1400-098-0021-0 104



105

Fig.44

l..()
...-1----

FRONT WHEEL SYSTEM (2WD)
Jante avant

(Y)

(



Hef N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 \300 F 1500 1500,.-

44- 0-1 1429-411-2000-0 TIRE, F. ASSY 2
PIlCU av ensemhlc

44- 0-1-1 1427-411-2000-0 TIRE, F. ASSY 2
PnCH av ensemble

44- I VB88 - 144 - 00 12 - 0 ·TIRE, F/4.00-1 2- 4PR 2
Pneu av

44- 1- 1 V888-l24-5010-0 ·TIRE, F/4.50-10-2PR 2
Pneu av

44- 2 V889 - 001- 00 12- 0 ·TUBE/4.00-1 2 2
LOW LUG TIRE SET

Cha rnbre
HIGH LUG TIRE SET

44- 2-1 V889-004-5010-0 ·TUBE/4.50-1 0 2
Charnbre

44- 3 V999-300-0010- 0 -CAP, TIRE VALVE 2 2
Houchen de valve

44- 4 1429-411-2100-1 · DRUM, WHEEL/300DX 12 2
Tambour de fouc

44- 1-1 1427-411-2100-1 ,DRUM, WHEEL/300Dx 10 2
Tambour de fouc

44- 5 V201-261-202S-0 BOLT/M12X 25 8 8
Vis

44- 6 V401-160-0120-0 WASHER, SP/M 12 8 8
Rondclle Irein

44- 7 1411-411-0020-0 OAP, WHEEL 2 2
Chapeau

44- 8 V200- 260- 6012- 0 BOLT/M6X 12 6 6
Vis

44- 9 V401-160-0060-0 WASHER, SP/M6 6 6
Rondclle freln

41-10 1411-411-0030-0 PAOKING/PAPER 2 2
Joint

44-11 VSOO-153-0025-0 PIN, SPLIT/3 X 25 2 2
GouplUe fondue

44-12 V321-160-0120-0 NUT/SLOTTED/M 12 2 2
Eerou

44-13 1325-930-1050-0 OOLLAR 2 2
Colller

44-14 V600-110- 6204- 0 BEARING, RB/6204 2 2

Roulement

44-15 1112-411-0010-0 BOSS, F. WHEEL 2 2
Moyen <IV

44-16 V600-110- 6205-0 BEARING, RB/6205 2 2
Roulemcnt

44-17 1407-403-0020-0 SEAL 2 2
joint

44- 0-2 1427-332-2100-0 TIRE, TURF F. ASSY 2 2
Pncu av ensemble

44-18 1427-332-2200-1 ·DRUM, WHEEL, 2 2
Tambour gazon de roue

44-19 1427-332-2110-0 ·TIRE, TURF/20 X 80-1 0 2 2 TURF TIRE SET
PI\CU gazon

44-20 V999- 300- 00 10- 0 'OAP, TIRE VALVE 2 2
Ilouchon de valve

44-21 3560-103-3050-0 .VALVE 2 2
Valve

July 1980
1400-098-0021-0 106



Fig.46 FRONT AXLE CA
Bolte de I'essi SE SYSTEM

leu avant

00
N

107



Ref N°, Parts No. Description Model & Q'ty RemarksModel & Quant
Ref N°, Pieces No. Designation TX TX TX TX Remarques

1300 1300F 1500 1500F

46- 1 1427-431-0011-0 CASE, BEVEL 1 1
Carter de dtfferenrie l av

46- la 1427-431-0012-0 CASE, BEVEL 1 1 ® I 1300F NO.012662-

Carter de differcnt ie l av
B \ 1500F NO. 006960-

46- 2 7955-201-0260-0 PLUG, DRAIN/1/4 1 1
Boucuon de vulange

46- 3 1326-706-0020-0 PLUG, DRAIN / 1/4 1 1
[Jouchon de vtdange

46- 4 1427-431-2000-0 PIVOT, CENTER 1 1
Pivot d'essicu

46- 5 V41l-160-0200-0 WASHER/M20 1 1
Rcndc lle

46- 6 1427-431-0020-0 BUSH/20 X 30 X 26 2 2
Cousslnet

46- 7 vno- 102-4020-0 O-RING/P20 2 2
Joint torlque

46- 8 V721-103-1025-0 0-RING/G25 2 2

Joint torlque

46- 9 1427-431-0030-0 WASHER/13 X 32 X 3 1 1
Rondelle

46-10 V321-160-0120-0 NUT, SLOTTED 1 1
EcrOll a crencaux

46- 11 V500-153-0025-0 PIN, SPLlT/3 X 25 1 1
Goupl lle Ienduc

46-12 1427-431-0060-0 METAL, PINION 1 1
Paller

46-13 1427-431-0070-0 PACKING/PAPER 1 1
Joint

46-14 VnO-I05-7071-0 O-RING/P71 1 1
Joint toriquc

46- 15 V20 1- 260- 8025 - 0 BOLT/M8x 25 3 3
Vis

46-16 V401-160-0080-0 WASHER, SP/M8 3 3
Rondc lle fre in

46-17 1427-432-0080-0 HOUSING, AXLE LH 1 1
Tube pont av g

46-18 1427-432-0110-0 HOUSING, AXLE RH 1 1
Tube pont av d

46-17a 1427-432-2000-0 HOUSING, AXLE LH SET 1 1

]Tube pont av g ® {1300F NO. 012662-

46-18a 1427-432-2100-0 HOUSING. AXLE RH SET 1 1
1500F NO. 006960-

Tube pont av d 'j , \

46-19 1427-432-0140-0 ' BUSH/KINGPIN 1 1 -'{ )
.' f '

IJ DI.- 1'1 t1 .L13 {"\Y" \1\ ., '" Coussmet de pivot " f '

46-20 V401-160-0080-0 WASHER, SP/M8 8 8
. "

RondelIe frein

46-21 1427-432-0090-0 PACKING/PAPER 1 1
Joint de tube d

46-22 1427w432-0120-0 PACKING/PAPER 1 1
John de tube d

46-23 V20 1- 461- 0030- 0 BOLT/Ml Ox 30 5 5
Vis

46- 24 V40 1- 260- 0 100- 0 WASHER. SP/M 10 5 5
Rondelle frein

46-25 1427-432-0130-0 BOLT/M12 2 2
Vis

46-26 V302-260-0120-0 NUT/M12 2 2
Ecrou

46-27 V20 1- 260-8025 - 0 BOLT/M8X 25 8 8
Vis

46-28 1427-433-0150-0 BEARING, TB/TAG20Z-1 2 2
Dulce a bj lles

i)

JuLy 1980
1400-098-0021-0 108

/
I



109

Fig. 47 DRIVE SHAFT SYSTEM
De ml arbre ava nt

- /
-~

/ \J ,
\

.... .-------l
.-------l

I

I r>.
I r



Ref N°. Parts No. Description Model & Q'ty RemarksModel & Quant
Ref N°. Pieces No. Des i gna t ion TX TX TX TX Remarques

1300 1300 F 1500 1500F

47- 0-1 1427-431-2100-0 JOINT (A) ASSY I 1
Cardan antcrlcur

47- I 1427-431-0080-0 · YOKE (A), SPLINE I 1
Fourche :IV

TX 1300F -NO. 015223
47- 2 1427-431-0090-0 'JOINT, CROSS I I TX 1500F -NO. 009684

Crolsillol1

47- 3 1427-431-0110-0 · YOKE (8), SPLINE I 1
rourche ar

47- 4 V705-140-0200-0 · RING, SNAP/C-TYPE 20 4 4
Collet d'axc

47- 5 V580-140-6032-0 PIN, SPRING/6 X 32 W 1 1
Gollet d'axe

47- 6 WIRE/0.9 X 120 I 1
Pil

47- 7 1429-431-0010-0 SHAFT, DRIVE I
Arbrc de transmission

17- 7-1 1427-431-0120-0 SHAFT, DRIVE (A) I
Arbre de transmission (a)

47- 8 1427-431-2300-0 CASE, JOINT I I
Tubc de poussee

47- 9 1427-431-0130-0 BOLT, SET/M12 X 25 1 1
Vis de poslton

47-10 V401-160-0120-0 WASHER, SP/M12 1 1
Ronde lle fre ln

47- 11 1427-431-0140-0 BUSH/21 1 1
Cousstnet

47-12 V742-120-3205-0 SEAL, OIL/VC20325 1 1
Joint a levres

47- 0-2 1427-431-2200-0 JOINT (S) ASSY 1 1
Cardnn pos

47 - 13 1427-431-0110-0 · YOKE (8), SPLINE 2 2 2 a s s i e s used from
Fourche ar TX1300F NO.015223-

47-14 1427-431-0090-0 ·JOINT, CROSS 1 1 TX1500F NO. 009684-
Croisillon

47-15 V705-140-0200-0 · RING, SNAP/C-TYPE 20 4 4
Collet <.I'axe

I

47-16 V580-140- 6032-0 PIN, SPRING/6 X 32 W 2 2
Goup1l1e e lnst ique

47-17 WIRE/0.9 X 120 2 2
Fil

110



Fig.48 FRONT DIF
Commande du d.:ERENTIAL SYSTE

1 erential avant M

1 11

(



1
I

I

(~Jb), I
u.fte,d I
e.t..)r't-~

3

Ref N°. Parts No. Description Model & Q'ty Remarks
Mode] & Quant

R€f N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 15001/

.A 4if _t.r51·~ ~("l~ * L)
BGVliiL $~ r /6J 3(;) @.A'~'F) --IS'LA' 'F ';i-}.o .....CJ,~:L ·.0:'2.

;<.48- 1 -l46=7-0~Q-Q- GEARI (6h-GRIVE-SEf- I 1 HM~1-. ),j) , fri. ~~I ,'W'Ut. A~
Pignon d'attache eh.a..:s,,?\~A..O.; TX f"f.l4.rWf~ r.

48- 2 1427-432-0020-0 CASE, F. DIFF I 1 ~ex.. ~tt ,s...,Q~\' Ii<. -1~O'JP 11- 0104 t
Boitier de dtffcrentle I

48- 3 V521-100-8030-0 PIN, STRAIGHT (B)/8X30 I 1
Pion de centrage

48- 4 V521-100-8016-0 PIN, STRAIGHT (B)/8x 16 1 1
Pion de centrage

48- 5 1427-301-0080-0 WASHER, LOCK 2 2
Segment d 'arret

48- 6 V201-460-8025-0 BOLT/M8X259T 4 4
Vis

48- 7 1427-301-0030-0 SHAFT, DIFF-PINION 1 1
Axes des satellites

48- 8 1427-432-0030-0 PINION, OIFF/ll T 2 2
Sate llites

48- 9 1427-301-0050-0 COLLAR, PINION THRUST 2 2
Goupelle de [eu

48-10 1427-432-0040-0 GEAR, SIDEll 5T 2 2
Planetnlre

48-11 1427-432-0050-0 COLLAR, THRUST/30 X 45 X 1 2 2
Rondelle d'appul

48-12 v600- 110- 6008- 0 BEARING, RB/6008 2 2
Roulcment

48-13 1427-432-0060-0 SHIM (A) AR AR
Rondclle 'd 'cpa isseur

48-14 1427-432-0070-0 SHIM (8) AR AR
l1ondellc'd'epaissenr

48-15 V705-140-0680-0 RING, SNAP/C-TYPE 68 I 1
Collet d'axe

48-16 1427-203-0080-0 BEARING, RB/6305-6 2 2
@JHcx..F. A 5t:x>'F' ~lo .~u. es. _o~ (-1yH * 4~j-CXJ:ij,~c;;)

[loulelllent

)(48-17 7 43 1 QQ5-G-G' COLLAR/~6~(2)( 23 ~5x' U~21 1 1 c t-lA.-4tk ~i. 'ei n~.~. w, i-fL':'t:.}, .
Entrctotse ,M.O, ..... ><. .j ~<OO'F v.. l.M" e. f'tox,As

48-18 V704-140-0250-0 RING, SNAP/C-TYPE 25 1 I 1"";':' A~Ct>:Jf tI GHo'i13

Collet d'axe

48-19 V744-125-4708-0 SEAL, OIL/TC25478 1 I
Joint a levres

48-20 1427-432-0170-0 SHIM (C) AR AR
Rondclle d 'e pa isseur

-r~~ 'I~ OSO/81

July 19BO
1400 -098-0021 0 112



Fig.49 FRONT AXLE CASE AND KNUCKLE ARM SYSTEM
Pivot et axe d 'accouplement

1 13

(

,( .-,



114July 1980
1400-098-0021-0

Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

R-ef N°. Pieces No. Des igna Lion TX TX TX TX Remarques
1300 1300F 1500 1500F

49- 1 L47.7-433-0010-0 CASE, F. GEAR 2 2
Carter de rcducte.ur

49- 2 7955-201-0260-0 PLUG, DRAIN / 1/4 7. 2
Houchen de rcmpJlssagc

49- 3 L326-706-0020-0 PLUG, DRAIN 4 4
uoucncn de vtdange

49- 4 1427-433-0020-0 BOLT/M10 4 4
Vis

49- 5 V305-260-0LOO-0 NUT/M10 4 4
tcrou

49- b V521-100-8016-0 PIN (B), STRAIGHT/8X 16 4 4
Pions de centrage

49- 7 1427-433-0070-0 METAL, WHEEL 2 2
Couvcrclc de reducteur

49- B 1427-433-0080-0 PACKING/PAPER 2 2
Joint de couvcrcle

/

49- 9 V20 1- 2 60-8030- 0 BOLT/M8X30 14 14
Vis

49-10 V401-160-0080-0 WASHER, SP/M8 14 14 "
/;"\

uondetle frein 1
". -~

, 49-11 1427-433-2100-0 ARM, KNUCKLE LH 1 1 ~\ '

IIQ-..- ~ '.\ '\ ':~ . ~ ,- > O'(\j\_<) Levier de fusee g !
~ \~

,,' ,

1427-43'3-2200- 0 ARM, KNUCKLE RH
! ' '

49-12 1 1 v .'
It'\. .>- f":;" . . ., 1. QA"? Levier de fusee d "

49-13 1427-433-0130-0 PACKlNG/PAPER 2 2
Joint

49-14 V20 1- 460- 8035 - 0 BOLT/M8X 35 9T 8 8
Vis

49-15 V401-160-0080-0 WASHER, SP/M8 8 8
Ronde lle Ire in

49-} 6 V761-400-0000-0 NIPPLE, GREASE
;

2 2 . , ,

Graisseur (,3 ",.\'
-,

,',

49-17 1427-433-2300-0 PIN, KING (8) 2 2
() . ')

I'
ti\ '0' ''(1). (,V -., \"jf''o Pivot de roue __ 1 l)

., ~

..) .' II

49-18 V201- 260-8016-0 BOLT/M8X 16 4 4
VIs

49-19 V401-160-00BO-0 WASHER, SP/M8 4 4
Rondelle frein

49-20 1427-433-0140-0 O-RING/S18 2 2
Joint torique

49-21 1427-433-0160-0 PACKING/PAPER 2 2
Joint de couvercle

49-22 1427-433-0170-0 PLATE (A), SEAL SET 2 2
Collcrctte de genoux

49-23 1427-433-0180-0 SEAL/134 2 2
Joint de collereue

~9-24 1427-433-0190-0 PLATE (8), SEAL SET 4 4
Segmcnts de' genoux

~9-25 V200- 2 60 - 6016- 0 BOLT/M6X 16 2B 28
Vis

49-26 V401-160-0060-0 WASHER, SP/M6 28 28
Rondelle Ire in

49-27 1427-433-0210-0 ROD, TIE I I
llarre d'accouplement

49-28 1427-433-0220-0 NUT/M12 I I
Ecrou

49-29 1427-433-0230-0 NUT, LHI:THREAD/M12 1 1
Ecrou (pas a gauche)

49-30 1427-433-2400-0 END, TIE ROD LH ASSY 1 1
Rotu1e g complet

49-31 1427-433-2500-0 END, TIE ROO RH ASSY 1 1
Rotule d complet

49-32 1404-402-0050-0 ·NIPPLE, GREASE 2 2
Graisseur

49-33 1427-433-0250-0 ·COVER, DUST 2 2
Capuchon

49-34 V321-260-0100- 0 ·NUT, SLOTTED/M 10 2 2
Ecton a creneaux

49-35 V500-152-5025-0 ·PIN, SPLIT/2.5 X 25 2 2
Goupille fendue

49-36 V401-160-0100-0 WASHER, SP/M 10 2 2
Rondellc freln

\ (' l

,I

, C..J



.....

~
::c
M
M
~

Cf.l
r-<:
Cf.l
~

M
~

U1
o

.............
~

~u

~
1-'-

(JQ

l;'~
g ~
(i) 0
~ z
~ ~
e-e

e.
11

12 IiI

3
(7)

I
!

;{
--r -;=' ~

fRl ~~'/'~

1/:11::;/\," 22
/ ,f! I ~: I 21
,':' I /~ 120, ....J'-ii ,i ------® ' 19

)

1 ' / 1'--. ,' " !I@ Il~!" f...:<' ,-=--:------ -, .: ri\ 18
25 \'~ ',- ///~J: ~~ I ' I 17

I~ 10--26~"~\ ///@1 1
", (atff~ I 49~7

I

. ~ V i -r«. ......1

1

I~ :24 '\ ' ' ,~~-..'~'l!' I ~
_(~ I \1 I;;"'"," ?'" " (2-: ~~ _ -. r,-').Ii;J." '27rr- ~~ 26", ~~/~. ~~h

1

.'. ~~ I I ~~tO~ ~~/;,'7 \;\ 10I I 'raUi I I I IcY'

29 26--Q ~1 _ ; '. : I' , IU;-~~ I

30 ,\I' ff If -. 4-9-1 16 ill'U I ,1.~·I~)" I
I 15 1 I I : ,'~{ ,0!J J

II 1 '\..'!"':'~ff7~//.b~-~
'I 14 IVi "'l~ sr ~I 13 'i"c.e.G '. f-C

26 '
23

28

«II

I~\" r.\



1-
{~6b-b§g~0021-0 _ 11 6

I ,,'0:'> \- -:/ {9 i os6,!

Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300 I,' 1500 1500F

50- 0- 1 1427-441-2000-0 TIRE, F. LH ASSY 1 1
Roue av g ensemble @ v10 ,.JO. 't'J _1 6 ['IL)

50- O-la 1;12"7 - 441.:~O((1- 0 TIRE, F. LH ASSY 1 1 ~

All ~y ~~I.fl- JOfJ-tJ ·.0 ROlle (IV s ensemble ® (-'uV IV1 ~/ •

SO- l 1427-441-2100-1 . DRUM, WHEEL/300 X 12DC 1 1
Iante

50- 2 V882-025-0012-0 ·TIRE 1 1 !3C()f .~ OI6())~

Pneu
/is" ooF f 0\0 §t'1(

X 50- 2a 142.7.:44 1-.20'1"6- 0 ·TIRE
5, 00 - I 1- I{ PR. 1 1 ~

jV3i - It\((~Rc\o".Q Pncu

50- 3 V883-005-0012-0 ·TUBE I 1
Cha mbre a air

50- 4 V999-300-0010-0 'CAP, TIRE VALVE 1 1 LOW LUG TIRE SET
Bouchon de valve 1300F NO. 005136-

50- 0-2 1427-441·2200-0 TIRE, F. RH ASSY I 1 *... 1500F NO. 009524-
Roue av <1 ensemble

v: 50- 0-2a 14 2.7.-4'4-r~2.20 1- 0 TIRE, F. RH ASSY 1 1 ~~©
IvY{ - 4yl - .tlCO· O Roue av d ensemble

50- 5 l427-441-2100-1 ·DRUM, WHEEL/300X 12DC 1 1
Jante

50- 6 V882-025-0012-0 ·TIRE 1 1
Pneu

®/50- 6a t42,·7-;;:441. 20tO"~'0 ·TIRE S.Oo .• 12 if PR 1 1 *)v3v - '-IV} - a.",f~·O Pneu

50- 7 V883-005-0012-0 ·TUBE 1 1
Chambrc a air

50- B V999- 300- 00 I 0- 0 . CAP, TIRE VALVE 1 1
Douehon de valve

50- 9 1427-433-0090-0 SHAFT. F. WHEEL 2 2
Fusee

50- 10 1127-433-0110-0 SEAL, OIL/35 2 2
Joint de fusee

50-II V201-461-2020-0 BOLT/M12 X 20 9T 8 8
Vis

50-12 V401-16o-0120-0 WASHER, SP/M i 2 8 8
RonrJelle [re in

50-13 V600-110- 6205-0 BEARING, RB/6205 2 2
Roulement

50-14 V704-140-0300-0 RING, SNAP/OoTYPE 30 2 2
Collet d'axe

50-15 1427-433-0120-0 GEAR, WHEEL/25T 2 2
.~.lOn de fusee

50-16 V600-110- 6206- 0 BEARING, RB/6206 2 2
Roulernent

50-17 V704-140-015O-0 RING, SNAP/C-TYPE 15 2 2
Collet d'axe

.50-18 1427-433-0060-0 00LLAR/1 5 X 26 X 1 2 2
Baguc de butee

50-19 v600-11 0- 6204- 0 BEARING, RB/6204 2 2
Roulement

50-20 1427-433-0050-0 PINION. WHEEL/1 2T 2 2
Pignon de cardan

50-21 V600-110-6302-0 BEARING, RB/6302 2 2
Roulement

50-22 V742-125-4005-0 SEAL,OIL/V025405 2 2
Joint a levres

50- 0-3 1427-433-2000-0 .vOINT (0) ASSyQ 2 2
--

Cardan

50-23 1427-433-0030-0 · YOKE, SHf".FT 2 2
Fourche exterieurc

50-24 1427-431-0090-0 · JOINT, ORO~S 2 2
Croisillon

50-25 1427-433-0040-0 ·YOKE (0), SPLINE 2 2
Fourche interieure

50-26 V705-140-0200-0 · RING, SNAP/C-TYPE 20 8 8
Gollet d 'axe

50-27 1427-432-0150-0' SHAFT (B), DRIVE 2 2
Arbre canne le

50-28 1427-432-0160-0 SEAL, OIL/21 2 2
Joint a levres

50- 29 V580-14o-6032-0 PIN. SPRING/6 X 32 W 2 2
GouplUe e lasriquc

50-30 WIRE/0.9 X 120 2 2
F1l

50- 0-4 14p-"'Jj'7-~0 TIRE, TURFfASSY 2 2 TU~TIRE SET

fli'~1- "\Vt -)1-01 .0
Pneu gazon av ensemble Ix 1500 ~ :;t0l b\0-



.......

~

~u

M
M
~

o:
~
rn
t-3
M
~

'pf-rj
;; ~
(tl 0
~ zg f-j

~
~

f'P
i

12 i

11

2
3 (6) 4

(7)

IT ~

I
.......1

()"Q.(5)
I,JlI
0

-:" i';'j' 34

/f;?)~

t·C)/-h
~) <::-:-

-:/ ., 22

ill? .,~~~~:~I21 2'1
0

1.,9 18'/~',1: ,"- /,<~ . 17I,r t:JII~-..:::r.1 .===:'~-:::~'.'. 8i/l.<:-:C "{Ql~I' I I 49-:-7
'-'-, I I / /f/X.. :"", Itlff ' .\.\\ '.. /1 /l"--fi;:, I ~ " ~ ~. . "

25, \ /" fin" ~ ", I '"
I Q--26 I \~~v] (t:It~"" I~~

) ,I 24 ~ \,j'i::::)--,,)/~ .

1 ~~:'-~ I 26~-"l"~~ I ~~~~.(J//?t./-."/Q' :
I /,,,,,-.~ I ~I ~ 'I >1 ~__ I, ,2]f ,,~ <, , " II(. Ift~' I

I - " 1 ! 16 I : . "!J: (l(jfJ)j/~J ~
- . II, I ",l>));~ "26--0 ~' 1fi(,J 1

49 1 15 i ., i,*~~
29 , 14 i et0r-c ~'t30 , " 13 ~--v

i

26

"

r>

~~~~-------.-



'8 \ .

Hef N°. Parts No. Description Model & Q'ty RemarksModel & Quant
I{~f N°. Pieces No. Designation TX TX TX TX Remarques

1.100 1300 F 1500 1500F

50-31 1427-337-2200-1 • DRUM, WHEEL/5JA-12 2 2
Tambour de roue @ '1,0 .;?j-16 ('/L)

Y50- 32 11Z.1k~l-,rf::U.-rt:r.:O • TIRE. TURF/AGS6-12FD 2 2

ly~~ _~S1 _.:t1l1_O Pneu gazon TURF TIR ~ SET tV. oJ
50-33 1427-337-2120-0 • TUBE/6-12 2 2

Chamhrc ~ry 13u-o f :tD/blot-
50-34 V999- 300- 00 10 - 0 • CAP, TIRE VALVE 2 2 I y l~ IN) ;: "/oi o Q 6/Bouchon de valve

July 1980
1 tlO0-098-"00 21-0 11 8



~lecanisme de relevage hydraulique

HYDRAULIC CYLINDER CASE SYSTEM
Fig. 52

119



Model & Q'ty
_.

Ref N°, Parts No. Description Model & Quant Remarks

R~f N°, Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500 F

52- 1 1427-501-0010-0 CASE, CYL 1 1 I 1
Verin

52- 2 .1427-501-0040-0 PACKING/PAPER 1 1 1 1
Joint

52 - 3 V201-261-0040-0 BOLT/M10x40 5 5 5 5
Vis

52- 4 V201-261-0045-0 BOLT/M1 Ox 45 2 2 2 2
Vis

52- 5 V401-160-0100-0 WASHER, SP/M10 9 9 9 9
Rondclle fretu

52- 6 V413-160-0100-0 WASHER/M10 9 9 9 9
RondelIe

52- 7 1427-503-0021-0 ROD 1 1 I 1
Tige

52- 8 1427-502-0020-0 CRANK, LIFT 1 1 1 I
Chapc

52- 9 1427-503-0031-0 PIN, ROD 1 1 1 1
Axe de tigc

52-10 1427-503-0040-0 PLATE (A) I SET 1 1 1 I
Plaquettc

52- 11 1427-503-0050-0 PLATE (B)) SET 1 1 1 1
Plaquette

52-12 V200 -2 60 - 6016- 0 BOLT/M6x 16 2 2 2 2
Vis

52-13 1427-503-0010-0 PISTON 1 1 1 1
Piston

52-14 1414-503-0040-0 RING, BACK-UP/P50A 1 1 I 1
Rondellc de recul

52-15 1414-503-0030-0 O-RING/P50A 1 1 1 1
Joint toriqne

52-16 vnl-113-1055-0 O-RING/G55 1 1 1 1
Joint torlquc

52-17 1427-501-0050-0 HEAD, CYL 1 1 1 1
Culasse

52-18 VnO-112-4012-0 O-RING/P12 1 1 1 1
Joint tonque

52-19 V201-261-2035-0 BOLT/M12 X 35 4 4 4 4
Vis

52-20 V401-1bO-0120-0 WASHER, SP/M12 4 4 4 4
Rondelle frein

52-21 1427-501-0060-0 PLUG 1 I 1 1
Bouchon

52-22 VnO-10Z-401B-0 O-RING/P18 1 1 1 1
Joint torique

52-23 1427-502-0040-0 STOPPER, CRANK 1 1 1 1 roo NO. 103560-
Butee de chape

52-23a 1434-502-0030-0 STOPPER, CRANK 1 1 I 1 ® l300F NO.015224-

Dutee de chape 1500 NO. 104280-

52-24 V303-260-0100-0 NUT/Ml0 2 2 2 2
1500F NO.009685-

£Crou

July 1980
1400-098-0021-·'0 120



1 21

Fig. 53 LIFT ARM SYSTEM
Relevage bras

--I'--



8'1 .

Ref N°. Parts No. Description Model & Q'ty RemarksMode! & Quant
Ref N°. Pieces No. Designation TX TX TX TX Remarques

1300 1300F 1500 15001'

53- I 1427-502-0010-0 SHAFT, LIFT 1 1 I I
Arbre de rclcvage

53- 2 V704-140-0350-0 RING, SNAP/C-TYPE 35 1 1 I 1
Collet d'axc

53- 3 L427-501-0020-0 BUSH/30 X 34 X 30 1 1 1 .1
Coussinct

53- 4 1427-501-0030-0 BUSH/35 X 59 X 30 1 1 1 I
Cousstnet

53- 5 V742-130-4506-0 SEAL,0IL/VC30456 2 2 2 2
Joint a levrcs

53- 6 1427-502-2000-0 ARM, LIFT RH 1 1 1 1
Bras de rctcvage d

53- 7 1427-502-2010-0 ARM, LIFT LH L 1 I 1
Bras de rclevage g

53- 8 V704- 140 - 0300- 0 RING, SNAP/C-TYPE 30 2 2 2 2
Gollet d'axe

53- 9 1427-502-0030-0 PIN, LIFT ARM 2 2 2 2
Axe de bras

53-10 1404-502.0130-0 BOLT/W BOLT/M8 X 25 2 2 2 2
Vis

53-11 V302-260-0080-0 NUT/M8 2 2 2 2
Ecrou

53-12 1402-500-9010-0 PIN, LINK/LARGE 6 6 6 6
Goupille

53-12a 1421-502-0020·0 PIN, LINK 6 6 6 6 ~)

GOllpille

53-13 1414-502-0040-0 STAY, LIFT LOCK 2 2 2 2
Appui lie verrou

53-14 V500-152-0018-0 PIN, SPLIT/2 X 18 2 2 2 2
Goupille [endue

53- 15 1427-502-0050-0 ROD, VALVE RETURN 1 I I 1
Tige

53-16 1421-502-0010-0 NUT, ADJUST 1 I 1 1
Ecrou

53-17 V201-260-8018-0 BOLT/M8X18 1 1 1 I
Vis

53-18 1338-701-0060-0 SPRING, PRESS/45 I 1 1 I
lles!Ort

53-19 1404-117-0020-0 NIPPLE, ROD (8) I I 1 1
Raccord

53-20 V413-160-0080-0 WASHER/M8 1 1 1 1
Ronde lle

53-21 1414-701-0050-0 PIN, SPRING 1 I 1 1 *Goupillc clasttque

53-22 V413-160-0080-0 WASHER/M8 I 1 1 I *Ronde lle

53-23 1338-701-0060-0 SPRING. PRESS/45 I 1 I 1 *Ressort

53-24 1421-502-0010-0 NUT, ADJUST/M8 1 1 1 1 *Ecrou

53-25 V20 1- 2 60 - 80 1B- 0 BOLT/M8X 18 1 I 1 1 *Vis . ~ ~ &( _ 4c (, Ii) lk-L' i«.
I

)(53-26 142·t2.0..l-UO-I-o. BRACKET, LINK 1 1 1 1 M---. AA-

Jl.j 2' ~ lei -~ i.1G::JO -0 Attache de tirant

53-27 V201-261-2025-0 BOLT/M12X25 4 4 4 4
Vis

53-28 V401-160-0120-0 WASHER. SP/M12 4 4 4 4 '-.

Rondelle frein

July 1980
1400-098---0021--- 0 122



-""- r:T'
''J .::o, I

"D '-D
"'-.1 ~)

.~\-

~
\~ "'-.

1 23

Fig.54

("'L. ,
r-I

N-

HYDRAULIC PIPING SYSTEM
Hydraulique tuyautage

---co

r-I
--I

0.J
l{)

~<ll
r-I 0
r-I r-I



o
3

4
9

Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 13001' 1500 1500F

54- 1 1427-503-0060-0 FILTER. SUCTION L 1 1 1
Crcplne asptranrc

54- 2 1427-503-2201-0 PIPE, SUCTION 1 1 1 1
'I'ubulure d 'asplra t ion

54- 2a 1427-503-2202-0 PIPE, SUCTION 1 1 1 1 *Tuhu lure d 'aspiration

54- 3 vno- 103 - 5028- 0 0-RING/P28 2 2 2 2
Joint tort que

54- 4 VnO-l02-4020-0 0-RING/P20 1 1 1 1
Joint toriqne

54- 5 V200-260-b035-0 BOLT/M6X 35 4 4 4 4
VIs

54- 6 V401-160-0060-0 WASHER, SP/M6 4 4 4 4
ltondc lle Ire in

54- 7 1427-503-2000-0 PUMP, GEAR ASSY 1 L 1 L
Pornpie campier

54- 7a 1434-503-2000-0 PUMP, GEAR ASSY 1 1 1 L *"Pomple complet

54- B 1427-503-2300-0 PIPE, DELIVERY 1 1 1 1

j
1300 NO,102902-10342

Tuhulure de rcfoulement

54- 8a 1427-503-2301-0 PIPE, DELIVERY I 1 L I lID
1300F NO, 01 Lo06-01422

Tubulure de refoulernent 1500 NO. 103152-10415
1500F NO. 004960- 00881

54- 8b 1427-503-2302-0 PIPE, DELIVERY I I 1 I *Tubu lure de refoulcment

54- 9 vrz«- 102-4020-0 O-RING/P20 1 1 1 1
Joint tortque

54-10 V200-260-6030-0 BOLT/M6X 30 4 4 4 4
Vis

54-II V40 1- 1 60- 0060- 0 WASHER, SP/M6 4 4 4 4
Rondclle freln

54-L2 1415-505-0140-0 BOLT, CONNECTOR /3/8 X 35 1 1 I L
Vis raccord

54-13 VnO-l02-4018- 0 0-RING/P18 2 2 2 2
Joint torlque

54-14 1427-503-2100-0 VALVE, CONTROL ASSY 1 L 1 1
Distrtbuteur hydraulique

54-L5 vno- L12-40L2-0 O-RING/P12 2 2 2 2
Joint torlque

54-16 V201-260-8055- 0 BOLT/M8x 55 3 3 3 3
Vis

54-17 V401-160-0080-0 WASHER, SP/M8 3 3 3 3
Rondelle frein

54-L8 1427-503-2400-0 LEVER, CONTROL L 1 L L
levier de commande

54-19 L414-117-0040-0 KNOB. LEVER/30 I 1 1 1
Pommcaux

54-20 V580-140-6028-0 PIN, SPRING/6 X 28 W 1 I 1 1
Goupi1lc e lastlque

54-21 WIRE/O.9 X 70 1 1 I I
Fi1

54-22 1427-503-0071-0 CLAM PER, PIPE 1 I 1 1
Serre tube

54-23 VlOL-260-B040-0 BOLT/M8X40 I 1 I 1
Vis

54-24 V401-L60-0080-0 WASHER, SP/M8 I 1 1 1
Rondelle freln

54-25 V413-160-0080-0 WASHER/M8 1 1 1 L
Romlelle

54- 26 L427-503-0080-0 RUBBER, CUSHION 1 1 1 1
Cale

1300 NO. 10342 L-
1300F NO.014224-

~... 1500 NO. 104155-
1500F NO,008820-

July 1980
1400-098-0021-0 124



Fig. 55 3 POINT LINK SYSTEM
Attelage trois point

36

1 2S



( r
~ J

Hef N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 15001-'

55- 0-1 1427-511-0000-0 LINK, 3P ASSY 1 1 1 1 Option for EIO, II, 12
Attache 3 points ensemble

55- 1 1427-511-2000-0 . LINK, LW 2 2 2 2
Prolonge

55- 2 1402-500-9010-0 · PIN, LINK/LARGE SET 6 6 6 6
Goupi lle

55- 2a 1421-502-0020-0 ·PIN, LINK 6 6 6 6 ®
Goupille

55- 3 1427-511-0061-0 ·PIN, LW LINK 1 1 1 1

Entretoise

55- 4 1427-511-0071-0 . PLATE, SET 1 1 1 1
[lande

55- 5 V200-460-B025-0 · BOLT/M8 X 25 9T 1 1 1 1
Vis

55- 6 V401-160-00BO-0 ·WASHER, SP/M8 1 1 1 1
Ronde.Ile freln

55- 7 V413-160-00BO-0 'WASHER/M8 1 1 1 1
Ronde llc

55- g 1427-511-0020-0 .SHACKLE 4 4 4 4
Manille

55- 9 1427-511-0010-0 'PIN/10X 32 4 4 4 4
Goupi llc

55-10 VSOO-152-S020-0 · PIN, SPLIT/2.5 X 20 4 4 4 4
Goupillc fcndue

55-11 1427-511-2200-0 ·CHAIN, RH CHECK 2 2 2 2
Organeau d

55-12 1427-511-2300-0 · TURN-BUCKLE/M12 2 2 2 2
lHdolr

55-12a 1427-511-0080-0 ·TURN-BUCKLE/M12 2 2 2 2
® roo NO. 103632-

Rldolr

55-12b 1427-511-3200-0 ·TURN-BUOKLE/M 12 2 2 2 2 ® 1300F NO.015846-

Ridolr
1500 NO. 104317-

55-13 V302 -2 60- 0 120- 0 'NUT/M12 2 2 2 2
1500F NO.Ol0304-

Ecrou

55- 14 1427-511-2100-0 ·OHAIN, LH CHECK 2 2 2 2
Organeau g

55- 15 1427-511-2400-0 · HOLDER, CHAIN 2 2 2 2
Tenon de rnani lle

55-16 1427-511-2700-0 · ROD, LH LIFT 1 1 1 1
Chape re levage g

55-17 1404-500-9050-0 ·PIN, LIFT ROD SET 2 2 2 2
Axe de chape

55-17a 1423-520-0010-0 'PIN/16X 70 2 2 2 2 @
Goupllle

55-18 1305-931-0030-0 'PIN, HAIR 2 2 2 2
Attache beta

55-19 1427-511-3100-0 ·CHAIN, LW LINK 2 2 2 2
Chaine du 3 points

55-20 V2,01- 260- 8030- 0 .BOLT/M8X 30 2 2 2 2

Vis

55-21 V401-160-0080-0 · WASHER, SP/M8 2 2 2 2
Rondelle frein

55-22 V300-260-00BO-0 · NUT/M8 2 2 2 2
Ecrou

55-23 1427-511-2900-0 ·ROD, LIFT 1 1 1 1
Chapc de reJevage d

55-24 1427-511-0050-0 ·PIN, KNOCK/16 X 44 2 2 2 2
Goupille

55-25 V413-160-0160-0 ·WASHER/M16 2 2 2 2
Rondelle

55-26 V500-154-0025-0 ·PIN, SPLIT/4 X 25 2 2 2 2
Goupille tcndue

55-27 1427-511-2800-0 ·NUT, LOCK/1 6 1 1 1 1
Centre eerou

55-28 1427-511-0040-0 ·HANDLE, AOJ 1 1 1 1
Potgnee

55-29 V580-l40-5030-0 ·PIN, SPRING/5 X 30 1 I 1 I
Goupille clasttque

55-30 1427-511-2730-0 . FORK 1 1 1 1
Cavalier

55-31 1427-511-0030-0 -SCREW, AOJ 1 1 1 1
Vis de rcglage

55- 32 1427-511-3000-0 ,FORK, BKT 2 2 2 2
fourche

55-33 1427-511-2500-0 · LINK, TOP LH THREAD 1 1 1 1
Vis g de tirant

July 1980
1400-098-0021--0 126



· 55FIg. K SYSTEMPOINT LIN
3 . pointAttelage trois

36

127

( /



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

R~f N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300 F 1500 1500 I'"

56- I l-4&.7-.no.,L..2,o.O-0--~1 BONNET I 1 I 1 tART"> ::eN ~o M'A-~ n~
1'-lQ.-:t -100\ • ~C()-1..-1. Caper }

56- 2 1427-601-0010-0 BOLT, HINGE 2 2 2 2
VIs

56- 3 1427-601-0030-0 WASHER/15 X 24 x 2 2 2 2 2
Rondelle

56- 4 1427-601-0020-0 RUBBER, CUSHION 2 2 2 2
Cale

56- 5 V413-160-0100-0 WASHER/Ml0 2 2 2 2
Ronde llc

56- 6 V401-160-0LOO-0 WASHER, SP/Ml0 2 2 2 2
Rondelle frein

56- 7 V300 - 260 - 0 L00- 0 NUT/M10 2 2 2 2
Ecrou

56- 8 1427-601-0070-0 GRILLE, LIGHT 1 1 I 1 for EIO, 11, 12, 40, 41, 42, 43
Porte de pharcs

56- 8-1 1427-605-0010-0 GRILLE, LIGHT L I I 1 for E20, 21, 22, 50, 51, 52
Porte de phares

56- 9 VlI2-166-0016-0 SCREW/M6 X 16 5 5 5 5
Vis

56-10 1427-602-2002-0 SUPPORT, BONNET L 1 1 1
Support i1300

NO. 103151-
'..'... "'''- ® L300F NO.OI3254-

56-lOa 1427 - 602"/2003 - 0 SUPPORT, BONNET 1 I 1 1
Support

L500 NO. 103888-

56- 11 -V'-2'O'I-"-2'(Y'1''::''0"OZ5'::"0 BOLT/M1 Ox 25 4 4 4 4 @) L500F NO. 007504-

V ~O\. 2."~. MtiO-O VIs

56- 12 V401-160-0100-0 WASHER. SP/M 10 4 4 4 4 P,q(.(T.$. -J:Nfo. MAR. /.

Rondelle frein

56- 13 1427-601-0060-0 MASK, F. 1 I 1 1
Traverse av

56- 14 V201-260-8016-0 BOLT/M8X 16 8 8 8 8
Vis

56- 15 V401-160-0080-0 WASHER, SP/M 8 8 8 8 8
Rondelle freln

56- 16 1427-601-2101-0 COVER, SIDE LH 1 I 1 1
Ioue g (6 pour les [oucs)

56-17 1427-601-0041-0 COVER, SIDE RH 1 I 1 I
Joue d

56- 18 V413-160-0080-0 WASHER/M8 14 14 12 12
Ronde lle

.56- 19 1427-601-2301-0 COVER, FAN 1 I 1 I
Grille de venti lateur roo NO. 103332-

56-19a 1427-601-2700-0 COVER, FAN (B) 1 1 1 I (C;) 1300F NO.013801-

Grille de venrtlateur
C 1500 NO, 104114~

56- 1% 1427-601-2701-0 COVER, FAN (B) 1 1 1 I
1500F NO. 008236-

Grille de ventflateur

56-20 V201-260-8016-0 BOLT/M8X 16 6 6 6 6
\. Vis

56-21 V401-160-0080-0 WASHER, SP/M8 6 6 6 6
Rondelle frein

56-22 1427-601-2401-0 STAY, COVER 1 1 1 1
Bride de grille roo NO.I03151-

5b-22a 1427-601-2402-0 STAY, COVER 1 1 1 I iC) 1300F NO.013254-

Bride de grille
'0= 1500 NO. 103883-

56- 23 1429-402-2001-0 FRAME, F. 1 I
1500F NO. 007349-

Chassis av

56-23-1 1427-402-2001-0 FRAME, F. 1 1
Chassis av

56- 24 V203-461-2030-0 BOLT/M12 X 30 9T 8 8 8 B
Vis

56-25 V401-160-0120-0 WASHER, SP/M12 B 8 8 B
Rondelle frein

56-26 1427-601-2500-0 COVER (A), FAN 1 1 I 1
Couvercle

56-27 1427-601-2600-0 COVER, SUB 1 I 1 1
Sous-cache

56-28 1429-404-0012-0 WEIGHT, FRAME/19 1
Contrepoids

56-28-1 1429-402-0013-0 WEIGHT, FRAME/8 1
Contrepoids

56-28-2 1427-404-0011-0 WEIGHT, FRAME/12 1
Contrepoids

56-29 V401-160-0100-0 WASHER, SP/M10 2 2
kondelle fretn

56-29-1 V 40 1- I 60 - 0 120 - 0 WASHER, SP/M12 4
Rondelle frein

July 1980
1400-098-0021-0 130



Fig. 56 BONNET AND FRONT FRAME SYSTEM
Carenage

19a.l9b

16

. @::--2tl
.~- -----21)

a
c '

: I
If---29

~----30

'~-----40 .
39----@"'l
38-----®

37-(~

36---<V

28

1 31



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. D-esigna t ion TX TX TX TX Remarques
J300 1300 F 1500 1500F

55-34 -H+6--5·1-1=-5eOO~(), ·TURN-BUCKLE 1 1 1 1 I~~~TS 'LN Fa \1 fiR . l~
A\iVlf .i)14~.2.900·o Tcndeur de tirant , ,

55-35 1402-511-6000-0 · NUT, TOP LINK LOCK 1 1 1 I
frein de tendeur

55-36 1427-511-2600-0 · LINK, TOP RH THREAD 1 1 1 1
Vis d de tirant

55-37 1402-500-9040-0 ·PIN,_ TOP LINK/SHORT SET 2 2 2 2
Ilroche de nrant

55-38 1427-512-2000-0 -BAR, TOOL 1 1 1 1 *

j

( /

July 1980
1400-098--002 t-o 128



Fig.56 BONNET AND FRONT FRAME SYSTEM
Carenage

19a,19b

l~-
:. ~.,~
j i 'V

18 lh !
J 1416

. <r

q al
"/

~/

~,-;-

: I (J

c ,
; i
I

I--::

40 ,
39----<&D''i
38-----@

37----c~

36-0

28

1 29



Ref N°. Parts No. Description Model & Q'ty RemarksModel & Quant
R-ef N°. Pieces No. Designation TX TX TX TX Remarques

1300 1300I' 1500 1500F

56- 30 VlOl-261-0020-0 BOLT/M 10 x 20 2 2
Vis

56-30-1 V201-261-2020-0 BOLT/M 12x 20 4
Vis

56-31 1429-602-0010-0 PLATE, SEAL 1 1
Plaque

56-32 1429-602-0020-0 SEAL/30X 30X 83 2 2
Jolm

56- 33 1429-602-0030-0 SEAL/30 X 30 X 70 2 2
Joint

56- 34 1429-602-0040-0 SEAL/15X 1Ox 480 1 1
Joint

56- 35 1427-621-3001-0 STAY, FRAME 1 I
Apput

56-36 1427-621-0190-0 RUBBER, CUSHION I 1
Calc

56- 37 V300-260-0120-0 NUT/M12 1 1
Ecrou

56- 38 V40 1- I 60 - 0 120 - 0 WASHER, SP/M12 1 I
Ronde llc freln

56- 39 V413-160-0120-0 WASHER/M12 1 1
llondelle

56-40 3762-174-2000-0 FRAM E, R. ASSY 1 1
Chassis ar

July 1980
1400-098-0021-0 132



Fig.57 SEAT AND FENDER S
Siege et aile YSTEM

(j)
.----I

!

__ co
..--i

(Y)
N

I

\

'\

133



\'C"/

Applicable Parts Cataiogue (Book No.) I SUbject:

TX1300 1500

(No. 1400-098-0021-0)

I l_
No·1 Page Ref. No. I Parts No.

I

Inf. No.

Old 1.-.-- New I.=J. D~~~~- ~~~-~N~l---DeS;;iPtion i Q'~~-I ~

(5/6)\

"'I
l~r·D '_' l lOR?
ii!"'I\'~,~I'" .)<-L-
Applicable model

-----,,_.-_._---

I« " q
t- I H?( J~S) IIII~ l
r ,Q8(/QI) ~

.».
~9""t:)J §:.\

/rfTl
I I I I, II: 32
I y:)3. v,./I'1 31 ./4 I

'VI'
?9

8

l

® : Newly included@ : Abolished© : Old ~~ ~ ~ New® : Old ~ ~ .. New@
_'1__

: aid ... ()._ NewiTC (Interchangeability)
. -.. -------...._--_.---_._..__._. - .--------------------.__: --- ._~_._ .... -

ISEKI & C01l1 LTDa Foreign Affairs Division.





Ref N0. Parts No.

Ref N°. Pieces No.

Description

D-esignation

Model & Q'ty
Mode] & Quant

'r x TX TX TX
1300 1300 F 1500 1500 F

Remarks

Remarques

57 - 0- 1

X57- 0-la
k 5~ .•O,• ..fb

57- 1

1427-611-2000-0

1434-611-2000-0
Al(~~,.6/1- 100 /'. (;;)
1427-611-2100-1

SEAT ASSY
Siege cornplet

SEAT ASSY
Siege cornplet ~ E::. ~ T fl 5')Y

'SEAT (A)

1
A

1

*@)~fO .\40. n...vi (1"/6) 'Ha.,rck 1.11 f~:J..

Siege

X 57- l a

'/...57- 2

X 57- 3

1434-611-2100-1

1427-611-2200-0

1421-611-0030-0

-SEAT
Siege

-SEAT (B)
Siege

·PLATE (A)
Dossier

I \$I

Exc ept £20, 21. 22

)(57- 4

X57 - 5

V200-260-6020-0

V200-260-6030~0

-BOLT/M6 X 20
Vis

-BOLT/M6x30
Vis

2

2

2

2

2

2

2

2

X 57- 6

)(57- 7

)( 57- 8

57- 9

X 57 - 9a

57-10

57- 11

V401- 160-0060-0

V413-160-0060-0

A(,t1i ".f> 11-Ho!t-o
+4~~6-l-~--e·

1414-632-0070-0

Ail'?:--' 11·.Qo~~ ~ 0
3 '31' tS4-88Z0-&

V500-152-0018-0

1305-241-0010-0

.WASHER, SP/M6
Ronde lle frein

,WASHER/M6
Rondelle

BRACKET, SEAT
Berceau de stege

PIN/10x 188
Gondde siege

PIN, SEAT SET
Goupille fondue

PIN, SPLIT/2 X 18
GoupJlle fendue

PIN, HAIR

4

4

4

4

4

4

4

4

1 (9)'':''+~ ,""'0, 6~ .01 {ldCrl1C(.¥ck \1. lei

1 } Except E20, 21, 22

1 Q\@ ;~;) M..U,(;'~ - l.)~ (li/(;) fj~....k ~j l'~

1

Except £20, 21, 22
Attache

57-12

57-13

1421-611-0040-0

1414-632-0050-0

RUBBER, CUSHION
Calc

RUBBER, CUSHION (A)
Calc

2

2

2

2

2

2

2

2

57-14 7954-205-1010-0 CAP,OIL/30
Bonchon

57-15

57-16

V201-260-8016-0

V401-160-0080-0

BOLT/M8X16
Vis

WASHER, SP/M8
Rondclle Iretn

4

4

4

4

4

4

4

4

57-17

57-18

1427-611-0010-0

1427-606-2100-1

PACKING/RUBBER
Joint

FENDER, RH
Gardcboue d

57-19

57-20

57-21

57-22

1427-606-2000-1

V201-261-2025-0

V401·160·0120-0

V413-160-0120-0

FENDER, LH
Gardeboue g

BOLT/M12 X 25
Vis

WASHER, SP/M12
Rondelle frein

WASHER/M12
Rondelle

4

4

4

4

4

4

4

4

4

4

4

4

57-23 1427-606-2200-0 ARM, REST
Main courante

2 2 2 2

57-24

57-25

V20 1- 2 60- 80 16- 0

V401-160-0080-0

BOLT/M8x 16
Vis

WASHER, SP/M8
Rondelle frein

B

12

8

12

B

12

8

12

57-26

57-27

V413-160-0080-0

1427-606-0010-0

WASHER/M8
Rondclle

STAY
Ratdisseur

10 10 10 10

57-28 V300 -2 60 - 0080- 0 NUT/M8
E.crou

B 8 8 8

T X .A·~ov ;If -Ao~~ ~6' ..·
'T X ..j ~'OOJ f # 0 16 ~ t g~

"lK. .l5a<> yi 11Q~1~5·.
or:x. A5G:.iJJF #- ..oloCft ~ ~

134JulY 1980
1400-098-0021--0

1300 NO.I03159­
1300F NO.013570-*... 1500 NO.I0388B­
1500F NO. 007504-

~b ,M.-.? ~a.. ~ c;;1 (lt/c) 'ilcvdl

~~~ wu... c..eh.eJ urY

4444BOLT/M8x 20
Vis
'~~(\r ":S5)/,l: Il r A
3.:: "T B
&OL r )HG )I. UJ

/l)cl. r IN <; x 10
I..) A H-I~It
W N SH EtI.. .H/H6
rL~TEJ SET
G IIPlAo -,:.. 3.5'

57 w Z9 V201-260-8020-0

(5)~i'1 -1l;D~,.Gli,~1QOI_O

,5~-lo .A4$8~61i_i{Jji... o
~~ - ~j -14:(,/.- GiI~ ov:l.o ... c
5'). ~ ~i Vioo ~ ~bO.' 6&J~~g

( 5} - 1.3 \)\ttoo .l6o..bolo~",
1. 5'1- ~ 34 ~t~~·> 16i ... <x;"~"'O~6;J
X Sf} - '\IS V£"Oi ~ Ib6),' w6{.:J~()
Xs·} -?>b A48D~'1l··lQiO--(;>
'll S,} n 1.l). 1/ I{ ~ Ii ~ " Ii .. t,<> I 0 -d"

f\ ~ .p' -V0~*,- 1r.;Pc.J ck~ $~Q •



Fig.58 ELECTRICAL SYSTEM
Equipernerit electrique

f

\.

6.2
68
I

«-":
~~43_42
1~44

45 43

46a
L

58----~
I

24-1-----tl

1 3S



2,

Model & Q'ty
"

Ref N°. Parts No. Description Model & Quant Remarks

Ref N°. Pieces No. Designation TX TX '['x TX Remarques
1300 1300F 1500 15001"

58- 1 1427 - 62 L- 2300 - 0 LAMP, HEAD ASSY 2 2 2 2 I
Phare cornplct

58- 2 I 427 - 62 1 - 0 130 - 0 ·LENS 2 2 2 2
Verre

58- 3 1427-621-0140-0 . PACKING 2 2 2 2
Joint

58- '1 1427-621-2400-0 .RETAINER 2 2 2 2
Fenetre

58- 5 Vl11-164-0014-0 ·SCREW/M4x 14 2 2 2 2
Vis

58- 6 V300-260-0040-0 .NUT/M4 2 2 2 2
EcrOll for El0, II, 12, 40, 41, 42, 4

58- 7 1427-621-0150-0 ·BULB/12V 25/25 2 2 2 2
Ampoule

58- la L427 - 621-l200-0 LAMP, HEAD ASSY 2 2 2 2 roo NO,10355L-

Pharc complct
13001" NO.015136-

58- 7a 1427-62L-3240-0 .BULB / 12V 25/25 2 2 2 2
L500 NO. 104280-

Ampoule 1500F NO. 003802-

58- 8 V201-260-8016-0 BOLT/M8X 16 4 4 4 4
Vis

58- 9 V401-160-0080-0 WASHER, SP/M8 4 4 4 4
Rondellc frein

58-10 V300-260-0080-0 NUT/M8 4 4 4 4
Ecrou

58- 11 1427-602-2200-0 PLATE, LAMP 2 2 2 2
Etrier

58- L2 V201- 260-8020- 0 BOLT/M8 X 20 4 4 4 4
Vis

58-13 V413-160-00BO-0 WASHER/M8 4 4 4 4
Rondellc

58-14 V401-160-0080-0 WASHER, SP/M8 4 4 4 4
Rondellc frein

58-15 1427-621-0080-0 HORN 1 1 1 1
Avertisseur vi Ile

58-16 V200-260-6012-0 BOLT/M6X 12 2 2 2 2
Vis

58-17 V401-160-0060-0 WASHER, SP/M6 2 2 2 2
Ronde lle fre ln

58-18 V300-260-0060-0 NUT/M6 2 2 2 2
Eerou

58-19 L416-621-0020-0 SWITCH, STARTER 1 1 1 1
Commutatcur de demarrage

58-20 1407-600-0520-0 SWITCH, KEY SET 1 1 L 1
Contacteur

58-21 1107-621-0120-0 ·KEY 2 2 2 2
VIe de contact

58-22 1402-621-0130-0 SWITCH, PUSH BUTTON 1 1 1 1
Interrupteur d 'avertisseur

58-23 1403 - 62 1- 0 130 - 0 SWITCH, LEVER I I 1 1
Commandc cltgnoranre

58-24 L403 - 621-0 120-0 FLASHER UNIT 1 I 1 1 for El0, II, 12
Lcntrale c llgnotante

j
[or E40, 41, 42, 43, 20, 21, 2
50, 51, 52

58-24-1 1426-62L-0350-0 FLASHER UNIT 1 f 1 1
1300 NO. 103101-

Lentrale c lignotante

l
1300F NO.012852-
1500 NO. 103729-

58-25 V200-260-6018-0 BOLT/M6X 18 1 1 1 I
L500F NO. 007030-

Vis

58-26 V200-260-6025-0 BOLT/M6X 25 1 1 1 I
Vis

58-27 V413-160-0060-0 WASHER/M6 2 2 2 2
Rondelie

58-28 V401- L60- 0060-0 WASHER, SP/M6 2 2 2 2
Rondcllc fre in

58-29 V300- 2 60- 0060- 0 NUT/M6 2 2 2 2
Ecrou

58-30 1116- 600- 0570-0 REFLECTOR ASSY 2 2 2 2

1
Catadioptre ensemble

58-31 V401-250-0050-0 ·WASHER, SP/M5 2 2 2 2 for El0, 1 L, 12
Rondelle (rein

58-32 V300-250-0050-0 'NUT/M5 2 2 2 2
[crOll

58-33 1421-600-0550-0 LAMP (A). PILOT ASSY 1 1 l 1
Temoin oplque ensemble

July L980
1400-098-0021-0 136



Fig.58 ELECTRICAL SYSTEM
Equipernent e.lectrique

42

~
/

~1
32

30

44
'-----43

63
10

6,2
68

I

65

§ ----n------
I

=5:
7~

66

..".

la

58--'-~
I

24-1-----a

137



Applicable Parts Catalogue (Book No.) ISUbject:

TX1300 1500

(No.1400-098-0021-0)

,~

Modified Lft~~,ELINKER ASSY

/~-

--'<' llnf_ No. 81-01 (6/7) I
I

IDate issued MAD I 3 19 KI
I l~. , • vI

No. i Page Ref. No.
Parts No.

Oid

Description Q'ty I Parts No.

New

Description

I I I

, IT
I Q'ty ] C

Applicable model

1. 138 58-42
2. 138
3. 138 58-43
4. 138 58-44
5. 138 58-45

6.
7..
8.
9.

10.

11.
12.

1427-621-2700-0

1427-621-0170-0
1427-621-0180-0
1427-621-2900-0

Lill1P,ELINKER ASSY

•LENS
.BULB/12V-20vl
CLM~W,ELINKER ASSY

2 11427-621-2601-0
:427-621-3101-0

4 /1427-621-2630-0
2 /1427-621-2620-0
2

1427-621-2640-0
IV200-260-6016-o

!V401- 160- 0060- 0
V300-26o-o06o-o

!V401-160-0100-:-0 .

V302-260-0100-0
1427-621-2670-0

LAl''ii' ~ 13LINKEl{ 1H A:;SY
LPJ·'lf' ,BLINKE.=1 RH ASSY
.LENS
.BULB/GIS 12V 20W

•SCREW, TAPl-;Il~G
.BOLT/N6x16
•WASHER, 8})/1'16
•NUT/l'16
• J~ ·"·IE'.) 81 : / " 710• 'f .t1.~I ' .• , .r- lY~

.NUT/HIO
•PACKING

1 ®
l~

~ ~
@

8
4
4 (R
4
2 @
2 ®
4 ®

:1

-,

I
-I

I

Applicable parts with specified chassis numbers: TX1300 #103671­
TX1300F #016037-

TX1500 #104335­
TXl500F #010767-

ITC (Interchangeability) @ : Old =8= New
1'8'1 -0-
\91 : Old - x _ New © : Old =~:: New @ : Abolished ® : Newly included

AT2ooS1f-.20· S421 ISEKI & COli' LTC. Foreign Affairs Division.



Fig.58 AL SYSTEMELECTRIC
Equipernent e.lectrique

139

58---t1
I

24-1 ----·-a

-Ell6o-R
59 6

~

46a
1_-

I-~~I
~

64
63
10

J(



2,

Ref N°, Parts No. Description Model & Q1ty Remarks
Model & Quant

Ref N°, Pieces No. Des igna tion TX TX TX TX Remarques
1300 1300r- 1500 1500F

58~70 1427-623-2200-0 HARNESS, WIRE ASSY/NO.7 1 1 1 1

IFaisceau

58-71 1411-621-0050-0 .FUSE/5A 1 1 1 1
For E40, 41 J 42, 43, 20, 21, 2

Fusible 50, 51, 52

58-72 1423-621-2010-0 ,FUSE/15A 1 1 1 I
Fusible

July 1980
1400-098-0021-0 140



...
~...

"Fo" Turll Siq-nal LaMp CR)
CI ~I

U1
--.0

~
1-"

(J'Q

()~
~t-1

~~
()Q f-I
(i) Z
e:O
~

~ 0
P> f-I

§ ~
:j 0
(i) ~

~

~

~2()W

TlAr-~ $"~ )\a!
La"",? (L)

G

COLOUR CDDE
B -- Blrl. BL Blue..­
G: G~t\,. '{: '(.Q,llow
w: W~,te. 'R: Rec(

i ~ . 1:X9~ 20W'

fOr N(Aftlb~1'

PlateLa~p
~

r;,. StCJ~ L~-..p

&
Y

~';ij{~tt
$w;tt.~·

WIRING DIASRAM

81

e EBI - (
~attR7

W&t~t' T-e~p

?~MSOr-

"FOr TUM ~;tjnat L~Wlr( L)

D BIB
"'For ~~11 LA~r

~I~
IN'



FOT TUfYl Sic, na I La 1"0\ p CR)
CJ ....... 1

~
!-".

O"Q

\Jl
....0
~

(J ~
~ Hz ;;0
?> l--i

~ Z
;± ()
~ u~
C> >::::::

a; C1
?::1
~
g:1"1'")\ 'Sid )'\al

Lol'i\.p (L)

BIB
~.2.0W

q

COLOUR CODE
B.- 81rl. BL Blue...
G: G~)\... \{: '(.Q,IJow
VI: Wh,te. R: Rec{

I -, ~20W

To,. Stop L~""p

B
Y

~q{~tr
$~;tc.k.,·

WIRIN G DIAGRAM

BI

BI8 EDI - l

~att~7

Wat-er T-e IlI\.P
'?"€H$Or-

For Tu1''''' C;;:Cj l1al La~r( L)
I BIB

For ~~II La~r

RIK
w

...

.ra.
~



143

5a
11a

~

27-21

Fig. 62 TRAILER HITCH
Attelage de rernorques



3,

Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

R~f N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 15001'

62- I 1427-921-0000-0 HITCH, TRAILER ASSY 1 1 1 1 *
Attache de halagc cornpIct

62- 2 1427-921-2100-0 ·PIN/22- 124 1 1 I I *
Broche

62- 3 1341- 906- 0010- 0 ·PIN, HAIR 2 2 2 2 *
Attache beta

62- 4 1402-900-9030-0 · TRAILER, PIN SET 1 1 1 1 *
Broche

62- 5 1402-500-9010-0 ·PIN, LINK/LARGE SET 1 1 1 I *Goupille

62- Sa 1421-502-0020-0 ·PIN, LINK I 1 1 1 *®
Droehe

62- 6 1427-921-2200-0 'PIN/19X214 1 1 1 1 *Droche

62- 7 1427-926-0000-0 HITOH, TRAILER ASSY 1 1 I 1 *
Attache de halage complet

for EI0,
62- 8 1427-921-2100-0 'PIN/22x214 1 I 1 1 *

II, 12, 40, 41, 42. 4

Broche
50, 51. 52

62- 9 1341-906-0010-0 ·PIN, HAIR 2 2 2 2 *Attache beta

62- 10 1402-900-9030-0 . TRAILER, PIN SET 1 1 1 1 *
Broche

62-11 1402-500-9010-0 ·PIN, LINK/LARGE SET 1 1 1 1 *Goupille

62-11a 1421-502-0020-0 ·PIN, LINK 1 1 1 1 *@)
GoupiUe

62-12 1427-926-2000-0 'PIN/50 2 2 2 2 *Broche

62-13 V413-160-0180-0 ·WASHER/M18 2 2 2 2 *
Ronde lle

62-14 V401-160-0180-0 -WASHER, SP/M18 2 2 2 2 *Rondellc ficin

62-15 V300-260-0180-0 'NUT/M18 2 2 2 2 *Eerou

July 1980
1100-098-0021-0 144



WEIGHT
Fig. 64 Gueuses

@e;J

@et
'Il ' \

12 Cf

il~"
5

145



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. D-esignation TX TX TX TX Remarques
1300 1300F 1500 1500F

64- 1 1421-922-0010-0 WEIGHT, BALANCE 2 2 .2 2 *} TX1300F, TX1500F

Contrepclds
LOW LUG

64 - 2 W20 1- 261-2055- 0 BOLT/M12X55 S=55 2 2 2 2 * HIGH LUG TIRE

Vis
TX1300. TXI500

64- 3 V302-260-0120-0 NUT/M12 2 2 2 2
LOW LUG TIRE

zcrcu * HIGH LUG TIRE

64- 4 1429-922-2000.0 WEIGHT, F. WHEEL SET 1 *Contrepoids av

64- 5 1427-922-2100-0 ,BOLT, SET/97 8 * TX1500
Vis LOW LUG TIRE

64- 6 V300 260-0120-0 ·NUT/M12 8 * HIGH LUG TIRE
Ecrou

64- 7 V401-160-0120-0 -WASHER, SP/M12 16 *Rondelle fre in

64- 8 1427- 922 - 2000- 0 WEIGHT, F. WHEEL SET 1 *Contrepoids av

64- 9 1427-922-2100-0 . BOLT, SET/97 8 * TXI300
Vis LOW LUG TIRE

61-10 V300-260-0120-0 'NUT/M12 16 * HIGH LUG TIRE
Ecrou

64-11 V401-160-0120-0 .WASHER, SP/M12 16 *Rondelle frein

64-12 1427-923-2000-0 WEIGHT, F. WHEEL SET 1 I *Contrcpoids !IV

64- 13 V201.Z61-2055-0 ·BOLT/M12 x 55 6 6 *Vis

64- 14 V401.160-0120-0 ·WASHER, SP/M12 6 6 *Rondellc Iretn

64-15 V300- 2 60 - 0120- 0 -NUT/M12 6 6 *Ecrou

64-16 1427 - 922 - 2200- 0 WEIGHT, R. WHEEL SET 1 1 1 1 *Contrepoids ar
TXl300, TX1S00

64-17 1427-922-2300-0 · SaLT, SET/1 54 6 6 6 6 *Vis
LOW LUG TIRE

64- 18 V300- 260- 0120- 0 -NUT/M12 l2 12 12 12
HIGH LUG TIRE

*Ecrou
TX1300F, TX1500F

64-19 V401-160-0120-0 ·WASHER, SP/M 12 12 12 12 12
LOW LUG TURF TIRE

*RonrJelie frein
HIGH LUG TIRE

64-20 V413-160-0120-0 ·WASHER/M 12 6 6 6 6

*Rondelle

\

J u I y 1980
1400--098-0021-0 146



Fig. 67 MARK (ENGLISH 1)
Etiquette (Anglais I)

f4 ---lffifn1-~

L.-... _.~

'0-- -5 6
!

~~

[:~
ISEKI

~,_",J

I
1·2·3-4 9

I
I_ _ ..,-

ffi CAUTION
~~

7

I~ CAUTioN

II Q~wc~.c'=-=----=--~
F~.----\\

ll~;£--J

--10

8

ill CAUTION
oDII'-r LOCK S)STf:M i

----11

I[ 1-----18~30

i.

147

..------,-'---:"-''''=:-~-,,·-------l
[]~- ~1f ==Jm-'IJ~[ulli I 1---17



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Des ignation TX TX TX TX Remarques
1300 1300 F 1500 15001"

67 - 1 1427-930-0010-0 MARK, MODEL 1
Plaque de t>'lle

67 - 2 1429-930-0010-0 MARK, MODEL 1
Plaque de type

67- 3 1427-931-0010-0 MARK, MODEL (F) 1
Plaque de type

67 - 4 1429-931-0010-0 MARK, MODEL (F) 1
Plaque de type

67- 5 V296-202-4074-0 RIVET, BLiNO/2.4 X 7.4 4 4 '1 4
Rivet borgne

67 - 6 1427-937-0020-0 MARK, SUB CHANGE/E 1 1 1 1
Etiquette

67 - 6a 1427-941-0020-0 MARK, SUB CHANGE/U 1 1 1 1 *Etiquctte

67- 7 1427-937-0030-0 MARK, DRIVE CAUTION/E 1 1 1 1
Etiquette

67- 8 1427-937-0060-0 MARK, HYD LEVER/E 1 1 1 1
Etiquette

67 - 8a 1427 - 941- 0080-0 MARK, HYO LEVER/U 1 1 1 1 *Etiquette

67 - 9 1427-937-0120-0 MARK, OIL NO/E 1 1 1 1
Etiquette

67-10 [427-937-0080-0 MARK, LOCKIE 1 1 I 1 *Etiquette

67 - 11 1427-937-0090-0 MARK, OIFF LOCKIE 1 1 1 1
Etiquette

67-12 1427-937-0130-0 MARK, FUEL/E 1 1 1 1
Etiquette

67 - 12a 1427-941-0160-0 MARK, FUEL/U 1 1 1 1 *Etiquette

67-13 1421-903-0160-0 MARK, CAP I 1 1 1
Etiquette

67-14 1427-904-0010-0 MARK, SIDE LH 1 1
Plaque latcra le g

67 -15 1429-903-0010-0 MARK, SIDE LH 1 1
Plaque Iatera le g

67-16 1427-904-0020-0 MARK, SIDE RH 1 1
Plaque latera le d

67-17 1429-903-0020-0 MARK, SIDE RH 1 1
Plaque latcra le d

67-18 1427-932-0050-0 MARK, TYPE/E1 0 1 1 1 1 for E10
Plaque de type

67 - 19 1427-932-0060-0 MARK, TYPE/E11 1 1 1 1 for Ell
Plaque de type

67 -20 1427-932-0070-0 MARK. TYPE/E12 1 1 1 1 for E 12
Plaque de type

67-21 1427-932-0080-0 MARK, TYPE/E20 1 1 1 1 for E20
Plaque de type

67 -22 1427-932-0090-0 MARK, TYPE/E21 1 1 1 1 for E21
Plaque de type

67-23 1427-932-0110-0 MARK, TYPE/E22 1 1 1 1 for E22
Plaque de type

67-24 1427-932-0130-0 MARK, TYPE/E40 1 1 1 1 for E40
Plaque de type

67-25 1427-932-0140-0 MARK, TYPE/E41 1 1 1 1 for E41
Plaque de type

67-26 1427-932-0150-0 MARK, TYPE/E42 I 1 1 1 for E42
Plaque de type

67-27 1427-932-0160-0 MARK, TYPE/E43 1 1 1 I for £43
Plaque de type

67-28 1427-932-0L70-0 MARK, TYPE/E50 1 1 L 1 for E50
Plaque de type

67-29 1427-932-0180-0 MARK, TYPE/E51 1 1 1 1 for E51
Plaque de type

67-30 1427-932-0190-0 MARK, TYPE/E52 1 1 1 1 for E52
Plaque de type

roo NO. 103567-

.;~ .___@) 1300F NO.015346-
1500 NO. 104303-
15001" NO. 009864-

Jllly 1980
1"00-098-00 21-0 148



Fig. 68 MARK (ENGLISH II)
Etiquette (Anglais II)

----12

I~)------11

I Gu)W)___ --10<:------,-,

4

3

8

I
2a
2b

2
I

1

9

~_.

CAUTION

I
UU]

I
7 13 14 15

lu
16

,

17
I

18

I
19

20

CAUTiON

21

CAVT!QN

22
23 24

149



Applicable Parts Catalogue (Book No.) I SUbject:

TX1300 1500

(No.1400-098-0021-0)
New additional parts

\ info No. 81-01 (7/7)
I

IDate issued MAR. I 3. 19 81
~
\

No.1 Page I Ref. No.

1.150 68-25
__ ,w ", __ •• ~ , ,~_. • ".~_

Parts No.

Old

I Description

New

I Q'ty I Parts No. I Description

. I~427-937-0190-0 l·1ARK,CAUTION

FI
I

25

stick on the FENDER LH

Applicable model

,@

~#
-: f7

.J/ {:/

~
/

-

Applicable parts with specified chassis numoers : TX1300 #103671­
TX1300F #015987-

TXl500 #104335­
TXl500F #010687- 'j

I
·1
I

~c ITC (Interchangeability) @ : Old =8= New
18\ -0-
IJ:i!) : Old - x _ New © : Old =~ .; New @: Abolished ® : Newly included

AT81)()O~20 ISEKI & CO.• LTC. Foreign Affairs Division.





Ref N°. Parts No. Description Model & Q'ty RemarksModel & Quant
R-ef N°, Pieces No. D-esignation TX TX TX TX Remarques

1300 1300 F 1500 1500 F

68- 1 1427-904-0041-0 MARK, THROTTLE 1 1 L I
Etiquette

68- 2 1427 - 904- 0061- 0 MARK, PTO CHANGE 1 1 1 I
Hiquette { 1300

NO.I03L95-103566

68- 2a 1434-903-0040-0 MARK, PTO CHANGE 1 I 1 I
1300F NO. 013403-015345

Etiquette
L500 NO. 103687-104302

68- 2b 1427-941-0031-0 MARK, PTO CHANGE I 1 1 1
1500.1" NO. 006960-009863

*Etiquette

68- 3 1427-937-0040-0 MARK, DRIVE/E 1 1 1 1
Etiquette

X68- 4 14h-~~O·1-{b-f) MARK, PANEL 1 I 1 1 ~ .: s! _lio(/II) ~-~ ,2(;.. 181
j \{ i ~ q ~i _0010 .. Co> Etiquette

68- 5 1127-937-0050-0 MARK, WIRING/E 1 1 1 1 for EI0, II, 12
Etiquette

68- Sa 1427-944-0010.0 MARK, WIRING/E 1 I 1 I }l! for £20, 21, 22, 40, 41, 42, 43
Etiquette

68- 6 1427-937-0070-0 MARK, HYD ADJUST/E 1 I 1 I
Etiquette

68- 6a 1427-941-0110-0 MARK, I-TYD ADJUST/U 1 1 I L *Etiquette

68- 7 1427-937-0110-0 MARK, AIR CLEANER (A)/E 1 I 1 1
Etiquette { 1300

-NO,103607

68- 8 1427-937-0140-0 MARK, AIR CLEANER (8)/E I 1 1 1
L300F -NO,015634

Etiquette
L500 -NO. 104316

68- 9 1421-903-0190-0 MARK, KEY SWITCH 1 I I L
1500.1" -NO.OL0222

Etiquette

68-10 1421-904-0030-0 MARK, STARTER (A) I I I 1
Etiquette

68-LOa 1427 - 941- 0 190 - 0 MARK, STARTER (A)/U 1 1 1 I *Etiquette

68-11 1421-904-0040-0 MARK, STARTER (B) 1 I 1 1
Etiquette

68- 11a 1427-941-0210-0 MARK, STARTER (B)/U 1 1 L 1 *Etiquette

68-12 1427-903-0040-0 MARK. HORN I 1 1 I
Etlqllette

68-13 1-4-C1-.:9:3-7--""0·1·S·O~:(y MARK, RADIATOR (A)/E 1 I I I I~\ ~S_ "t+
11121_~LII 0'.30,0 Etiquette \~'

68-14 1427-937-0160-0 MARK, RADIATOR (B)/E 1 1 I 1
Etiquette

68-15 1427-941-0250-0 MARK, CLUTCH 1 I I 1
Etiquette

68-16 1427-941-0260-0 MARK, F. PTO CAUTION L 1 I 1
Etiquette

68-17 1427-937-0010-0 MARK.Oll/E I I
Etiquette

68-18 1427-937-0180-0 MARK,OIL/E I I
for EIO, 11, 12. 20. 2L, 22,

Etiquette
40. 11, 42. 43

68-19 1427-937-0170-0 MARK. F. CHANGE/E 1 1
Etiquette

68 - 19a 1427-943-0041-0 MARK, F. CHANGE/U 1 I ~~

EtlqlleUe

68-20 1427-932-0020-0 TAG, CAUTION/E 1 1 I I
Etiquette

68-21 1427-932-0030-0 TAG, CHARGE/E 1 L 1 1
EtIquette

68-22 1427-932-0040-0 TAG, CAUTION I 1 1 I
EtIquette

68-23 1421-90'1-0140-0 TAG, RADIATOR CAUTION 1 1 I 1
Etiquette

68-24 1421-904-0190.0 TAG. BATTERY CHARGE 1 I I 1
Etiquette

f300 NO. 103567'
.",._@ 1300.1" NO.015346-
" 1500 NO. 104303-

~fHtl.< CAv --T~()I\J
© 1500.1" NO.009864-

\)QA~
GS·~5 ) 'i ~t ~ ~ 3'1. 01 '30.0 I J1 E- 'F\:;) j~-,

JuLY 1980
1400-098-0021--0 150



1

I

~--

Fig. 69

2

MARK (FRENCH)
Etiquette

3 4

P!<KAlJlIOas

5

I

5a

7

[PRECAUTION I
- ...~ II_&'> PRECAOTION

QA.~

Wl.AMMABLE li

I

I
12

9

{ H{l~tW IX!l'Ul~E AA2

l
I

13

10

AJOUTER D3
L' ANTIGE"L EN
HIVER

14

11

1 51

16
I

17 18 19



Ref N°. Parts No. Description Model & Q'ty RemarksMode] & Quant
R~f N°, Pieces No. D-esignation TX TX TX TX Remarques

1300 1300F 1500 1500F

69- 1 1427-934-0010-0 MARK, OIL/FR 1 1
.

Etiquette

69- 2 1427-934-0020-0 MARK, SUB CHANGE/FR 1 1 1 )

Etiquette

69- 3 1427-934-0030-0 MARK, DRIVE CAUTION/FR 1 1 1 1

Etiquette

69- 4 1427-934-0040-0 MARK, DRIVE/FR 1 1 1 1
Etiquette

69- 5 1427-934-0050-0 MARK, WIRING/FR 1 1 1 1
Etiquette

69- 5a 1427-934-0051-0 MARK, WIRING/FR 1 1 1 1
, Etiquette

69- 6 1427-934-0060-0 MARK. HYD LEVER/FR 1 1 1 1
Etiquette

69- 7 1427-934-0070-0 MARK. HYD AOJUST/FR 1 1 1 1
Etiquette

69- 8 1427-934-0080-0 MARK, LOCK/FR 1 1 1 1
Etlquette

69- 9 1427-934-0090-0 MARK, DIFF LOCK/FR 1 1 1 1
Etiquette

69-10 1427-934-0110-0 MARK (A), AIR CLEANER/FR 1 1 1 I for E50, 51, 52
Etiquette

69- 11 1427-934-0120-0 MARK, OIL NO/FR 1 1 I 1
Etiquette

69-12 1427-934-0130-0 MARK, FUEL/FR 1 1 1 1 roo -NO, 103607
Etiquette

69- 13 1427-934-0140-0 MARK (B), AIR CLEANER/FR 1 1 1 1
1300F -NO. 015634

Etiquette
1500 -NO. 104316

69-14 1427-934-0150-0 MARK (A), RAOIATOR/FR 1 1 1 1
1500F -NO. 010222

Etiquette

69-15 1427-934-0160-0 MARK (B). RADIATOR/FR 1 1 1 1
Etiquette

69-16 1427 - 934- 0170- 0 MARK, F. CHANGE/FR 1 1 roo NO. 103567-
Etiquette

~~ 13001" NO.015346-
69-16a 1431-935-0070-0 MARK, F. CHANGE/FR 1 1 (B 1500 NO. 104303-

Etiquette 15001" NO. 009864-
69-17 1427-934-0210-0 MARK,OIL/FR 1 1

Etiquette

69-18 1427-934-0180-0 TAG, CAUTION/FR 1 1 1 1
Etiquette

69-19 1427-934-0190-0 TAG. CHARGE/FR 1 1 1 1
Etiquette

July 1980
1400--098-0021-0 152



153

Fig.70 FOOT ACCELERA TOR
Accelerateur au pied



Ref N°, Parts No. Description Model & Q'ty Remarks
Model & Quant

R~f N°, Pieces No. D-esignation TX TX TX TX Remarques
1300 1300F 1500 15001"

70- 0- I 1427-909-2000-0 AOOEL, FOOT SET 1 1 1 1
Accclerateur au pied

70- 1 1427-909-2020-0 · PIN/12X 34 1 1 1 1

Goupillc

70- 2 1427-909-2200-0 . LEVER. THROTTLE ASSY 1 1 1 1

Manette des gas

70- 3 1427-909-2010-0 'OONNEOTOR, AOOEL 1 1 1 1
Ionctton

70- 4 V500-152-0018-0 · PIN, SPRING/2 X 18 4 4 4 4
Goupille e Ia stique

70- 5 1427-909-2400-0 . ROD, AOOEL 1 1 1 1
Tige

70- b V413-160-0060-0 -WASHER/M6 3 3 3 3
Rondelle

70- 7 V500-153-0025-0 · PIN. SPLIT/3 X 25 1 1 1 1
Goupille fendue

70- 8 1427-909-2050-0 ·ROD (A) 1 1 1 I Option for EI0, II, 12

Illellettc

70- 9 1427-909-2040-0 ·OOLLAR/l 3 X 17 X 4 1 1 1 1
Collier

70-10 1427-909-2030-0 ·PLATE (A) 1 1 1 1
Plaque

70-11 V413 - 160 - 0 120 - 0 ·WASHER/M12 1 1 1 1
RDndellc

70-12 ·WIRE/O,9 X 90 I ] ] 1
Fil

70-13 V580-140-301b-0 · PIN, SPRING/3 X 16 1 1 1 1
Goupille elasttque

70-14 V201-260-8030-0 · BOLT/M8 X 30 2 2 2 2
Vis

70-15 V300-260-0080-0 ,NUT/MB 2 2 2 2
Ecrou

70-1b 1427-909-2300-0 . PLATE, SET 1 1 1 1
Plaque

70-17 1427-909-2060-0 ·SPRING. TORQUE/20 1 1 1 1
Ressort torsion

70-18 1427-909-2500-0 -ARM, AOOEL 1 1 1 1

Ilras

July 1980
1400-098-0021-0 154



Fig. 7 1 TOOLS
Outils

1

9---

11

~

12

1"55

50-9 '[~
/--.J ~!

~~~r.?(
i1t1j<0 14 I~

50-12 I
15



I
Applicable Parts Catalogue (Book No.) SUbject:

r Ilnf. No. 81-16 (2/2)
TX1300 1500 Modified SCREwDRIVER IDate issue~rT I t,(No.1400-098-0021-0)

U I ! 4./981
I Old New I' Applicable modelNo. Page Ref. No. I

I I O'ty I I ITI Parts No. Description Parts No. Description Q·ty Ie

1. 156 71-8 V945-150-6100-0 SCRE'w'J)RlVER!No.2 1 1421-906-2000-0 SCRt.;vlDRlVER ASSY 1 ®2. 156 71-9 V941-150-6100-0 SCP~WDRlVER/6x100 1

8a

'1

ITC (Interchangeability) f7:::\ -0- Nv» : Old -0- ew 16\ -0-\91 : Old _ x _ New © : Old : ~: New @ : ,1\bolished ® : Newly included

t1T8'oo 7~SO ISEKI & COal LTC.
----~.--.-._- .w.".,,__

Foreign Affairs Division.





Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designa tion TX TX TX TX Remarques
1300 1300F 1500 15001'

71- 1 1427-906-0010-0 SPANNER, BOX 1 I 1 1

C'le a pipe

71- 2 1401-906-0050-0 WRENOH/1 7 X 19 1 1 1 1
Gle

71- 3 V920-550-8010-0 SPANNER/8 X 1a 1 1 1 1
Gle plate

71- 4 V920-551-2014-0 SPANNER/1 2 X 14 1 1 1 1
Clo plate

71- 5 V920-551-3017-0 SPANNER/1 3 X 17 1 1 1 1
Gle plate

71- 6 V920-551-9022-0 SPANNER/1 9 X 22 1 1 1 1
Cle plate

71- 7 V936-150-0150-0 PLiERS/150 1 1 1 1
Ptnces

@ ~n <i1.16/2-I,)'" 71- 8 V 94.s-".-1.!> 0-::-61'0 0:."1) SOREWDRIVER/NQ:-2 rASS.y 1 1 1 1

--\-Y~l- 50b .Qo(P·C Tournevls

71- 9 ~j___4J..,...15 0 - 6100 - 0 SOREWDRIVER/6 X 100 1 I 1 1 ~ oJko..(.~~ od- I\f)\t>/.

'I'oumevls

71- 10 1421-906-0020-0 PUMP, GREASE/10000 1 1 1 1
POIllPC a graisse

71 - 11 3750-412-0030-0 OILER/1 8000 1 1 1 1
Burette

71·12 1427 - 90 6- 2000- 0 FUNNEL 1 1 1 1
Entonnolr

71- L3 3560-702-0010-0 BAG, TOOLS I 1 1 1
pochctte a outi ls

71- 14 1427-953-0010-0 RING, F. HUB 2 2 *Disque de moyen

71- 15 V201-461-2025-0 BOLT/M12 X 25 9T 8 8 *Vis for EI0, 11, 12

71- 16 1427-953-0020-0 RING. R. HUB 2 2 *Disque de moyen

71-17 V20 1-461- 2035 - 0 BOLT/M12X359T 12 12 *Vis

July 1980
1400-098-0021--0 156



Fig. 72 SE SYSTEMSUB GEAR CA

'157



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 1500F

72- 0-1 1427-025-2000-0 CREEP MISSION ASSY 1 1 1 1 * Included Fig.72-74
Bolte de vitcsse complete

72- L 1427-251~0010-0 CASE. SUB GEAR 1 1 1 1 *Coquille

72- 2 1427-207-0020-0 PACKING, CHANGE METAL 1 I 1 1 *Joint

72- 3 1427-251-0040-0 CAP (10), BLANK I 1 1 I *Pausset

72~ 4 1427-210-0040-0 CAP, BLANK 2 2 2 2 *
Fausset

72- 5 V201-260-8035-0 BOLT/M8 X 35 I 1 1 1 *Vis

72- 6 1427-251-0020-0 CASE, CHANGE 1 1 1 1 *Carter

72- 7 1427-251-0030-0 PACKING, CHANGE CASE 1 1 1 1 *Joint

72- 8 1427-210-0040-0 CAP, BLANK 1 1 1 1 *Fausset

72- 9 V521-100-8016-0 PIN (B)/8 X 16 2 2 2 2 *Goupllle

72-10 V201-260-8135-0 BOLT/MB X 135 4 4 4 4 *Vis

72-11 V401-160-0080-0 WASHER, SP/M8 4 4 4 4 *
Rondelle freln

72-12 V411-160-0080-0 WASHER/M8 4 4 4 4 *Rondclle

n-13 V720-101-9008-0 O-RING/P8 4 4 4 4 *Joint tori que

72-14 V201-260-8025- 0 BOLT/M8X25 2 2 2 2 *Vis

72-15 V401-160-0080-0 WASHER, SP/M8 2 2 2 2 *Rondellc frein

72-16 V413-160-0080-0 WASHER/MB 2 2 2 2 *A Lj~d.. - 1,.£"'{. i"x.d~ Q
Ronde lle

X.72- 17 1,4t-~eB.,..e· SEAT, BRACKET I 1 1 1 * €))~~,U 0, (J.Q,. _01. Clj!&) V'{
llerceau de siege

'1)1. A~c~ -II AO~6"96'""

''''-)C A~OL.l~ if <()16~'\~-

1)( ...-i'S 00 fI jO\t'~~~ ..

-'X A'S~::){)'f # Oj~~ ~}~

July 1980
1 tlOO"-098-0021-0 158



159

.......-l_--f
N

Fig.73 CREEP GEAR SYSTEM

LO---------'I
.......-l



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°, Pieces No. D-esignation TX TX TX TX Remarques
1300 1300F 1500 1500F

73~ 1 1427-252-0010-0 SHAFT, COUNTER 1 1 1 1 *Arbre

73- 2 1427-252-0020-0 CAP, BLANK 1 1 1 1 *Fausset

73- 3 V7 05 -140- 0400- 0 RING, SNAP/C-TYPE 40 1 1 1 1 *Collet d'axe

73- 4 v600- t 10- 6203 - 0 BEARING, RB/6203 1 1 1 1 *Roulcment

73- 5 1427-252-0030-0 GEAR, COUNTER/29T 1 I 1 1 *Plgnon etage

73- 6 1365-224-0020-0 WASHER 1 I 1 I *RondcUe

73- 7 1427-252-0040-0 GEAR, COUNTER/33T-21-14 l 1 1 1 *Pig non erage

73- 8 V654-420-2417-0 CAGE, NEEDLE/KT202417 1 1 1 1 *Roulerncnt

73- 9 V654-420- 2422- 0 CAGE, NEEDLE/KTW202422 1 1 1 1 *Roulement

73-10 1427-252-0050-0 PIPE (18) 1 1 1 I *Tube

73- 11 1427-252-0060-0 GEAR, COUNTER/14T 1 1 1 1 *Plgnon etage

73-12 1427-252-0070-0 COLLAR, THRUST 1 1 1 I *Rondcllc d 'appui

73-13 V653-615-2122-0 NEEDLE/TLA1522 1 1 I I *Roulernent

73- 14 V705 -140- 0210- 0 RING, SNAP/C-TYPE 21 1 1 1 1 *Collet d'axe

73-15 1427-253-0010-0 SHAFT, CHANGE 1 I 1 1 *Arbre pnrnatrc

73- 16 V705-140-0400-0 RING, SNAP/C-TYPE 40 2 2 2 2 *Collet d'axe

73-17 V600-11 0- 6203 - 0 BEARING, RB/6203 2 2 2 2 *Roulement

73-18 1427-253-0020-0 GEAR, COUNTER/16T 1 1 1 1 *Plgnon etage

73-19 V704-140- 0200-0 RING, SNAP/C-TYPE 20 1 1 1 1 *Collet duxe

73-20 1427-253-0030-0 GEA~ CHANGE/24T-32 1 1 1 1 *Plgnon

73-21 1427-252-0020-0 CAP, BLANK 1 I 1 1 *Pausset

JulY 1980
1400-098-0021-0 160



...
0-...

--J
~

~
C10

o
~
M
M
1:)

en:c
I--l

l-!j
1-3
t=:l
:;0
en
~
en
1-3
M
~

~ t=
25------D

3 30 24----1 ~
4 i ~~~ I,~I I\ .

~31 I

®- I.~ I

r-15
I \l)~ 72-1

14 29<:·· : !- . I~ /'0 : .. '
25 <, -32;G ~ i -:~

14 16 24=1 .rI ~ 10 21

l~~(1A.:./\-/~~~>/~~_ »<. I I \'-<:;) \ \.J. ~ "~ fU '-/" <. '<, I .'" t.~: /i -: ~6v'
15 .. -25' ".. (.\'-. •CJ Cj ~ r'~1=I{/~ <. ~/~F24 ~~\~"111% I)r~~

~
/' <. /</ ~' I ~,~,:~,:y(:' ::::,S2)§>Y>

19 ./ C ~, ., ./,' .' I· - >~ .~~~'Yi~~'"I.. 0 ,~.. ~:.kfo~~
c-o- ,o( I I~xr'~ ~ I~~ ~, ". ~ .~~ ),' ,,-,"1'\ / I j"y

13 C) )-
20
t ~~G\.\'~I~\;· ) I )1 . -. 2~ II W~'-~19~ ~~~:~~'?J1~~r 2'3/ "ll. 25t17 ~ 0. V.~-----: ( ! 20

C:i . . u
~.. : 20--rJ I~, 19

I 1 l6J 19 !~
11. i ' I ;j, I8 d6 26_:ri\t\-19~<"~~~\. V"6~20(11".~"v 28

27

~



Ref N°. Parts No. Description Model & Q'ty Remarks
Model & Quant

R~f N°. Pieces No. Designation TX TX TX TX Remarques
1300 1300F 1500 IS00F

74- 1 1427-258-0010-0 METAL. CHANGE 1 1 1 1 *Couvercle

74- 2 1427-258-0020-0 PACKING, CHANGE METAL 1 1 1 1 *Joint

74- 3 V20 1- 260- 8020- 0 BOLT/M8X20 4 4 4 4 *Vis

74- 4 V401-160-0080-0 WASHER, SP/M8 4 4 4 4 *Rondclle frein

74- 5 1427-258-0030-0 LEVER, MAIN CHANGE 1 1 1 1 *LevIer de changement

74- 6 1414-207-0050-0 KNOB (48), LEVER 1 1 1 1 *Pornrneau

74- 7 V500-153-001B-0 PIN, SPLIT/3 X 18 1 1 1 1 *GoupiIle {endue

74- 8 1403-207-0010-0 BOOTS. CHANGE LEVER 1 1 1 1 *Cupule de rotulc

74- 9 1427-258-0040-0 SPRING, CONICAL 1 1 1 1 *Ressort

74-10 1427-258-2000-0 PLATE, LOCK 1 1 1 1 *Arrctoir

74-11 1427-258-0050-0 BOLT, SET 2 2 2 2 *Vis

74-12 V401-160-0100-0 WASHER, SP/M10 2 2 2 2 *Rondelle frein

74-13 1427-255-0030-0 ARM, HIGH SHIFT 1 1 1 1 *uolgt

74- 14 1427-255-0040-0 BOLT/M8X25 2 2 2 2 *Vis

74-15 V401-160-0080-0 WASHER, SP/M8 2 2 2 2 *Rondelle freln

74-16 WIRE/1 X 140 1 1 1 1 *FI1

74-17 1427-256-0030-0 ARM, CREEP SHIFT 1 1 1 1 *Dolgt

74-18 1427-254-0030-0 ARM, LOW SHIFT 1 1 1 1 *Dotgt

74-19 V580-140-6022-0 PIN, SPRING/6 X 22 5 5 5 5 *Goupme elasuque

74-20 WIRE/1 X 70 5 5 5 5 *FI1

74-21 1427-255-0020-0 STAY. HIGH SHIFTER 1 1 1 1 *Guide fourchette

74-22 1427-256-0020-0 STAY, CREEP SHIFTER 1 1 1 1 *Guide fourchette

74-23 1427-254-0020-0 STAY, LOW SHIFTER 1 1 1 1 *Guide fourchette

74-24 1302-225-0030-0 SPRING. SHIFTER 4 4 4 4 *Ressort de foure hette

74-25 V680-200-0010-0 BALL, STEEL / 5/1 6" 4 4 4 4 *llUle de verroutllage

74-26 1427-255-0010-0 SHIFTER. HIGH 1 1 1 1 *Fourchette (hauts rapports)

74-27 1427-256-0010-0 SHIFTER, CREEP 1 1 1 1 *Fourchette (hauts rapports)

74-28 1427-254-0010-0 SHIFTER, LOW 1 1 1 1 *Fourchette (rapports lents)

74-29 1427-257-0010-0 SHIFTER, SUB 1 1 1 1 *Fourchette de subdivision

74-30 1427-257-0020-0 STAY, SUB SHIFTER 1 1 1 1 *Guide

74-31 VnO-l02-4010-0 0-RING/P10A 1 1 1 1 *Iolnt torique

74-32 WIRE/1 X 90 1 1 1 1 *Fil

July 1980
1400-098-0021-0 162



Fig.75 AIR CLEANER (OPTION)

I

7

1
I

10

f------24

\------20

~@ 23
~~--21

19

//~"---------------------15

-------,.------14
------------,,·...--13

-------- -----12-
-------11

8

~ 11-

163



Ref N0. Parts No. Description Model & Q'ty Remarks
Model & Quant

Ref N°, Pieces No. D-esignation TX TX TX TX Remarques
1::;00 13001" 1500 15001'

75- 0-1 1427-954-2000-0 CLEANER, AIR SET 1 1 1 1
Filtre a air

75- 1 1427-952-2100-0 'CLEANER, AIR ASSY 1 I 1 1
Filtre a air

75- 2 1434-101-2220-0 · .ELEMENT 1 1 1 1
Cartouchc

75- 3 1427-952-2120-0 · .COVER 1 1 1 1
Couvercle

75- 4 1427 -952- 2130-0 · .BOLT, WING/M6 X 20 1 I 1 1
Vis a oreillcs

75- 5 1427-101-0170-0 - -WASHER/M6 1 1 1 1
Rondelle

75- 6 1427-952-2140-0 - .PACKING (B) 1 1 1 1
Joint

75- 7 1427-952-2150-0 · ·LABEL (A) I I I 1
Etiquette

75- 8 1427-954-0010-0 'MARK, AIR CLEANER (B) (F) 1 I 1 I
Etiquette

75- 9 1427-954-0020-0 ·MARK. AIR CLEANER (B) (U) 1 I 1 I
Etiquette

75- 0-2 1427-956-2000-0 CLEANER, AIR SET 1 1 I 1
filtre a air

75-10 1427-956-2100-0 -CLEANER, AIR ASSY 1 1 I I
filtre a air

75-11 1427-955-2120-0 · 'PAN, DUST 1 1 1 I
Casserole

75-12 1427-955-2130-0 · .BAFFLE 1 1 1 1
Tole dtrectrlce d' air

75-13 1427-955-2140-0 · -BOLT, WING 1 1 1 1
Vis a oreilles

75-14 1427-955-2150-0 · .WASHER, SEAL 1 1 1 1
Joint

75-15 1427-955-2160-0 · -ELEMENT 1 1 1 1
Cartouche

75-16 1427-955-2170-0 · .CAP. RAIN 1 1 1 1
Bouchon

75-17 1427-955-0010-0 · HOSE/RUBBER 1 1 1 1
Tuyau

75-18 1415-101-0400-0 -CUP (C) 1 1 1 1
Collier

75-19 1427-955-2300-0 ·STAY, AIR CLEANER 1 1 1 1
Support

75-20 1427-955-2330-0 .PLATE, SET 1 1 1 1
Plaque

75-21 V20 1- 261- 2025 - 0 'BOLT/M12X 25 4 4 4 4
Vis

75-22 V300-260-0120-0 'NUT/M12 1 I 1 1
Ecroll

75-23 V401-160-0120-0 ·WASHER, SP/M12 I 1 1 I
Rondelle frein

75-24 V201-260-8025-0 ·BOLT/M8 X 25 4 4 4 4
Vis

75-25 V300-260-0080-0 -NUT/M8 4 4 4 4
Ecrou •

75-26 V401-160-0080-0 'WASHER, SP/M8 4 4 4 4
Rondclle {rein

July 1980
1400-098-0021-0 164





Parts Oode

1302-225-0030-0

1305-241-0010-0

1305-931-0030-0

1325-930-1050-0

1326-706-0020-0

1326-708-0050-0

1329-202-0011-0

1329-202-0030-0

1338-701-0060-0

1340-253-0020-0

1341-906-0010-0

1342-402-0060-0

1352-404-0040-0

1365-224-0020-0

1401-122--0050-0

1401-906-0050-0

1402-500-9010-0

1402-500-9040-0

1402-511-6000-0

1402-621-0130-0

1402-900-9030-0

1402-900-9030-0

1403-207-0010-0

1403-312-0030-0

1403-621-0120-0

1403-621-0130-0

1403-621-0310-0

1404-117-0020-0

1404-312-0050-0

1404-312-0060-0

1404-402-0050-0

1404-500-9050-0

1404-502-0130-0

1405-124-0040-0

1407-111-0010-0

1407-117-0070-0

1407-403-0020-0

1407-406-0020-0

1407-406-0040-0

NUMERICAL
Re f No-

29-12, 30-16,74-24

2 7- 3 2, 5 7- 11

55-18

44-13

19-12. 19A-12
46- 3, 49- 3,

43-10

22- 33, 23 - 33

22-37, 23-37

5 3- 1 8, 5 3 - 2 3

26-17

62- 3, 62- 9

58-52

25- 8

73- 6

39- 7

71- 2

53-12. 55- 2
62- 5, 62-11

55-37

55-35

58-22

62- 4

62-10

30- 3, 74- 8

39- 3

58-24

58-23

5 8 - 3 4, 58 - 3 6
5 8 - 3 8, 5 8 - 6 0

53-19

39-14

39-11

4 1-1 9, 4 3 - 2 6
43-31,49-32

55-17

53-10

40-17

18-23

18-33

44-17

41- 9

41-10

INDEX
Par ts Oode

1407-600-0520-0

J407-621-0120-0

1411-401-0010-0

1411-411-0020-0

1411-411-0030-0

1411-621-0050-0

1412-411-0010-0

1414-117-0040-0

1414-117-0050-0

1414-207-0050-0

1414-403-0030-0

1414-403-0040-0

1414-406-0050-0

1414-502-0040-0

1414-503-0030-0

1414-503-0040-0

1414-616-0010-0

1414-616-0010-0

1414-632-0050-0

1414-632-0070-0

1414-701-0050-0

1415-101-0400-0

1415-312-5000-0

1415-312-6000-0

1415-505-0110-0

1415-505-0140-0

1415-505-0150-0

1416-120-0040-0

1416-511-5000-0

1416-600-0570-0

1416-621-0020-0

1417-201-0030-0

1419-403-0010-0

1421-111-2100-0

1421-116-0010-0

1421-116-0020-0

1421-400-0520-0

1421-403-0070-0

1421-403-0080-0

Ref No.

58-20

58-21

43-14

44- 7

44-10

5 8 - 6 9, 5 8 - 7 1

44-15

54-19

18-32

30- 1, 74- 6

43-21

43-13

41- 4

53-13

52-15

52-14

19-63

19A-66

57-13

57- 9

53-21

75-18

39- 9

39-10

18-34

54-12

18- 3 1

19-32, 19A-33

55-34

58-30

58-19

19A-67

43-12

18-24

18-42

18-44

41- 8

43-17a

43-18a

164



Par ts Code Ref No. Par ts Code Ref No.

1421-502-0010-0 53- 1 6, 53-24 1427-101-0120-0 16- 1 7

1421-502-0020-0 53-12a. 55- 2a 1427-101-0140-0 16-24
62- 5 a, 52-I1a

1421-600-0550-0 58- 33 1427-101-0150-0 16-25

1421-600-0570-0 58- 37 1427-101-0160-0 16-26

1421-611-0030-0 57- 3 1427-101-0170-0 1 6 - 2 7, 75- 5

1421-611-0040-0 57- 1 2 1427-101-0180-0 16-28

1421-621-0020-0 18- 8 1427-101-0210-0 16-31

1421-621-0360-0 58- 51 1427-101-0211-0 16-31a

1421-903-0160-0 67- 13 1427-101-0220-0 16-32

1421-903-0190-0 68- 9 1427-101-0230-0 17- 2

1421-904-0030-0 68- 10 1427-101-0240-0 17- 3

1421-904-0040-0 68- 11 1427-101-0250-0 17- 4

1421-904-0140-0 68- 23 1427-101-2501-0 17- 1

1421-904-0190-0 68- 24 1427-101-0260-0 17- 5

1421-906-0020-0 7 1- 10 1427-101-2601-0 17- 9

1421-922-0010-0 64- 1 1427-101-0270-0 19 - 6 4, 19A-68

1423-520-0010-0 55-17a 1427-101-2701-0 17-10

1423-621-2010-0 58- 72 1427-101-0280-0 16-43

1425-621-0040-0 25- 15 1427-101-2300-0 16-23

1426-621-0330-0 58- 61 1427-101-2800-0 16-35

1426-621-0350-0 58- 24-1 1427-101-2820-0 16-36

1426-621-0360-0 58- 58 1427-101-2830-0 16-37

1426-621-0380-0 58- 67 1427-101-2840-0 16-38

1427-020-2002-0 32- 13 1427-101-2850-0 16-39

1427-025-2000-0 72- 0-1 1427-101-2860-0 16-40

1427-043-2000-0 48- 1 1427-101-2870-0 16-41

1427-101-2000-0 16- 0-1 1427-101-2880-0 16-42

1427-101-2200-0 16- 1 1427-102-0010-0 4-20

1427-101-0010-0 16- 2 1427-102-0020-0 4-21

1427-101-0020-0 16- 3 1427-111-0010-0 18-25

1427-101-0030-0 16- 4 1427-111-2000-0 18-21

1427-101-0040-0 1 6- 5 1427-111-2100-0 18-27

1427-101-0050-0 16- 6 1427-111-2201;-0 18- 1

1427-101-0060-0 16- 7 1427-111-2400-0 18- 5

1427-101-0070-0 16- 1 1 1427-117-0010-0 18-35
~

1427-101-0080-0 16- 14 1427-117-0020-0 18-45

1427-101-0090-0 1 6- 1 5 1427-117-0030-0 18-38

1427-101-0091-0 1 6- 1 5 a 1427-117-2000-0 18-30

1427-101-0110-0 16- 1 6 1427-122-0010-0 19-43

165



Par ts Code Ref No. Part s Code Ref No.

1427-122-0020-0 19-44 1427-120-0120-0 19A-23

1427-122-0030-0 19-46 1427-120-0130-0 19-23

1427-122-0040-0 19-40 1427-120-0130-0 19A-24

1427-122-0050-0 19-47 1427-120-0140-0 19-24

1427-122-0060-0 19-49 1427-120-0140-0 19A-25

1427-122-2000-0 19-39 1427-120-0150-0 19-25

1427-130-0000-0 22- 0-1 1427-120-0150-0 19A-26

1427-130-0001-0 22- 0-la 1427-120-0160-0 19-27

1427-130-2010-0 22- 2 1427-120-0160-0 19A-28

1427-130-2020-0 22- 39, 23-39 1427-120-0170-0 19A-16

1427-130-2030-0 22- 4 0, 23-40 1436-122-2000-0 19A-36

1427-130-2040-0 22 - 4 1, 23-41 1427-120-2001-0 19- 1

1427-130-2050-0 22- 42, 23-42 1427-120-2002-0 19A- 1

1427-130-2060-0 2 2 - 4 3, 23-43 1427-120-2200-0 19-16

1427-130-2070-0 22 - 4 4, 23-44 1427-120-2300-0 19 - 20, 19A-21

1427-130-2100-0 22- 1 1427-120-2500-0 19- 28. 19A-29

1427-130-2210-0 22- 9 1427-130-2010-0 23- 2

1427-130-2211-0 22- 9a 1427-130-2100-0 23- 1

1427-130-2220-0 22-12 1427-130-2210-0 23- 9

1427-130-2221-0 22-12a 1427-130-2211-0 23- 9a

1427-130-2230-0 22-13 1427-130-2220-0 23-12

1427-130-2240-0 22-14 1427-130-2221-0 23-12a

1427-130-2250-0 22-21 1427-130-2230-0 23-13

1427-130-2260-0 22-32 1427-130-2240-0 23-14

1427-130-2270-0 22-11a 1427-130-2250-0 23-21

1427-130-2400-0 22- 4 1427-130-2260-0 23-32

1427-130-2401-0 22- 4a 1427-130-2600-0 23-20

1427-130-2600-0 22-20 1427-130-2900-0 23-29

1427-130-2700-0 -22 - 38 23- 3 8 1427-130-3000-0 25- 0-1

1427-130-2800-0 22-25 1427-130-3010-0 25- 5

1427-130-2900-0 22- 29 1427-130-3030-0 25- 9

1427-120-0010-0 19-11, 19A-ll 1427-130-3040-0 25-10

1427-120-0020-0 19 -1 3, 19A-13 1427-130-3100-0 25- 1

1427-120-0030-0 19 - 33, 19A-18 1427-130-3101-0 25- la

1427-120-0040-0 19-34 1427-130-3200-0 25- 2

1427-120-0050-0 19-17 1427-130-3300-0 25- 3

1427-120-0080-0 19- 2 I, 19A-22 1427-130-3301-0 25- 3a

1427-120-0120-0 19-22 1427 -130- 3 3Q'2~0 25- 3b

1427-130-3~00-0 25-10a

166



Parts Oode Ref No. Par t s Oode Ref No-

1427-130-3401-0 25-10b 1427-203-0043-0 28-21

1427-131-0000-0 23- 0-1 1427-203-0050-0 28-23

1427-131-0001-0 23- O-la 1427-203-0060-0 28-24

1427-131-2010-0 23-11a 1427-203-0070-0 28-25

1427-131-2100-0 23- 4 1427-203-0080-0 28-16, 31-4, 48-16

1427-131-2101-0 23- 4a 1427-203-0090-0 28-17

1427-131-2200-0 23-25 1427-204-0010-0 28-40

1427-201-0010-0 26- 1 1427-204-0020-0 28-37

1427-201-0020-0 27- 1 1427-204-0030-0 28-39

1427-201-0030-0 27- 2 1427-205-0010-0 28-28

1427-201-0040-0 27- 7 1427-205-2000-0 28-32

1427-201-0050-0 26- 2 1427-207-0010-0 26-11

1427-201-0060-0 26- 3 1427-207-0020-0 26 -1 2. 72- 2

1427-201-0070-0 26- 9 1427-207-0030-0 30- 2

1427-201-0080-0 26-10 1427-207-0040-0 30- 5

1427-201-0090-0 27-26 1427-207-0050-0 30- 4

1427-201-0110-0 27-29 1427-207-0060-0 30- 6

1427-201-0120-0 27- 9 1427-207-0070-0 30- 7

1427-201-0130-0 27-10 1427-207-0080-0 26-15

1427-201-0140-0 27-11 1427-208-2000-0 30-21

1427-201-0150-0 27-12 1427-208-2100-0 30-24

1427-201-0160-0 27-15 1427-209-2100-0 29- 2

1427-201-0170-0 27-13 1427-209-2000-0 29- 7

1427-201-0180-0 27-16 1427-210-0010-0 30-12

1427-201-0190-0 27-17 1427-210-0020-0 30-10

1427-201-0210-0 27-34 1427-210-0030-0 30-18

1427-201-2003-0 27-20 1427-210-0040-0 26 -1 8, 30-36
72- 4, 72- 8

1427-20+-2103-0 27-21 1427-210-0050-0 30-13

1427-201-2201-0 53-26 1427-210-0061-0 30-11

1427-201-2301-0 27-28 1427-210-0070-0 30-15

1427-202-0010-0 28- 1 1427-210-0080-0 29- 8

1427-202-0020-0 28- 7 1427-210-0090-0 29- 9

1427-202-0030-0 28- 8 1427-210-0110-0 29-15

1427-202-0040-0 28- o 1427-210-2000-0 29-10

1427-202-0050-0 28-10 1427-211-0030-0 28-35

1427-202-0060-0 28-13 1427-211-0040-0 31- 5

1434-203-0010-0 28-21a 1427-211-2001-0 28-34

1427-203-0020-0 28-18 1427-211-2100-0 28-29

1427-203-0031-0 28-19 1427-212-0010-0 31- 1

167



( )

(

Parts Oode Ref No. Par t s Oode Ref No.

1427--212-0020-0 31- 7 1427-258-0020-0 74- 2

1427-212-0030-0 31- 3 1427-258-0030-0 74- 5

1427-216-0010-0 30-29 1427-258-0040-0 74- 9

1427-216-0020-0 30-28 1427-258-0050-0 74-11

1427-216-0031-0 30-32 1427-258-2000-0 74-10

1427-216-2000-0 30-30 1427-259-2000-0 72-17

1427-216-2100-0 30-31 1427-301-0021-0 32- 4

1427-218-2000-0 27-36 1427-301-0030-0 32- 7, 48- 7

1427-218-2100-0 27-37 1427-301-0040-0 32-11

1427-219-0010-0 27-42 1427-301-0050-0 32-12. 48- 9

1427-219-2000-0 27-39 1427-301-0060-0 32- 9

1427-219-2100-0 27-40 1427-301-0070-0 32- 8

1427-251-0010-0 72- 1 1427-301-0080-0 32-14, 48- 5

1427-251-0020-0 72- 6 1427-301-0090-0 32-10

1427-251-0030-0 72- 7 1427-301-0110-0 32-17

1427-251-0040-0 72- 3 1427-301-0120-0 32- 1

1427-252-0010-0 73- 1 1427-301-0131-0 32- 2

1427-252-0020-0 73- 2. 73-21 1427-301-0140-0 32-21

1427-252-0030-0 73- 5 1 4 2 7- 3 0 1- 0.15 1- 0 32-22

1427-252-0040-0 73- 7 1427-301-0160-0 32-23

1427-252-0050-0 73-10 1427-301-0170-0 32-24

1427-252-0060-0 73- 11 1427-301-0180-0 32-20

1427-252-0070-0 73- 1 2 1427-301-0190-0 39-31

1427-253-0010-0 73-15 1427-301-0210-0 39-24

1427-253-0020-0 73-18 1427-301-0220-0 39-26

1427-253-0030-0 73-20 1427-301-2000-0 39-23
-

1427-254-0010-0 74-28 1427-301-2100-0 39-22

1427-254-0020-0 74-23 1427-306-0010-0 34- 1

1427-254-0030-0 74-18 1427-306-0020-0 34- 2

1427-255-0010-0 74-26 1427-306-0030-0 34- 3

1427-255-0020-0 74-21 1427-307-0010-0 34-10

1427-255-0030-0 74-13 1427-307-0020-0 34-17

1427-255-0040-0 74-14 1427-307-0030-0 34-18

1427-256-0010-0 74-27 1427-307-0040-0 34-19

1427-256-0020-0 74-22 1427-310-0010-0 37- 2. 37-10
38- 2. 38-18

1427-256-0030-0 74-17 1427-310-0020-0 37 -1 7, 38-33

1427-257~OO10-0 74-29 1427-310-2000-0 37- 0-1

1427-257-0020-0 74-30 1427-310-2100-0 37- L 37- 9
38- 1, 38-17

1427-258-0010-0 74- 1 1427-310-2200-0 37- 3, 37-11

168



Par t s Oode Ref No. Parts Code Ref No.

1427-310-2300-0 37- 4 1427-317-2000-0 34- 0-4

1427-310-2400-0 37- 6, 37-14 1427-317-2001-0 34- 0-4a

1427-310-2500-0 37- 0-2 1427-317-2010-0 34-38

1427-310-2700-0 37-12 1427-317-2100-1 34- 29, 34-37

1427-311-2000-0 38- 0-1 1427-317-2200-0 34- 0-5

1427-311-2010-0 38- 5, 38-21 1427-317-2201-0 34- 0-5a

1427-311-2020-0 38- 6 1427-332-2100-0 44- 0- 2

1427-311-2030-0 38- 1 3, 38-29 1427-332-2110-0 44-19

1427-311-2040-0 38 -1 4, 38-30 1427-332-2200-1 44-18

1427-311-2050-0 38- 1 5, 38-31 1427-336-2100-0 34- 0-1

1427-311-2100-0 38- 3, 38-19 1427-336-2200-0 34- 0-2

1427-311-2200-0 38- 4, 38-20 1427-337-2100-0 50- 0-4

1427-311-2300-0 38- 7 1427-337-2110-0 50-32

1427-311-2400-0 38-10 1427-337-2120-0 50-33

1427-311-3000-0 38- 0-2 1 4 2 7- 3 3 7- 2 2.0 0 - 1 50-31

1427-311-3010-0 38-22 1427-337-2300-0 34- 0-3

1427-311-3100-0 38-23 1427-337-2310-0 34-34

1427-311-3200-0 38-26 1427-337-2320-0 34-35

1427-312-0010-0 39- 2 1427-337-2400-1 34-33

1427-312-0020-0 39-18 1427-401-0010~0 43- 5

1427-312-2000-0 19- 38, 19A-35 1427-401-2100-0 43- 1

1427-312-2100-0 39- 1 1427-404-0011-0 56-28-2

1427-312-2200-0 39- 4 1427-402-2001-0 56-23-1

1427-312-2300-0 39- 6 1427-403~0010-0 43-16

1427-312-2400-0 39-17 1427-403-0020-0 43-36

1427-313-0010-0 40- 5 1427-403-0031-0 43-16a

1427-313-0020-0 40-10 1427-403-2001-0 43- 9

1427-313-0030-0 40-16 1427-403-2101-0 43-20

1427-313-0040-0 40-18 1427-403-2200-0 43- 9a

1427-313-0050-0 40-23 1427-403-2300-0 43-20a

1427-313-2000-0 40- 1 1427-406-0150-0 41- 2-1

1427-313-2200-0 40- 2 1427-406-0160-0 41- 4-1

1427- 313 - 230 1.- 0 40- 8 1427-406-0170-0 41- 5-1

1427-313-2401-0 40- 9 1427-406-0180-0 41-16

1427-313-2500-0 40-12 1427-406-2000-0 41- 1-1

1427-317-0010-0 34-11 1427-406-2400-0 41-15-1

1427-317-0020-0 34-12 1427-411-2000-0 44- 0-1-1

1427-317-0030-0 34-13 1427-411-2100-1 44- 4-1

1427-317-0040-0 34-28 1427-431-0011-0 46- 1

169

(

(

'.. \
J _
! I



Parts Oode Ref No. Par ts Code Ref No.

1427-431-0012-0 46- 1 a 1427-433-0060-0 50-18

1427-431-0020-0 46- 6 1427-433-0070-0 49- 7

1427-431-0030-0 46- 9, 43- 6 1427-433-0080-0 49- 8

1427-431-0050-0 48-17 1427-433-0090-0 50- 9

1427-431-0060-0 4 6r-7 1 2 1427-433-0110-0 50-10

1427-431-0070-0 46-13 1427-433-0120-0 50-15

1427-431-0080-0 47- 1 1427-433-0130-0 49-13

1427-431-0090-0 47- 2. 47-14, 50-24 1427-433-0140-0 49-20

1427-431-0110-0 47- 3, 47- 1 3 1427-433-0150-0 46-28

1427-431-0120-0 47- 7-1 1427-433-0160-0 49-21

1427-431-0130-0 47- 9 1427-433-0170-0 49-22

1427-431-0140-0 47-11 1427-433-0180-0 49-23

1427-431-2000-0 43- 2. 46- 4 1427-433-0190-0 49-24

1427-431-2100-0 47- 0-1 1427-433-0210-0 49-27

1427-431-2200-0 47- 0-2 1427-433-0220-0 49 - 28, 43-37

1427-431-2300-0 47- 8 1427-433-0230-0 43- 3 5, 49-29

1427-432-0010-0 68- 4 1427-433-0250-0 43-25, 43-30, 49-33

1427-432-0020-0 48- 2 1427-433-2000-0 50- 0-3

1427-432-0030-0 48- 8 1427-433-2100-0 49-11

1427-432-0040-0 48-10 1427-433-2200-0 49- I?

1427-432-0050-0 48-11 1427-433-2300-0 49- 17

1427-432-0060-0 48-13 1427-433-2400-0 43- 29, 49-30

1427-432-0070-0 48-14 1427-433-2500-0 43- 24, 49-31

1427-432-0080-0 46-17 1427-441-2000-0 50- 0-1

1427-432-0090-0 46-21 1 4 2 7 - 4 4 1- 20 0 1- O. 50- 0-la

1427-432-0110-0 46-18 1427-441-2010-0 50-2a, 50-6a

1427-432-0120-0 46-22 1427·-441-2100-1 50- 1, 50- 5

1427-432-0130-0 46-25 1427-441-2200-0 50- 0-2

1427-432-0140-0 46-19 1427-441-2201-0 50- 0-2a

1427-432-0150-0 50-27 1427-501-0010-0 52- 1

1427-432-0160-0 50-28 1427-501-0020-0 53- 3

1427-432-0170-0 48-20 1427-501-0030-·0 53- 4

1427-432-2000-0 46-17a 1427-501-0040-0 52- 2

1427-432-2100-0 46-18a 1427-501-0060-0 52-21

1427-433-0010-0 49- 1 1427-502-0010-0 53- 1

1427-433-0020-0 49- 1 1427-502-0020-0 52- 8

1427-433-0030-0 50-23 1427-502-0<130-0 53- 9

1427-433-004"0-0 50-25 1 4 2 7- 5 0 2- 0'0:4 0- 0 52-23

1427-433-0050-0 50-20 1427-502-0050-0 53-15

170



Par ts Code Ref No. Par ts Oode Ref No.

1427-502-2000-0 53- 6 1427-511-3100-0 55-19

1427-502-2010-0 53- 7 1427 -511-3200-0 55-12b

1427-503-0010-0 52-13 1427-512-2000-0 55- 38

1427-503-0021-0 52- 7 J427-601-0010-0 56- 2

1427-503-0031-0 52- 9 1427-601-0020-0 56- 4

1427-503-0040-0 52-10 1427-601-0030-0 56- 3

1427-503-0050-0 52- 11 1427-601-0030-0 22-31, 23-31

1427-503-0060-0 54- 1 1427-601-0041-0 56-17

1427-503-0071-0 54-22 1427-601-0050-0 16-34

1427-503-0080-0 54-26 1427-601-0060-0 56-13

1427-503-2000-0 54- 7 1427-601-0070-0 56- 8

1427-503-2100-0 54-14 1427-601-2000-1 56- 1

1427-503-2201-0 54- 2 1427-601-2101-0 56 -1 6

1427-503-2202-0 54- 2a 1427-601-2200-0 16-33

1427-503-2300-0 54- 8 1427-601-2201-0 16-33a

1427-503-2301-0 54- 8a 1427-601-2301-0 56-19

1427-503-2302-0 54- 8b 1427-601-2401-0 56-22

1427-503-2400-0 54-18 1427-601-2402-0 56-22a

1427-511-0000-0 55- 0-1 1427-601-2500-0 56-26

1427-511-0010-0 55- 9 1427-601-2600-0 56-27

1427-511-0020-0 55- 8 1427-601-2700-0 56-19a

1427-511-0030-0 55- 3 1 1427-601-2701-0 56-19b

1427-511-0040-0 55-28 1427-602-0010-0 18-18

1427-511-0050-0 55-24 1427-602-0020-0 18-19

1427-511-0061-0 55- 3 1427-602-0030-0 18-20

1427-511-0071-0 55- 4 1427-602-0040-0 16-45

1427-511-0080-0 55-12a 1427-602-2002-0 56-10

1427-511-2000-0 55- 1 1427-602-2003-0 56-lOa

1427-511-2100-0 55-14 1427-602-2200-0 58-11

1427-511-2200-0 55-11 1427-602-2300-0 16-18

1427-511-2300-0 55-12 1427-602-2301-0 16-18a

1427-511-2400-0 55-15 1427-602-2400-0 16-44

1427-511-2500-0 55-33 1427-603-2000-1 41-11

1427-511-2600-0 55-36 1427-605-0010-0 56- 8-1

1427-511-2700-0 55-16 1427-606-0010-0 57 - 27

1427-511-2800-0 55-27 1427-606-2000-1 57-19

1427-511-2900-0 55-23 1427-606-2100-1 57-18

1427-511-2730-0 55 - 30 1427-606-2200-0 57-23

1 4 2 7- 511 - 3 0 0 0- 0 55 - 32 1427-608-2000-1 41-11-1

171



Parts Code Ref No- Par t s Oode Ref No.

1427-61J-0010-0 57-17 1427-621-3240-0 58- 7 a

1427-61]-2000-0 57- 0-1 1427-623-0010-0 58-62

1427-611-2100-1 57- 1 1427-623-0020-0 58-63

1427-611-2200-0 57- 2 1427-623-0030-0 58-64

1427-611-2301-0 57- 8 1427-623-0040-0 58-65

1429-616-2001-0 19-59 1427-623-0050-0 58-66

1427-616-2002-0 19-53 1427-623-2000-0 58-59

1427-616-2102-0 1 9 - 5 4, 19A- 58 1427-623-2101-0 58-68

1427-621-0020-0 18- 9 1427-623-2200-0 58-70

1427-621-0030-0 18-14 1427-903-0040-0 68- J 2

1427-621-0040-0 18-13 1427-904-0010-0 67-14

1427-621-0050-0 18- 6 1427-904-0020-0 67-16

1427-621-0060-0 18-10 1427-904-0041-0 68- I

1427-621-0070-0 18-11 1427-904-0061-0 68- 2

,1427-621-0080-0 58-15 1427-906-0010-0 71- 1

1427-621-0110-0 58-39 1427-906-2000-0 71-12

1427-621-0120-0 58-41 1427-909-2000-0 70- 0- J

1427-621-0130-0 58- 2 1427-909-2010-0 70- 3

1427-621-0140-0 58- 3 1427-909-2020-0 70- 1

1427-621-0150-0 58- 7 1427-909-2030-0 70-10

1427-621-0170-0 58-43 1427-909-2040-0 70- 9

1427-621-0J80-0 58-44 1427-909-2050-0 70- 8

1427-621-0190-0 56-36 1427-909-2060-0 70-17

1427-621-0210-0 58-46 1427-909-2200-0 70- 2

1427-621-0211-0 58-46a 1427-909-2300-0 70-16

1427-621-0220-0 58-47 1427-909-2400-0 70- 5

1427-621-0230-0 58-48 1427-909-2500-0 70-18

1427-621-0240-0 58-49 1427-916-0000-0 17- 0-2

1427-621-0250-0 58-50 1427 -9 16 - 0010 - 0 17-20

1427-621-0260-0 58-57 1427-916-0020-0 17-21

1427-621-2000-0 18- 7 1427-916-0030-0 17-23

1427-621-2JOO-O 18- 1 2 1427-916-0040-0 17-24

1427-621-2200-0 58-35 1427-916-2000-0 17-22

1427-621-2300-0 58- 1 1427-916-3000-0 17- 0-1

1427-621-2400-0 58- 4 1427-917-2000-0 17-17

1427-621-2700-0 58-42 1427-921-0000-0 62- 1

1427-621-2900-0 58-45 1.,427 -921- 21 0 0-0 62- 2

1427-621-3001-0 56-35 1427-921-2200-0 62- 8. 62-6

1427-621-3200-0 58- la 1427-922-2000-0 64- 8

172



Par t s Code Ref No. Parts Code Ref No.

1427-922-2100-0 64 - 5, 64-9 1427-934-0150-0 69-14

1427-922-2200-0 64- 1 6 1427-934-0160-0 69-15

1427-922-2300-0 64-17 1427-934-0170-0 69-16

1427-923-2000-0 64-12 1427-934-0180-0 69-18

1427-926-0000-0 62- 7 1427-934-0190-0 69-19

1427-926-2000-0 62- 1 2 1427-934-0210-0 69-17

1427-930-0010-0 67- 1 1427-937-0010-0 68-17

1427-931-0010-0 67- 3 1427-937-0020-0 67- 6

1427-932-0020-0 68-20 1427-937-0030-0 67- 7

1427-932-0030-0 68-21 1427-937-0040-0 68- 3

1427-932-0040-0 68-22 1427-937-0050-0 68- 5

1427-932-0050-0 67-18 1427-937-0060-0 67- 8

1 4.2 7 - 9 3 2- 0 0 6 0 - 0 67-19 1427-937-0070-0 68- 6

1427-932-0070-0 67-20 1427-937-0080-0 67-10

1427-932-0080-0 67-21 1427-937-0090-0 67-11

1427-932-0090-0 67-22 1427-937-0110-0 68- 7

1427-932-0110-0 67-23 1427-937-0120-0 67- 9

1427-932-0120-0 25-16 1427-937-0130-0 67-12

1427-932-0130-0 67-24 1427-937-0140-0 68- 8

1427-932-0140-0 67-25 1427-937-0150-0 68-13

1427-932-0150-0 67-26 1427-937-0160-0 68-14

1427-932-0160-0 67-27 1427-937-0170-0 68-19

1427-932-0170-0 67-28 1427-937-0180-0 68-18

1427-932-0180-0 67-29 1427-941-0020-0 67- 6a

1427-932-0190-0 67-30 1427-941-0031-0 68- 2b

1427-934-0010-0 69- 1 1427-941-0080-0 67- 8a

1427-934-0020-0 69- 2 1427-941-0110-0 68- 6a

1427-934-0030-0 69- 3 1427-941-0160-0 67-12a

1427-934-0040-0 69- 4 1427-941-0190-0 68-10a

1427-934-0050-0 69- 5 1427-941-0210-0 68-I1a

1427-934-0051-0 69- 5 a 1427-941-0250-0 68-15

1427-934-0060-0 69- 6 1427-941-0260-0 68-16

1427-934-0070-0 69- 7 1427-941-0270-0 22- 4 6, 23-46

1427-934-0080-0 69- 8 1427-943-0041-0 68-19a

1427-934-0090-0 69- 9 1427-944-0010-0 68- Sa

1427-934-0110-0 69-10 1427-952-2100-0 75- 1

1427-934-0120-0 69- 1 1 1427-952-2120-0 75- 3

1427-934-0130-0 69-12 1427-952-2130-0 75- 4

1427-934-0140-0 69-13 1427-952-2140-0 75- 6

173



Part s Code Ref No. Par t s Code Ref No.

1427- 9 52- 21 50 - 0 75- 7 1429-431-0010-0 47- 7

1427-953-0010-0 71-14 1429-602-0010-0 56-31

1427-953-0020-0 71- 1 6 1429-602-0020-0 56-32

1427-954-0010-0 75- 8 1429-602-0030-0 56-33

1427-954-0020-0 75- 9 1429-602-0040-0 56-34

1427-954-2000-0 75- 0-1 1429-616-2001-0 19A-62

1427-955-0010-0 75-17 1429-616-2101-0 19- 6 0, 19A-63

1427-955-2120-0 75- 1 1 1429-903-0010-0 67-15

1427-955-2130-0 75-12 1429-903-0020-0 67- 1 7

1427-955-2140-0 7 5 -1 3 1429-922-2000-0 64- 4

1427-955-2150-0 75-14 1429-930-0010-0 67- 2

1427-955-2160-0 75-15 1429-931-0010-0 67- 4

1427-955-2170-0 75-16 1431-935-0070-0 69-16a

1427- 955-2300-0 75-19 1434-101-2220-0 75- 2

1427-955-2330-0 75-20 1434-120-0010-0 19A-34

1 427 - 956- 2000 - 0 75- 0-2 1434-122-0020-0 19A-48

1427- 956-2100-0 75-10 1434-122-0050-0 19A-43

1429-205-0010-0 28-28-1 1434-203-0020-0 28-253,

1429- 317-2000-0 34- 0-6 1434-211-0010-0 28-2930-1

1429- 317-2001-0 34- 0-6a 1434-211-0020-0 28-293,-2

1429-317-2010-0 34-42a 1434-211-0030-0 28-35a

1429- 317-2100-1 34-29-1, 34-41 1434-211-0040-0 28-43

1429- 317-2200-0 34- 0-7 1434-211-2000-0 28-34a

1429-317-2201-0 34- 0-7a 1434-216-0010-0 30-29a

1429- 331-2100-0 34- 0-1-1 1434-216-0011-0 30-29b

1429-331-2200-0 34- 0-2-1 1434-216-0020-0 30-28a

1429- 337-2100-0 1434-312-0010-0 39 - 33, 40-22

1429- 337-2110-0 34-34-1 1434-502-0030-0 52-23a

1429- 337-2120-0 34-35-1 1434-503-2000-0 54- 7a

1429- 337-2200-1 34-33-1 1434-611-2000-0 57- 0-13,

1429- 402-0013-0 56-28-1 1434-611-2100-1 57- 1 3,

1429-402-2001-0 56- 23 1434-903-0040-0 68- 2a

1429-404-0012-0 56- 28 1436-122-0010-0 19A-47

1429- 406-2000-0 4 I- I 1436-122-0020-0 19A-54

1429- 406-20 10-0 41- 2 1436-122-0030-0 19A-55

1429- 406-2020-0 41- 5 1436-122-0090-0 19A-42

1429- 406-2100-0 41- 1 5 1436-122-0110-0 19A-39

1429- 411-2000-0 4 4'- 0-1 1436-122-0120-0 19A-53

1429-411-2100-1 44- 4 1436-122-2200-0 19A-50

174



Par t s Oode Ref No. Par t s Oode Ref No.

1436-616-2000-0 19A-57 5650-040-0420-0 3 - 1 1

1436-621-0010-0 58-39a 5650-040-0440-0 3- 1

3560-103-3050-0 44-21 5650-040-0460-0 3- 4

3560-702-0010-0 7 1 - 1 3 5650-040~0470-0 4- 1-1

3737-154-0020-0 57- 9 a 5650-040-0471-0

3737-172-0090-0 58-53 5650-040-0472-0

3750-412-0030-0 7 1 -1 1 5650-040-0473-0

3762-174-2000-0 56-40 5650-040-0474-0

4106-105-3030-0 25-4. 29-1. 30-25 5650-040-0481-0 12- 6

5650-030-4916-0 7A-I7 5650-040-0554-0 4- 7

5650-030-4916-0 7-21 5650-040-0557-0 4- 7-1

5650-031-6305-0 1- 6 a 5650-040-0560-0 4-10

5650-040-0211-0 2- 1 5650-040-0574-0 4-12

5650-040-0212-0 2- 1 a 5650-040-0578-0 4-11

5650-040-0235-0 2-16 5650-040-0580-0 4- 8

5650-040-0240-0 2- 3, 2-18 5650-040-0590-0 4-15

5650-040-0241-0 2-3-1, 2-18-1 5650-040-0610-0 4-17

5650-040-0242-0 2-3-2, 2-18- 2 5650-040-0630-0 4- 3-1

5650-040-0243-0 2-3- 3, 2-18-3 5650-040-0650-0 4- 6-1

5650-040-0255-0 2-17 5650-040-0651-0

5650-040-0260-0 2-19 5650-040-0652-0

5650-040-0281-0 1 - 1 5650-040-0653-0

5650-040-0285-0 1 - 1 a 5650-040-0690-0 4- 6

5650-040-0291-0 1- 4 5650-040-0691-0

5650-040-0292-0 1- 4 a 5650-040-0692-0

5650-040-0293-0 1- 4b 5650-040-0693-0

5650-040-0298-0 1- 7 5650-040-0805-0 4- 2- 1

5650-040-0320-0 1-12 5650-040-0806-0

5650-040-0325-0 1-12a 5650-040-0807-0

5650-040-0330-0 1 -1 3 5650-040-0808-0

5650-040-0348-0 2- 1-1a. 5650-040-0809-0

5650-040-0351-0 2- 1- 1 5650-040-0861-0 7- 1

5650-040-0365-0 I- I-I 5650-040-0862-0 7A- 1

5650-040-0366-0 1- 1-1a 5650-040-0866-0 7A- 2

5650-040-0372-0 1- 4-1 5650-040-0873-0 7-10a

5650-040-0374-0 1 - 4-1a 5650-040-0875-0 7-11a

5650-040-0375-0 1- 4-1b 5650-040-0880-0 7- 2

5650-040-0380-0 12- 5 5650-040-0881-0 7A-14

5650-040-0410-0 3- 6 5650-040-0889-0 7A- 7

175



Par ts Code Ref No. Par t s Code He f No-

5650-040-0902-0 7- 5 5650-040-1266-0 6 - 11

5650-040-0904-0 7- 5a 5650-040-1271-0 6-17

5650-040-0909-0 7A-16 5650-040-1282-0 6-14

5650-040-0916-0 7A-18 5650-040-1290-0 6-19

5650-040-0918-0 7A-19 5650-040-1310-0 12- 1

5650-040-0922-0 7-6-1, 8-0-1-1 5650-040-1312-0 12- 1 a

5650-040-0924-0 7- 6-1 a, 8-0-1-1a 5650-040-1400-0 11 - 1

5650-040-0931-0 7- 6. 8-0-1 5650-040-1401-0 11- 1 a

5650-040-0933-0 7 - 6 a, 8-0-1a 5650-040-1402-0 11-23

5650-040-0941-0 7- 8a 5650-040-1416-0 11 -1 8

5650-040-0942-0 5650-040-1482-0 11- 2 1

5650-040-0943-0 5650-040-1600-0 13-15

5650-040-0944-0 5650-040-1611-0 1 1 - 1 5

5650-040-0945-0 5650-040-1621-0 13-12

5650-040-0946-0 5650-040-1630-0 13-22a

5650-040-0947-0 5650-040-1664-0 13- 2

56 50 - 040 - 0948- 0 5650-040-1670-0 13- 8

5650-040-0949-0 5650-040-1896-0 2-22

5650-040-0962-0 7- 1 0 5650-040-1931-0 1-15-1

5650-040-0967-0 7 - 1 1 5650-040-1932-0 1 -1 5

5650-040-0987-0 7-18 5650-040-1957-0 1-16

5650-040-0995-0 10- 3 5650-040-1958-0 1-16-1

5650-040-1002-0 2- 5 5650-040-1988-0 2- 7

5650-040-1006-0 10- 1 5650-040-2940-0 7- 8

5650-040-1010-0 1 0- 6 5650-040-2941-0 7- 8-1

5650-040-1020-0 1 0- 7 5650-040-2942-0 7- 8-2

5650-040-1027-0 1 0- 10 5650-040-2971-0 7-15

5650-040-1028-0 1 0- 1 5 5650-040-4298-0 1- 2

5650-040-1032-0 1 0- 1 3 5650-040-4539-0 4- 4-1

5650-040-1063-0 1 0- 18 5650-040-4871-0 7A- 5

5650-040-1072-0 10- 4 5650-040-4873-0 7A- 3

5650-040-1080-0 10- 19 5650-040-4874-0 7A- 4

5650-040-1206-0 3- 18 a 5650-040-4875-0 7A- 6

5650-040-1211-0 6- 1 5650-040-4877-0 7A- 8

5650-040-1218-0 6- 2 5650-040-4878-0 7A- 9

5650-040-1220-0 6- 3 5650-040-4879-0 7A-IO

5650-040-1221-0 6- 3a 5650-040-4880-0 7A-13

5650-040-1251-0 6- 4 5650-040-4881-0 7A-l1

5650-040-1260-0 6- 6 5650-040-4884-0 7A-12

176



Parts Code

5650-040-5450-0

5650-040-6440-0

5650-040-6441-0

5650-040-6442-0

5650-040-6443-0

5650-040-6444-0

5650-040-6482-0

5650-040-6483-0

5650-040-6484-0

5650-040-6485-0

5650-040-6505-0

5650-040-6600-0

5650-040-6601-0

5650-040-6602-0

5650-040-6603-0

5650-040-6604-0

5650-040-6605-0

5650-040-6606-0

5650-040-6607-0

5650-040-6608-0

5650-040-6609-0

5650-040-6630-0

5650-040-6631-0

5650-040-6632-0

5650-040-6633-0

5650-040-6634-0

5650-040-6640-0

5650-040-6641-0

5650-040-6642-0

5650-040-6643-0

5650-040-6644-0

5650-040-9311-0

5650-040-9381-0

5650-050-0114-0

5650-050-0224-0

5650-050-0225-0

5650-050-0228-0

5650-050-0229-0

5650-050-0230-0

177

Ref No.

1 1 - 1 3

4- 1

4- 1

4- l-1a

4- I-la

4- 2

4- 2-1a

4- 2-1a

4 - 1 a

4- 1-1b

11-19

11-15a

8-18

8- 3

8- 4

8- 8

8- 9

8-14

Parts Oode

5650-050-0231-0

5650-050-0232-0

5650-050-0234-0

5650-050-0237-0

5650-050-0243-0

5650-050-0244-0

5650-050-0246-0

5650-050-0247-0

5650-050-0249-0

5650-050-0250-0

5650-050-0277-0

5650-050-0288-0

5650-050-0293-0

5650-050-0299-0

5650-050-0309-0

5650-050-0310-0

5650-050-0311-0

5650-050-0312-0

5650-050-0314-0

5650-050-0315-0

5650-050-0316-0

5650-050-0336-0

5650-050-0360-0

5650-050-0403-0

5650-050-0429-0

5650-050-0431-0

5650-050-0438-0

5650-050-}046-0

5650-050-1047-0

5650-050-1051-0

5650-050-1052-0

5650-050-1077-0

5650-050-1078-0

5650-050-1097-0

5650-050-1098-0

5650-050-1111-0

5650-050-1112-0

5650-050-1113-0

5650-050-1114-0

Re f No.

8-15

8-16

8-22

8-29

8-29-1

8 - 2 9 - 4, 8 - 3 0

8 - 2 9 - 5, 8 - 3 0 - 1

8-29-2

8-29-3

8-21

8-17

8-30-2

8-30-3

8-13

8-13-1

8-13-2

8~13-3

8-13-4

8-13-5

8-13-6

8-12

8- 6

8-11

8-20

8- 2

8-26

8-27

8- 7

8- 5

8- 1

8- 1-1

8-24

8-23

8- 4a

8-10

8-31

8-31-1

8-31-2

8-31-3



Parts Code

5650-050-1115-0

5650-050-1116-0

5650-050-1117-0

5650-050-1118-0

5650-050-1119-0

5650-050-1131-0

5650-050-1132-0

5650-050-1133-0

5650-050-1134-0

5650-050-1152-0

5650-050-1181-0

5650-050-1182-0

5650-050-1183-0

5650-050-1185-0

5650-900-3010-0

5650-900-5010-0

5650-900-5020-0

5650-900-5030-0

5650-900-5040-0

5651-402-0807-0

5651-661-1200-0

5651-992-0000-1

5651-993-0014-0

5653-130-1132-0

5660-010-0055-0

5660-010-0064-0

5660-010-0070-0

5660-010-0074-0

5660-010-0085-0

5660-010-0110-0

5660-010-1264-0

5660-010-1255-0

5660-010-1354-0

5660-024-0051-0

5660-024-0080-0

5660-024-1222-0

5660-024-1223-0

5660-024-1224-0

5660-024-1255-0

Ref No.

8-31-4

8-31-5

8-31-6

8-31-7

8-31-8

8-31-9

8-31-10

8-31-11

8-31-12

8-19

8- la

8- l-1a

8-25

8- 8-1

6-10

8-28

8-28-1

8-28-2

8-28-3

2-12

6 - 1 5. 7 - 7

10-22

10-21

13-13

7- 9

3-13

11- 5

3-12

12- 4

2-21

7-17

2-20

1- 6

1-14 3-5

7A-I5

I 0- 5 a

7-3, 10-5, 11-10

10- 8

13-11

Part s Oode

5660-024-1226-0

5660-024-1253-0

5660-024-1256-0

5660-024-1257-0

5660-024-1263-0

5660-040-2583-0

5660-040-2585-0

5660-040-262J-0

5660-040-4526-0

5660-043-0004-0

5660-043-0005-0

5660-043-0006-0

5660-043-0007-0

5660-043-0724-0

5660-043-0725-0

5660-043-0727-0

5660-043-0733-0

5660-043-0841-0

5660-043-0842-0

5660-045-0004-0

5660-045-0005-0

5660-045-0006-0

5660-045-0007-0

5660-045-0405-0

5660-045-0406-0

5660-045-0407-0

5660-047-6216-0

5660-052-0002-0

5660-052-2011-0

5661-054-0010-0

5660-065-0101-0

5660-066-0032-0

5660-066-0033-0

5660-066-5002-0

5660-066-5511-0

5660-066-5538-0

5661-045-0035-0

5661-047-1104-0

5661-060-2045-0

Ref No.

7-14

13- 9

1 ] - 1 4 a, 1 1 - 2 0

11-14

6-12

1 - 1 1

2 - 1 3

2-14

3- 9

10-20a

13- 7, 3 - 21

1- 8

3-16

10-20

1 0 - 1 2. 1 0 - 1 7

6-16

4-14

13-18

13-20

7- 4

11-6, 13-5,13-16

1-1 0

3-14

10-11,10-16,11- 7
13- 6, 13-17, 3-20

1 - 9,- 1 3 -1 9

3-15

4- 9

10- 2 3

10- 2

6- 5

6 - 20

6-21

6- 8

6- 7

2- 4

1- 3

3-19

2- 6

7-19

178



Pa rt s Code Ref No. Par t s Code Ref No.

5661-066-0004-0 7-20 5668-344-2210-0 12- 3

5661-066-1006-0 11-22 5668-370-3500-0 13-22

5661-066-1123-0 3- 8 5668-712-6300-0 10 - 9. 10-14

5661-066-]200-0 2- 8 5669-461-4010-0 6- 9

5663-000-2680-0 3- 7 5669-480-9100-0 13-2]

5663-000-2690-0 2-15 5669-624-1200-0 4-13

5663-000-3120-0 3- 3 5669-644-1710-0 1 2- 2

5663-000-3180-0 3- 2 5669-665-4000-0 6-13

5663-000-4250-0 13-10 5669-670-2600-0 1 3-14

5663-000-4270-0 2- 2 5669-671-1420-0 11- 3

5663-000-5500-0 11 - 1 2 5669-671-1620-0 1 1- 2

5663-000-5510-0 1 1- 1 3 a, 11-16 5669-674-0510-0 11- 8

5663-000-6120-0 4-16 5669-674-4000-0 11- 9

5663-000-7030-0 4- 4 7954-205-1010-0 57-14

5663-000-7040-0 4- 5 7955-201-0260-0 34-9. 46-2, 49-2

5663-001-3700-0 11- 1 7

5663-001-4820-0 6-22

5663-001-5170-0 13- 4

5663-002-6200-0 4-19

5663-002-7000-0 4- 3

5663-008-7710-0 11-24

5663-011-3510-0 11- 1 1

5663-011-5000-0 13- I

5663-011-5110-0 13- 3

5663-014-2360-0 4-18

5663-0J6-2390-0 2- 9

5663-021-5660-0 6-22a

5663-030-7680-0 lI-lla

5664-140-3600-0 7-12

5664-140-3700-0 7-13

5666-515-4300-0 7-16

5667-211-4501-0 6-18

5667-510-2500-0 1- ,5

5667-910-4510-0 3-17

5667-910-4600-0 3-18

5668-110-1700-0 2-11

5668-311-0610-0 2-10

5668-313-3900-0 3-10

5668-313-4200-0 11- 4

179


